Club Car |8

1996

ILLUSTRATED
PARTS LIST

CARRYALL I, CARRYALL II,
CARRYALL Il PLUS, AND
CARRYALL VI VEHICLES

MANUAL NUMBER 1018862-02
PRINT CODE 0696D1008C






USING THE ILLUSTRATED PARTS LIST

A WARNING

* THIS MANUAL IS TO BE USED ONLY FOR IDENTIFICATION AND ORDERING OF SERVICE PARTS. BE SURE
TO READ AND USE THE MAINTENANCE AND SERVICE MANUAL BEFORE ATTEMPTING ANY VEHICLE
REPAIRS.

This manual covers all 1996 Club Car Carryall vehicles.

The manual is divided into 17 sections. Sections 1 through 4 pertain to both gasoline and electric vehi-
cles, sections 5 through 11 pertain to gasoline vehicles only, sections 12 through 15 pertain to elec-
tric vehicles only, and sections 16 and 17 pertain to both gasoline and electric vehicles. Note that there
are two or three flags on the outside edge of each page. The first flag will contain the section number
of which that page is a part. The other flag (or flags) will contain either the letter G or E, signifying that
the page pertains to either the gasoline or electric vehicle only, or to both the gasoline and electric vehi-
cles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you
seek. The Table of Contents lists section titles and numbers, and under them, the individual page titles
and numbers to be found in that section. Unless a page title specifies a particular vehicle(s), the page
applies to all DS vehicles.

You will also find vehicle models and serial numbers specified within the listings for individual page titles.
These model and serial number specifications identify the vehicles on which parts usage as described
on a particular page either began or ended. Have the serial number(s) of your vehicle(s) at hand and
read the listings carefully when using the table of contents.

Typically, there is a two-page spread for each individual page title in the Table of Contents (however,
some titles required several spreads). On the left-hand page is an illustration showing the parts in their
relative positions; the parts are each tagged with an item number in a balloon. The right-hand page is
the parts list page, and gives the page title at the top, then the item numbers (corresponding to the num-
bers on the illustration), part descriptions, and quantity of parts used. Some item numbers have more
than one part number because several models and/or configurations of a component are represent-
ed together on one spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indi-
cated by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list
page. A part that is indented to /level 2 is a component of the level 1 part (assembly) that it is listed
under. A level 3 part is a component of the level 2 part that it is listed under, and a level 4 part is a com-
ponent of the level 3 part preceding it. In each case, the part quantity given for a level 2, 3, or 4 part
is the quantity used per next higher level assembly of which it is a component. A part that is not indent-
ed is a level 1 part. This means that the quantity given is the quantity used per the portion of the vehi-
cle illustrated on that particular spread.

Club Car )

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413

© 1996, CLUB CAR INC.
All rights reserved.
This manual effective August 1, 1995
Manual print code: 0696C0404A






CONTENTS

BODY AND TRIM secTioN [

FRON T BODD Y oiiiiiiiiiiiii ittt ettt et e e e et e e e ettt e et e e e ea e et e et e ea e aa e et e ea e e e et e aaean e et eeaneeneetnernennns 1-3

SEATS AND SUPPORT STRUCTURE .. oottt et e e ee e 1-5

TILT BED AND LATCH = CARRY ALL | et e e e e e s e e e e eans 1-7

TILT BED HINGE AND PROP ROD ..oeiiiiii ittt et e e et e e e et e s e e e e e aneeans 1-9

TILT BED AND LATCH - CARRYALL I AND I PLUS ...oeee et 1-11

ACCESS DOOR AND SIDE DOORS - CARRYALL VI 1eiriiiii et 1-13

FLAT BED ASSEMBLY = CARRY ALL VI 1.ttt ettt e et e e e e e eanas 1-15

FLAT BED TRIM = CARRY ALL VI e e e e e ens 1-17

REAR COVER - CARRYALL I, ITAND 1 PLUS oot e e e e e eaaas 1-19

REAR COVER - CARRY ALL VI ettt et e e e e e e e e e e et e et s e e e e e e e e e eaaaennss 1-21

WHEELS AND TIRES ..ottt ettt et e e et et e e e e e e e e et e et e e et e eae s e ea e eneeaneenss 1-23
TRANSAXLE secTioN [P

LIRS0 ST 2-3
BRAKES, PEDAL, AND CABLE ASSEMBLIES secTioN Kl

REAR BRAKE ASSEMBLY, SELF-ADJUSTING - CARRYALL | oo 3-3

REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED - CARRYALL II, Il PLUS, AND VI ....cooiiiiieene. 3-5

BRAKE PEDAL AND CABLE ASSEMBLY - VEHICLES WITH 2-WHEEL BRAKING ........coevvviiiiiiiieieennns 3-7

BRAKE PEDAL AND CABLE ASSEMBLY - VEHICLES WITH 4-WHEEL BRAKING ........cccevvviiiiiiiiiineennns 3-9

FRONT BRAKE ASSEMBLY - VEHICLES WITH 4-WHEEL BRAKING ...t 3-11

ACCELERATOR PEDAL ASSEMBLY - GASOLINE VEHICLE ...ttt a e 3-13

ACCELERATOR PEDAL ASSEMBLY - ELECTRIC VEHICLE .......uuuiitiiiiiieieeeeeeeeeeeee e 3-15
STEERING AND SUSPENSION secTioN [El

STEERING COLUMN L.ttt e e e e e e e e e e et e e e e e e e et eeaeeneeaneeanseaaeennns 4-3

STEERING GEAR ASSEMBLY ettt ettt e e e et e e e e et et e e e e e ea e et e eaeenaeannns 4-5

For Carryall | Vehicles and Carryall Il Vehicles with 2-Wheel Braking, Prior to Serial Number 9640-533437.

For Carryall Il Vehicles with 4-Wheel Braking, Carryall Il Plus and Carryall VI Vehicles, Prior to
Serial Number 9633-517735.

STEERING GEAR ASSEMBLY ...ttt e et e et e e e e e e e en b s 4-7
For Carryall | and Carryall Il Vehicles with 2-Wheel Braking, Serial Number 9640-533437 and Later.

For Carryall Il Vehicles with 4-Wheel Braking, Carryall 1l Plus and Carryall VI Vehicles, Serial Number
9633-517735 and Later.

FRONT SUSPENSION, UPPER - VEHICLES WITH 2-WHEEL BRAKING .......oouiiiiiiiceeeeee e 4-9
FRONT SUSPENSION, LOWER - VEHICLES WITH 2-WHEEL BRAKING .....cooiiiiiiiieeeeeeeeee e 4-11
FRONT SUSPENSION, UPPER - VEHICLES WITH 4-WHEEL BRAKING .....cciiiiiiee e 4-13
FRONT SUSPENSION, LOWER - VEHICLES WITH 4-WHEEL BRAKING ......oouiiiiiiii e 4-15
ELECTRICAL SYSTEM - GASOLINE VEHICLE secTion [E
FORWARD AND REVERSE SHIFTER ASSEMBLY - GASOLINE VEHICLE ... 5-3
WIRING, GASOLINE VEHICLE - CARRY ALL | ¢oeii e, 5-5
WIRING, GASOLINE VEHICLE - CARRYALL 1l oottt e e 5-7
ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE - CARRYALL ITAND Il ..ovuieiiiiiiiiiie e 5-9
ELECTRICAL COMPONENTS, GASOLINE VEHICLE - CARRYALL I, AND Il PLUS .....ccciiiiiiians 5-11
WIRING, GASOLINE VEHICLE - CARRYALL I PLUS .. e 5-13
WIRING, GASOLINE VEHICLE - CARRY ALL VI oo 5-15
ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE - CARRYALL Il PLUS AND VI ..ocioiiiiiiiiiiaan, 5-17

ELECTRICAL COMPONENTS, FRONT BODY, GASOLINE - CARRYALL VI ...oooiiiiiiiiiiiiiii 5-19



CONTENTS

ELECTRICAL SYSTEM - GASOLINE VEHICLE, CONTINUED

CONTROLS AND GAUGES, GASOLINE VEHICLE - CARRYALL VI e 5-21
ELECTRICAL COMPONENTS, REAR BODY, GASOLINE VEHICLE - CARRYALL VI ..ooiviiiiiiiiiiieians 5-23
STARTER/GENERATOR ASSEMBLY
(For Vehicles Prior to Serial Number 9625-5050671) ......oiiiuiuiiiiiiiieiiiie et een e 5-25
STARTER/GENERATOR ASSEMBLY
(For Vehicles Serial Number 9625-505061 and Later) ......ccooovuiiiiiiiiiieiiiiiiiiee e 5-27
STARTER/GENERATOR MOUNTING .ot e e, 5-29
BATTERY MOUNTING - GASOLINE VEHICLE ..ottt et e aaen 5-31
ENGINE secTioN [l
FE 290 ENGINE - CARRYALL [ AND 1 onrei e e e e, 6-3 - 6-13
FE 350 ENGINE - CARRYALL I PLUS AND VIl oo e e e 6-14 - 6-25
FUEL, INTAKE, AND GOVERNOR SYSTEMS SECTION
FUE L SY ST EM oo e e e e e e e e e e e e, 7-3
CARBURETOR ASSEMBLY, FE 290 - CARRYALL F AND 1 <erieii e 7-5
CARBURETOR ASSEMBLY, FE 350 - CARRYALL I PLUS AND VI oo 7-7
CARBURE T OR IN ST ALL AT ION ettt et ettt e e e ettt eaaaes 7-9
GOVERNOR AND ACCELERATOR CABLES .. ..o e e 7-11
EXPANSION CHAMBER, CHOKE, AND FILTER - CARRYALL I, AND I PLUS ... 7-13
EXPANSION CHAMBER, CHOKE, AND FILTER - CARRYALL VI . orii e 7-15
EXHAUST SYSTEM secTioN [EN
EXHAUST SYSTEM, FE 290 - CARRYALL F AND 1l oeirr e 8-3
EXHAUST SYSTEM, FE 350 - CARRYALL I PLUS AND VI e 8-5
TORQUE CONVERTER secTioN [ER
(D] R 1AV = 1 U I 1O = IO 9-3
DRIVEN CLUT CH oo e e e e e e e i, 9-5
TRANSMISSION secTioN [}
TR AN SIS S ON oot e e e et et e e e 10-3-10-5
REAR SUSPENSION - GASOLINE VEHICLE secTioN [l
REAR SUSPENSION - GASOLINE VEHICLE ..o e e e e, 11-3
STABILIZER BAR - CARRYALL I, Il PLUS AND VI e e 11-5
INNER FRAME - GASOLINE VEHICLE ..o e ettt et 11-7
ELECTRICAL SYSTEM - ELECTRIC VEHICLE secTion KPR
FORWARD AND REVERSE SWITCH - POWERDRIVE® VEHICLE ....cooniie e 12-3
ON-BOARD COMPUTER - CARRYALL | POWERDRIVE® VEHICLE ..o, 12-5
ON-BOARD COMPUTER - CARRYALL VI POWERDRIVE® VEHICLE ..ot 12-7
CONTINUOUSLY VARIABLE POTENTIOMETER - POWERDRIVE® VEHICLE ......oooeeeeeeeeeeeeeeee e, 12-9
WIRING - CARRYALL | POWERDRIVE® VEHICLE ..o e e e e et 12-11
ELECTRICAL COMPONENTS, FRONT BODY - CARRYALL | POWERDRIVE® VEHICLE ......covveeeeeeeeee. 12-13
ELECTRICAL COMPONENTS, REAR BODY - CARRYALL | POWERDRIVE® VEHICLE ................... 12-15-12-17
WIRING - CARRYALL VI POWERDRIVE® VEHICLE ..ottt 12-19
ELECTRICAL COMPONENTS, FRONT BODY - CARRYALL VI POWERDRIVE® VEHICLE ......cccceeeeeeiee. 12-21
CONTROLS AND GAUGES - CARRYALL VI POWERDRIVE® VEHICLE ..o 12-23

ELECTRICAL COMPONENTS, CENTER BODY - CARRYALL VI POWERDRIVE® VEHICLE .............. 12-25 - 12-27



CONTENTS

ELECTRICAL COMPONENTS, REAR BODY - CARRYALL VI POWERDRIVE® VEHICLE ..........ccccccuuuunne. 12-29
BATTERY CHARGER secTioN [E}
POWERDRIVE® CHARGER, DOMESTIC - CARRYALL | ..cuniiiiii e 13-3
POWERDRIVE® CHARGER, EXPORT - CARRYALL | 1.irriiiiii et 13-5
ON-BOARD POWERDRIVE® CHARGER, DOMESTIC - CARRYALL VI .o, 13-7
ON-BOARD POWERDRIVE® CHARGER, EXPORT - CARRYALL VI ..o 13-9
ELECTRIC MOTOR section HEA
MOTOR - POWERDRIVE® VEHICLE ... .conieiiii ettt et e e e e e e e e e e e e e e e eaas 14-3
REAR SUSPENSION - ELECTRIC VEHICLE secTion [
REAR SUSPENSION - ELECTRIC VEHICLE ... 15-3
SAFETY DECALS secTioN [}
SAFETY DECALS - CARRYALL I, ITAND T PLUS ..o 16-3-16-5
SAFETY DECALS - CARRY ALL VI oo e aeas 16-7 - 16-11
MAINTENANCE AND SERVICE TOOLS SECTION

THE LAST SECTION OF THIS MANUAL CONTAINS A LIST OF MAINTENANCE AND SERVICE TOOLS
AVAILABLE FROM CLUB CAR.






BODY AND TRIM




1-2



FRONT BODY n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4

1 | 1017348-02 | KIT, HEAVY DUTY BUMPER (INCLUDES ITEMS 2 - 5)
(CARRYALL 11, 11 PLUS AND V1)t 1 1
2 | 1010435 BOLT, CARRIAGE, 5/16 = 18 X 1 c..eveeeeeeeeeeeeeeeeeeeeeeee oo, 2 2
3 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...eeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeee s eeeee e, 4 4
4 | 1010546 SPACER ..ottt 2 2
5 | 1015405 BOLT, CARRIAGE, 5/16 = 18 X 2 ..o, 2 2
6 | 1017080 KIT, FRONT BUMPER (INCLUDES ITEMS 7 = 10) ...vveveieeeeseeeeeee e 1 1
7 | 1016868 BUMPER, FRONT ...ttt eeeee et 1 1
8 | 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X 1 ..uveieieeeeeeeeeeeeeeeeeeeeenens 2 2
9 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ....oeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
10 | 1016967 RIVET, BLIND PUSH TYPE ...eeeeeeeeeeeeeeeeeee e ese s 2 2
11 | 1016702 NAMEPLATE = SILVER ...ttt 1 1
12 | 1016925-04 | BODY, FRONT = GRAY ....oiieeeieeieeeeeeeeeeeeeeeeeeee s s e, 1 1
12 | 1016939-04 | BODY, FRONT WITH HEADLIGHT OPENING - GRAY (CARRYALL VI ONLY)... 1 1
13 | 1011014 TRIM, FRONT BODY ..ot eeeeeeee e eee e seese e es e e eeeeean 1 1
14 | 0007251 SCREW, PHILLIPS TRUSS HEAD, 5/16 = 18 X 1 c..eveeieeeeeeeeeeeeeeeeeeeeeeeeeeeae 2 2
15 | 1010435 BOLT, CARRIAGE, 5/16 = 18 X 1 e.veeeeeeeeeeeeeeeeeeeeeeee et 2 2
16 | 0001241 WASHER, FLAT, 5/16 ..ot 2 2
17 | 0007473 NUT, NYLON LOCK, 5/16 = 18 +...eeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeees e seeneeeesees s 2 2
18 | 1011017 SCREW, FLANGE LOCK ...ttt 6 6
19 | 1011394 NUT, SLAB BASE “T” (PACKAGE OF 4) .....ooveivoeieeeeeeeeeeeeeeeee e 1 1
20 | 1013983 TRIM, SIDE BUMPER GUARD (CARRYALL | ONLY) «..cvveveieeeeeeeeeeeeeeeeeae 2 2
20 | 1013985 TRIM, SIDE BUMPER GUARD (CARRYALL Il AND Il PLUS) ..oovivieeeeeean. 2 2
20 | 1016711 TRIM, SIDE BUMPER GUARD (CARRYALL VI ONLY) ..ovieieeeeeeeeeeeeeeeeae 2 2
21 | 1012047 SCREW, SELF-TAPPING, #8 = 32 X 3/8 ....oveeeveeeeeeeeseeeeeeeeeseeeeee e 8 8
22 | 1014645 KIT, SNAP WASHER, BLACK (INCLUDES ITEMS 23 - 26) ......cvvveieeeeeeieerereans 1 1
23 N/A NUT, SPEED, #10 = B2 ...t 1 1
24 N/A WASHER, CUP, #10 ..eeoieeeeeeoeeeeeeeeeeeeeeeeeee e 1 1
25 N/A SCREW, SHEET METAL, #10 X 3/4 ..veveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeseeeeees s 1 1
26 N/A COVER, SCREW HEAD ...ttt 1 1
27 | 0007973 RIVET, ALUMINUM POP, B/16 ...eeeeeeseeeeeeeseeeeeeeeeeeeeee e, 5 5
28 | 1015032 MAT, FLOOR, FRONT ...ttt eee s seen e 1 1
29 | 1013343 COMPONENT, RIGHT DASH = BLACK ...veieeeeeeeeeeeeeeeeeeeeee e 1 1
30 | 1016604-04 | PANEL, CENTER DASH - BLACK ...cooomiveieiieeeeeoeeeeeeeeeeeeees oo 1 1
31 | 1013344 COMPONENT, LEFT DASH = BLACK ...eveeieeeeeeee e 1 1

1-3






SEATS AND SUPPORT STRUCTURE n

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
1 | 1015645-02 | ASSEMBLY, SEAT BOTTOM - WHITE (INCLUDES ITEMS 2 - 6) ...ooovoovvvnen.n 1 1
1 | 1015645-03 | ASSEMBLY, SEAT BOTTOM - BLACK (INCLUDES ITEMS 2-6) ....c..ovvovvnenn... 1 1
1 | 1015645-05 | ASSEMBLY, SEAT BOTTOM - GRAY (INCLUDES ITEMS 2 - 6) ...ovcvvcveeeenan 1 1
2 | 1013309 STRAP, SEAT BOTTOM ..o 1 1
3 | 1010545 SCREW, HEX HEAD WASHER, 1/4 = 14 X 3/4 .....ooooooooeoeeeeeeeeee 2 2
4 | 1013311 BUMPER, SEAT, SHORT ....oovivoieeoeeeeeeeeeeeeeeeeeeeeeeeeeeneeeeeeee e 4 4
5 | 1013312 BUMPER, SEAT, LONG: ......vuveieeieeeeseeeeeeeeeeeee e 1 1
6 | 1015627-02 COVER, VINYL SEAT BOTTOM - WHITE ..o 1 1
6 | 1015627-04 COVER, VINYL SEAT BOTTOM - BLACK .....vovoooeeoeeeeeeeeeeoeeeeeeeen 1 1
6 | 1015627-10 COVER, VINYL SEAT BOTTOM - GRAY .....ooomoeeeeeeeeeeeeeeeeeeeeeeen 1 1
7 | 1015652-02 | ASSEMBLY, SEAT BACK - WHITE (INCLUDES ITEMS 8 AND 9) .....cooovnnennn.... 1 1
7 | 1015652-05 | ASSEMBLY, SEAT BACK - BLACK (INCLUDES ITEMS 8 AND 9) ..........cc......... 1 1
7 | 1015652-06 | ASSEMBLY, SEAT BACK - GRAY (INCLUDES ITEMS 8 AND 9) .......ccccovvoee.... 1 1
8 | 1013335 CAP, SEAT BACK - BLACK ....oovooeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
9 | 1015626-02 COVER, VINYL SEAT BACK - WHITE ...oooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen 1 1
9 | 1015626-04 COVER, VINYL SEAT BACK - BLACK .....vvoeoeooeeeeoeeeeeeeeeeeeeeeeeeeeon 1 1
9 | 1015626-05 COVER, VINYL SEAT BACK - GRAY .....ooomoeooeieoeoeoeoeeeeeeeeeeeeeeen 1 1
10 | 1015239 PANEL, SEAT SUPPORT .....ooiveeeieeeeeeeeeeeeeeeeeeeeeee e 1 1
11 | 1018885-01 | ASSEMBLY, ARM REST, PASSENGER ......oooivuoveoeeieeieeseeeeseeeeeeeeeeeeeeeeeen 1 1
12 | 1018885-02 | ASSEMBLY, ARM REST, DRIVER .....ooivmioeioeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeen 1 1
13 | 0008304 WASHER, INTERNAL TOOTH LOCK, 1/4 .....ooovoeeoeeeeeeeeeeeeeeeeeeeee. 8 8
14 | 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 3/4 .....v.ovoeveeeeeeeeeeeeeeeeeeeeeen 8 8
15 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 ..voovoeoeeeeeeeseeeeeeeeeeeeeeeeeeeeeeee e 8 8
16 | 0000332 WASHER, FLAT, 1/4 oo, 8 8
17 | 0000451 WASHER, LOCK, 1/4 ..ooooooeooeeoeeeeoeeeeeeeeeeeeeeeeee e, 8 8
18 | 0001028 NUT, HEX, 174 = 20 1o 8 8
19 | 1014387 CAP, CORNER ... 2 2
20 | 1014321 SCREW, TRUSS TORX HEAD, 1/4 = 14 X 3/4 ...o.vooooeeeeeeeeeeeeeeeeeeen 4 4
21 | 1010934 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 ...oovooveieeeeeeeeeeeeeeeeeeeeeeee e 4 4
22 | 0001241 WASHER, FLAT, 5/16 ..eveeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 8 8
23 | 0007174 WASHER, LOCK, 5/16 ..o, 4 4
24 | 0001242 NUT, HEX, 5/16 = 18 ..o 4 4

1-5



1-6



TILT BED AND LATCH - CARRYALL | n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4

1015427 ASSEMBLY, TILT BED AND LATCH, CARRYALL | (INCLUDES ITEMS 1 - 9)..... 1 1

1 | 1015391 SPRING, LATCH EXTENSION ... 2 2
2 | 1015252 ASSEMBLY, LATCH WELD ..ot eeee e 1 1
3 | 1015400 HAND GRIP, TILT LATCH oo, 1 1
4 | 1014471 INSULATION, BULK, (42 LONG) ..o AR | AR
5 | 0000403 SCREW, HEX HEAD CAP, 1/4 = 20 X 5/8 ....voeoeeeeeeeeeeeeeeeeeeeeeeee e 4 4
6 | 0001108 NUT, DIMPLED LOCK, 1/4 = 20 +...viveeveeeeeeeeeeeeeeeeeseeee e eeeeees s eeees e, 4 4
7 | 1010435 BOLT, CARRIAGE, 5/16 = 18 X 1 cv.eteeeeeeeeeeeeeeeeeeeeeeeee oo eeee e, 2 2
8 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ..o, 6 6
9 | 1015399 SCREW, TORX TRUSS HEAD, 5/16 - 18 X 3/4 ....ouvvoeeoeeeeeeeeeeeeeeeeeeeee 4 4
10 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 v..voeeeeeeeeeeeeeeeeeeeeeeereeee e 2 2
11 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ....e.eeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
12 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..ot 4 4
13 | 1014306 WASHER, FLAT, TYPE B, 1/4 ..o 8 8
14 | 0007847 SCREW, HEX HEAD CAP, 1/4 = 20 X 3/4 v.veeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
15 | 1017976 SEAL, BED .ottt 1 1
16 | 1018370-01 | INSULATOR, BATTERY (ELECTRIC VEHICLE ONLY) ..oo.ovoivieeeeeeeeeieeeeeeen. 1
17 | 1013357 RIVET, ALUMINUM POP, 5/32 (ELECTRIC VEHICLE ONLY) ...vvveeeeeeeeeeeeenan. 2

FOR HINGE AND LATCH PLATE COMPONENTS, SEE PAGE 1 - 9.

1-7






TILT BED HINGE AND PROP ROD n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4

1 | 1015583 BUSHING, URETHANE ..ottt 4 4
2 | 1012303 BUSHING, STEEL ...ttt 2 2
3 | 1015356 ASSEMBLY, TILT BED HINGE WELD .......eveeeeeeeeee oo 2 2
4 | 1015507 SHIM, TILT BED PIVOT .oieeeeeeeeeeeeeee ettt AR | AR
5 | 0008861 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 3/4 ..o 4 4
6 | 1011990 WASHER, FLAT, B/8 ..o 8 8
7 | 0000357 WASHER, LOCK, B/8 ..o eeeeeeeeeee et eee et s et ee e 4 4
8 | 0000706 NUT, HEX, 3/8 = 16 «.eoveeeeeeeeeeeeeee e seeseeeee e ee et eee s seen e eneeees 4 4
9 | 1015242 BUMPER, BED ...ttt 2 2

10 | 1015277 PLATE, TILT BED LATCH ..ot 2 2

11 | 1016078 SHIM, LATCH PLATE ..ottt AR | AR

12 | 1016060 SUPPORT, LATCH PLATE ..ottt 2 2

13 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 oot 4 4

14 | 0000332 WASHER, FLAT, 1/4 ..ot 8 8

15 | 0000451 WASHER, LOCK, 1/4 ..ot 4 4

16 | 0001028 NUT, HEX, 1/4 = 20 ..o 4 4

ITEMS 17 - 23 CARRYALL Il AND Il PLUS ONLY

17 | 1015348 ROD, PROP ...ttt 1

18 | 1015700 TRACK, PROP ROD ...ttt 1

19 | 0007847 SCREW, HEX HEAD CAP, 1/4 = 20 X 3/4 ....oeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeean 2

20 | 0000332 WASHER, FLAT, 1/4 oottt 4

21 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..o sen e 2

22 | 0000334 WASHER, FLAT, B/8 ..ot 1

23 | 0001035 PIN, COTTER, B/82 X 1 +.eeeeeeeeeeeeeeeee oo, 1

1-9






TILT BED AND LATCH - CARRYALL Il AND Il PLUS n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1015429-01 | ASSEMBLY, TILT BED, CARRYALL [l AND Il PLUS ....ooivveieieeeeieeieeeeeerseeens 1
(INCLUDES ITEMS 1 - 11)

1 | 1015391 SPRING, LATCH EXTENSION ..ot 2
2 | 1015252 ASSEMBLY, LATCH WELD ...ttt 1
3 | 1015400 HAND GRIP, TILT LATCH oottt 1
4 | 1014471 INSULATION, BULK (46 LONG) ... A/R
5 | 0000403 SCREW, HEX HEAD CAP, 1/4 = 20 X 5/8 ......veeeeeeeeeeeeeeeeeeeeeeeeeeeeeees 4
6 | 0001108 NUT, DIMPLED LOCK, 1/4 = 20 +...eveeeeeeeeeeeeeeeeeeeeeeeeee oo, 4
7 | 1010435 BOLT, CARRIAGE, 5/16 = 18 X 1 v.eteeeeeeeeeeeeeeeeeee oo, 4
8 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ....eeeeeeeeeeeeeeeeeeeeeeeeeee oo, 8
9 | 1014471 INSULATION, BULK (4 LONG) ..veeeeeeeeeeeeeeeeee e st eee s A/R
10 | 1014471 INSULATION, BULK (8 LONG) -..eeeeeeeeeeeeeeeeeeeeeeeeeee e A/R
11 | 1015399 SCREW, TORX TRUSS HEAD, 5/16 = 18 X 5/8 ......veeeeeeeeeeseeseereeeeeeerses 4
12 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 ..o 2
13 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ...eveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeees s eseseeseeeesees s 2
14 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ... 6
15 | 1014306 WASHER, FLAT, 1/4 ..ot 8
16 | 0007847 SCREW, HEX HEAD CAP, 1/4 = 20 X 3/4 ....ooovoeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeen 4
17 | 1017976 SEAL, BED .ottt ettt 1

FOR HINGE, LATCH PLATE AND PROP ROD COMPONENTS, SEE PAGE 1 - 9.




1-12



ACCESS DOOR AND SIDE DOORS - CARRYALL VI n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1016914 LATCH, COMPARTMENT DOOR .....coovivivieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 2 2
2 | 1016891 PLATE, LONG BED ACCESS DOOR ......co.oveveeeieeieeeeeeeeeeeeeeeeeneeeeeeenes 1 1
3 | 1016881 HINGE, LONG BED ACCESS DOOR .....cc..veveiveieeeeeseeeeeseeeeeseeeeeeeeeseereeeeenees 1 1
4 | 1014471 INSULATION, BULK (8-1/2 LONG) -...eveveeeoeeeeeeeseeeeeeeeeeeeeeeeeesenee e AR | AR
5 | 1010435 BOLT, CARRIAGE, 5/16 = 18 X 1 cv.voevoeeoeeeeeeeeeeeeee s 3 3
6 | 1017077 BOLT, CARRIAGE, 5/16 - 18 X 5/8 .......ovoevoeeeeeeeeeeeseeeeeeesee e 3 3
7 | 0007473 NUT, NYLON LOCK, 5/16 = 18 +...voeeeeeeeeeeeeeeeeeeeeeeee e 6 6
8 | 0000403 SCREW, HEX HEAD CAP, 1/4 = 20 X 5/8 .....veovoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 2 2
9 | 1013280 CLIP, ANGLE, CARRYALL .....oooivoioieiooeeeeeeeeeeeeeeeeeeeeeeeeeee e 4 4
10 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ......oviooeeoeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeee e 4 4
11 | 1016955 ASSEMBLY, COMPARTMENT DOOR, LEFT HAND
(INCLUDES ITEMS 13, 15 = 18) ...v.veveeeeeeeeeeeeeeeeeeee e 1 1
12 | 1016954 ASSEMBLY, COMPARTMENT DOOR, RIGHT HAND
(INCLUDES ITEMS 14 = 18) ...oooeiooeeeeeeeeeeeeeeeeeeeeeee e 1 1
13 | 1016918 ASSEMBLY, COMPARTMENT DOOR WELD, LEFT HAND .......co.ovvovveeann.. 1 1
14 | 1016909 ASSEMBLY, COMPARTMENT DOOR WELD, RIGHT HAND .........ccocovevnnn... 1 1
15 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ..o ivovoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
16 | 0000403 SCREW, HEX HEAD CAP, 1/4 = 20 X 5/8 .....o.vooeeoeeeeeeeeeeeeeeeeeeeeeeeeen 2 2
17 | 1016914 LATCH, COMPARTMENT DOOR ... 2 2
18 | 1016920 HINGE, COMPARTMENT DOOR ...t 2 2







FLAT BED ASSEMBLY - CARRYALL VI n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1016942 ASSEMBLY, FLAT BED (INCLUDES ITEMS 1 = 8) .....veeeieeeieeeeeseeeeeeeeesen. 1 1
1 | 1010435 BOLT, CARRIAGE, 5/16 = 18 X 1 c..eeeeeieoeeeeeeeeeeeee e, 21 | 21
2 | 0007473 NUT, NYLON LOCK, 5/16 = 18 v..eeeveeeeeeeeeeeeeeeeeeeeeeeeee oo s ses e, 21 | 21
3 | 1016878 FRAME, BED .....eteeeeeeeeeee e eee oo e e ee et 1 1
4 | 1016892 PLATE, FORWARD FLOOR .......eoeeieieeeeeeeeeeeeeeeeeeeesee e 1 1
5 ACCESS DOOR, LATCH, AND MOUNTING HARDWARE
(SEE PAGE 1-13)
6 | 1014471 INSULATION, BULK (20 LONG) ..ot AR | AR
7 | 1016893 PLATE, REAR FLOOR .....eoeteeeeeeeeeee et 1 1
8 | 1014471 INSULATION, BULK (8 LONG) ..o AR | AR
9 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3-3/8 ..eeveeeeeeeeeeeeeeeeeeeseeeeeeeseseeeesennean 2 2
10 | 1010138 NUT, DIMPLED LOCK, 3/8 = 16 +..euveeeeeeeeeeeeeeeeeeeeeeeeeeee e sen e 2 2
11 | 1015583 BUSHING, URETHANE ...ttt 4 4
12 | 1015507 SHIM, TILT BED PIVOT ..ot AR | AR
13 | 1012303 BUSHING, STEEL ..eeteeeeteeeeeeeeee et ee et e s s eesseeseen s een s 2 2
14 | 1015356 ASSEMBLY, TILT BED HINGE WELD .......vieeeceeeeeeseeeeee e 2 2
15 | 0008861 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 3/4 ..o 4 4
16 | 1011990 WASHER, FLAT, B/8 ..o eeee oo 8 8
17 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ...eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees s seeseeee s s 4 4
18 | 1013872 SCREW, HEX HEAD CAP,1/4 = 20 X 4 .ot 2 2
19 | 0000332 WASHER, FLAT, /4 ..ottt 4 4
20 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ....veveieeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
21 | 1015727 RIVET, POP ..ottt ettt 1 1
22 | 1013413 CLIP, ROD, CARRYALL, 3/8 .....oioueeeeeeeeeeeeeeeeeeeeeeeee e 1 1
23 | 1017032 ROD, PROP, LONG BED ......eieeeieeeeeeseeeeeeeeee oo, 1 1
24 | 1015242 BUMPER, BED ...ttt teeeeeeee oot e s e et e e s eeseeesees s eesene s 2 2
25 | 0001035 PIN, COTTER, 3/32 X 1 eeeeeeeeeeeeeeeeeee e s eee e, 1 1
26 | 1013357 RIVET, POP ..ottt ettt 2
27 | 1018370-01 | INSULATOR, BATTERY ...oovueieoeeieeeeeeeeeeeeeeeeeee e 1







FLAT BED TRIM - CARRYALL VI n

ITEM | PARTNO. | DESCRIPTION AL SE n
1 | 1016944 TRIM, LONG BED, LEFT .....ooeeoeeoeeeeeoeeeeeeeeeeeeeeeeeeeeeee e, 1 1
2 | 1016948 TRIM, LONG BED, RIGHT ......oooveeooeeieoeeoeeeeeeeeeeeeeeeeee e 1 1
3 | 1016943 TRIM, LONG BED, FRONT AND REAR .......eeeoeeeeeeeeeeeseeeeeeeeeeeeeee e, 2 2
4 | 1010934 BOLT, HEX HEAD, 5/16 = 18 X T ...v.vovoeeeeeeeeeeeeeee e 20 | 20
5 | 0001241 WASHER, FLAT, 5/16 c...voovoeoeeeeeeeeeeeeeeeeeeeeeee e, 4 4
6 | 0007473 NUT, NYLON LOCK, 5/16 = 18.....eoveeeeeeeeeeeeeeeeeeeeeeeeeeeee e 20 | 20
7 | 1016077 BRACKET, STAKE SIDE ... 8 8




=

7250

)

N

1-18



REAR COVER - CARRYALL |, 1l AND Il PLUS n

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
1 | 1016679 FENDER, REAR ....ooeooeeoeeeeeoeee oo 2 2
2 | 0000304 SCREW, HEX HEAD CAP, 1/4 = 20 X 1 .voovoooeooeeeeeeoeeeeeeeeeeeeeeeeeeeeen 8 8
3 | 1014306 WASHER, FLAT, TYPE B, 1/4 .o, 8 8
4 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....ovoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeereeeee e 8 8
5 | 1015530 TAILSKIRT ..o, 1 1
6 | 0008248 SCREW, PHILLIPS HEAD, 1/4 = 20 X 3/4 ........oviooovoeeeeeeeeeeeeeeeeeeeeeeeee 2 2
7 | 1015529 NUT, TINNERMAN “U”, 1/4 = 20 ..o 2 2
8 | 1015445 KIT, TRAILER HITCH (CARRYALL Il AND Il PLUS ONLY)
(INCLUDES ITEMS 9 = 18) ..o 1
9 | 1013483 BRACE, TRAILER HITCH ....ooovoioeieeoeoeeeeeeeeeeeeeeeeee e 2
10 | 1010934 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 ..ooveeeieeeeeeeeeeeeeeeeeeeeeeeeeeen 4
11 | 0001241 WASHER, FLAT, 5/16 ...ovoeeoeeeeeeeeeeeeeeee e 4
12 | 0007174 WASHER, LOCK, 5/16 ...veovooeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
13 | 0001242 NUT, HEX, 5/16 = 18 ...oovoovooeoeeeeseeeeeeeeeeeeeeeee e 4
14 | 0000320 SCREW, HEX HEAD CAP, 3/8 = 16 X 1 ...eveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeon 2
15 | 0000706 NUT, HEX, 3/8 = 16 w..ooveeeeeoeeeeeee e 2
16 | 0000357 WASHER, LOCK, 3/8 .....vooveoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeneeeneeee 2
17 | 1011990 WASHER, FLAT, 3/8 .....voovoieoeeeeeeeeeeee e 2
18 | 1011553 DECAL oot 1




1-20



REAR COVER - CARRYALL VI n

ITEM | PARTNO. | DESCRIPTION A n

12 3 4 E
1 1015530 TAILSKIRT, TILT BED oottt e e e e e enae e 1 1
2 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 =20 X 3/4 ...ovneeieeeeeeeeeeeeeeeeeeeea 2 2
3 1015529 NUT, TINNERMAN, “U”, 174 = 20 .oeeieeieie e 2 2
4 1016679 FENDER, REAR ..ot e e eans 2 2
5 0000304 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 corrieriiiie e 8 8
6 1014306 WASHER, FLAT, 1/4 ettt e e e 12 12
7 0008233 NUT, NYLON LOCK, 1/4 = 20 .ouoniniiiee e 8 8
8 1017079 KIT, REAR BUMPER (INCLUDES ITEMS 9 - 13) .iiiiiiiiieeii e 1 1
9 1016379 BUMPER, REAR oo 1 1
10 1016875 PLATE, MOUNTING, LONG ..ottt 1 1
11 0007473 NUT, NYLON LOCK, 5/16 = 18 .oecrieiiiii e 4 4
12 1011697 WASHER, FLAT, 5/16 et e e e e e e e e 6 6
13 1016876 BOLT, PHILLIPS TRUSS HEAD SHOULDER, 3/8 - 18 X 2 .ovievieveieeeeieennns 4 4

1-21






TRANSAXLE




2-2



TRANSAXLE n

ITEM | PARTNO. | DESCRIPTION QL
1 2 3 4
1017683-02 | TRANSAXLE (INCLUDES ITEMS 1 - 42) ...cccccccccccrrrieroeeeenenssssoeeeness o 1] 1
1 | 1013785 AXLE ASSEMBLY, RIGHT (INCLUDES ITEMS 3 - 7) .ovvooooeccccceverersronee 1]
2 | 1013786 AXLE ASSEMBLY, LEFT (INCLUDES ITEMS 8- 7) oooccvcccocrrierrrnnrssscenne 1] 1
3 | 1013787 STUD, LUG oorteeveesoeeeees s 8| 8
4 | 1014207 BUSHING, 25 MM 1. D. +..cooooroooceeeeoceeess e 1] 1
5 | 1011291 BEARING, OUTER AXLE TUBE ........coovvoorisoesocesennnesssesoceenensssscee 2| 2
6 | 1013792 CIRCLIP, TYPE C ooooorooeoceeveee s 2| 2
7 | 1016672 RING, RETAINING .....oooveveeessooeeeeeee oo 2| 2
8 | 1013790 BOLT, M10 X 1.5 X BOMM ...ooororecceeeeesooeeeeenes s 10 | 10
9 | 1013791 WASHER, LOCK, 18/82 .......ovveeosssoooeeeeenssssssiosesees e 10 | 10
10 | 1013775 SEAL, INPUT SHAFT OIL ...ooooooooooeeeeenesssooeeeeess e 1] 1
11 | 1013756 GEAR CASE, RIGHT ..o 1] 1
12 | 1012711 BREATHER .....ocoocesvceeee oo 1] 1
13 | 1013758 GASKET, CASE ...ovosreoevveesoeeees s 1] 1
14 | 0007330 BEARING, INNER AXLE TUBE ....ooooccecceoersnoeeenessoceenes s 2| 2
15 | 1013789 GASKET, AXLE TUBE ......vcovvveeeresoocesssees e 2| 2
16 | 1017704 ASSEMBLY, AXLE TUBE, RIGHT SIDE .....oooooooeiiieeerenrsssssooeenenesssee 1] 1
17 | 1013794 SEAL, AXLE SHAFT OIL ..oooooroeciieeeeeesssssoeeenenss e 2| 2
18 | 0007335 BEARING, INPUT GEAR ...oooooooceooeveeesssssssoooeseenes s 3| 3
19 | 1013764 SHAFT, INPUT .ooooooeeoeeeeeeooeeeees e 1] 1
20 | 0007336 BEARING, INTERMEDIATE GEAR ......oooorooecieeevernssssooeseenes e 1] 1
21 | 1013766 GEAR, INTERMEDIATE, SMALL .........ooooooorsroeoooeeeeesssssoooeeeeees e 1] 1
22 | 1013780 KEY, SUNK oooccoveeoceeeeeese s 1] 1
23 | 1013765 GEAR, INTERMEDIATE, LARGE ...cooocceccoverssoceenessooseens s 1] 1
24 | 1013757 GEAR CASE, LEFT .oooeeccoootooeeeess e 1] 1
25 | 1013759 PLUG, FILL, WITH GASKET ....cooooooovvvoerssoesoceensness s 2| 2
26 | 1013763 BOLT, MB X 1 X BOMM ...cccoveorooceeeeessooessnene s 10 | 10
27 | 1012710 PIN, DOWEL oo 2| 2
28 | 1013779 BOLT, M8 X 1.25 X B7MM ...oooooreeoeeveeesssseooeeenenes s 8| 8
29 | 1013782 PLATE, LOCK ooostteetoceeeeess oo 4| a4
30 | 1013767 GEAR, OUTPUT .oooooooeoooeeeeeeeooesseee e 1] 1
31 | 1013772 PIN, DIFFERENTIAL ...ooooooosoooocoeeeenes oo 1] 1
32 | 1019105-01 |  KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 33 - 37)
(USE WHOLE KIT AS RECEIVED. SOME KITS DO NOT CONTAIN [TEM 34.) ... 1] 1
33 | 1013768 GEAR CASE, DIFFERENTIAL (LEFT) .....oooooorrioeeoceeeennnsssceeeneessssenn 1] 1
34 | 1013773 PLATE, THRUST (DIFFERENTIAL GEAR) (WHEN REPLACING
THRUST PLATES ONLY, REPLACE PER ORIGINAL ASSEMBLY.)................ 1] 1
35 | 1013774 PLATE, THRUST (IDLER GEAR) .....ccovvorrrroesocerenenss s 2| 2
36 | 1013773 PLATE, THRUST (DIFFERENTIAL GEAR) ....cocoverenscnsseeeseesonsesoe 1] 1
37 | 1013769 GEAR CASE, DIFFERENTIAL (RIGHT) ....oovorssoeeroeeeenenssssecennneesssnne 1] 1
38 | 1013770 GEAR, DIFFERENTIAL IDLER .ooocccocccvveeesoeceneeee e 1] 1
39 | 1013771 GEAR, DIFFERENTIAL .....ooocooooroooceecenes oo 2| 2
40 | 1013781 SHIM oo 1] 1
41 | 1017703 ASSEMBLY, AXLE TUBE, LEFT SIDE .....oooorririeoeeeeerrsssooonenenesssse 1] 1
42 | 1014193 PIN, DOWEL ..coooevvcveesocesee e 1] 1
43 | 1013866 | KIT, TRANSMISSION CABLE SUPPORT BRACKET (INCLUDES 44 - 47) ......... 1
44 | 0000332 WASHER, FLAT, 174 .oooocccccooessseeeees oo 6
45 | 1013872 SCREW, HEX HEAD CAP, 1/4 = 20 X 4 ...oooocociicccvreeersssesscseenssssseseennne 2
46 | 1012462 SCREW, HEX HEAD CAP, 1/4 - 20 X 8 1/2 1occcccccccverrrsesiiicvvnnnssssssseennees 1
47 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .oocceccccvveeressesseeesenessssssessseees e 3

2-3






BRAKES, PEDAL,
AND CABLE ASSEMBLIES



3-2



REAR BRAKE ASSEMBLY, SELF-ADJUSTING
CARRYALL | n

ITEM PART NO. DESCRIPTION (Q;Ig &EYC
12 3 4

1018233-01 | CLUSTER, RIGHT BRAKE (INCLUDES ITEMS 1 -9) ..ottt 1 1
1018233-02 | CLUSTER, LEFT BRAKE (INCLUDES ITEMS 1 -9) ...t 1 1

1 1018240-01 ASSEMBLY, BACKING PLATE, RIGHT (INCLUDES ITEMS 2, 3 AND 4) ....... 1 1
1 1018240-02 ASSEMBLY, BACKING PLATE, LEFT (INCLUDES ITEMS 2, 3 AND 4) ......... 1 1
2 1018165-01 MECHANISM, ADJUSTING, RIGHT ..o 1 1
2 1018165-02 MECHANISM, ADJUSTING, LEFT ...t 1 1
3 1018239-01 WASHER . 1 1
4 1018238-01 WASHER, PLATE ...ttt 1 1
5 1010850 COVER, DUST . 1 1
6 1018232-01 PACKAGE, BRAKE SHOE (FOUR PIECES) ..o, 1 1
7 1011466 KIT, SHOE RETAINER (FOUR PIECES) .....ccooiiiiiiiiiiccee e 1 1
8 1018163-01 PACKAGE, BRAKE SPRING (FOUR PIECES) ..o 1 1
9 1018155-01 ASSEMBLY, LEVER, RIGHT ..., 1 1
9 1018155-02 ASSEMBLY, LEVER, LEFT ... 1 1
10 1013924 NUT, HEX CONE, 5/16 - 24 ....eeiiii e 8 8
11 1014153 BOLT, BRAKE CLUSTER MOUNTING ....oooiiiiiiiiiiiiiiiaa 8 8
12 1010829 PIN, CLEVIS, B/16 ..o 2 2
13 0001035 PIN, COTTER, 3/32 X 1 ittt 2 2
14 1013207 HANGER, BRAKE CABLE ..o 2 2
15 1017911-01 | DRUM, BRAKE ....ooi e 2 2
16 1011779 CLIP, “E7, 1/2 s 2 2

3-3



3-4



REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED
CARRYALL I, 11 PLUS AND VI n

ITEM | PARTNO. | DESCRIPTION A
1 2 38 4
1016573 CLUSTER, RIGHT BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) oo 1 1
1016557 CLUSTER, LEFT BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) ..o, 1 1
1 | 1011494 PLATE, BACKING, LEFT SIDE ......oomovioeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
1 | 1011154 PLATE, BACKING, RIGHT SIDE .......oouveereeeeeeeeeeeeeeeeeeeee e 1 1
2 | 1011465 KIT, BRAKE ACTUATOR ......oovovoeeieeeeeeeeeeeeeeeeeeeeeee e 1 1
3 | 1011467 KIT, ANCHOR BODY (INCLUDES ITEMS 4 = 9) .....ooooomivoeeeeeeeeeeeeeen. 1 1
4 | 1011114 NUT, MB X 1 oo 2 2
5 | 0000451 WASHER, LOCK, 1/4 ...ooioeceoeeeeeeeeeeeeeeeeeeee e 2 2
6 N/A PISTON, ANCHOR ......ocoovoeimeeeeeeeeeeeeeseeeee e 2 2
7 N/A BOLT, ADJUSTMENT ... 1 1
8 N/A BODY, ANCHOR .....oooomioieeeeeeeeeeeeeeoe oo 1 1
9 | 1011303 CAP, ADJUSTMENT BOLT ....oooveceieeeeeeeeeeeeeeee e 1 1
10 | 1011463 PACKAGE, BRAKE SHOE (FOUR PIECES) ......oovivoeeoeeeeeeeeeeeeeeeeeeenn 1 1
11 | 1011466 KIT, SHOE RETAINER (FOUR PIECES) ......ooooieeeeeeeeeeeeeeeeeeeeeeeen. 1 1
12 | 1011464 PACKAGE, BRAKE SPRING (FOUR PIECES) .......ovuivoveeeeeeeeeeeeeeeeeeeeeenn 1 1
13 N/A ARM, BRAKE LEVER ........oouivmeeeeeeeeeeeseeseee e eeeeesee e 1 1
14 | 1010850 COVER, DUST ..o 1 1
15 | 1010829 PIN, CLEVIS, 5/16 .....veeceoeeeeeeeeeeeoeeeeeeeeeee e 1 1
16 | 0001035 PIN, COTTER, B/82 X 1 ooooeeeeeeeeeeeeeee oo 1 1
17 | 1013924 NUT, CONE LOCK, GRADE 8, 5/16 - 24 .......co.ovoeeeereereseeeeeseseeeeeeeeeeeeneenen. 8 8
18 | 1014153 BOLT, BRAKE CLUSTER MOUNTING .....ooovoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee . 8 8
19 | 1017911-01 | DRUM, BRAKE ......ooiomieiioeeeeeeeeeeeee oo 2 2
20 | 1013207 HANGER, BRAKE CABLE ..........oooivioeeeeeeeeeeeeeeeeeeeeee e 2 2
21 | 1011779 CLIP, “E”, /2 oo 2 2




3-6



BRAKE PEDAL AND CABLE ASSEMBLY
VEHICLES WITH 2-WHEEL BRAKING n

ITEM | PARTNO. | DESCRIPTION A
1 2 38 4
1 | 1011418 KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 2-5) ...ooovoeeeeeeeeeeeeeen 1 1
2 | 0001032 BUSHING, NYLON .....omiiiieiieeeeoeeoeeeeee oo 2 2
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 -16 X 1/2 «...oooovoevvrveeeeeeann.. 2 2
4 | 1013876 NUT, PUSH, B/8 ...ooeoeeeeeeeeeeeeeeeeeeeeee oo 1 1
5 | 1013870 PAD, PARK BRAKE ........oooivueeeioeeeoeeeeeeeoeeeeeee e 1 1
6 | 1011406 KIT, BRAKE PEDAL (INCLUDES ITEMS 7 AND 8) .......oovovoeeeeeeeeeereeeeeene 1 1
7 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ......ovvevveveeeeeene.. 4 4
8 | 1013869 PAD, BRAKE PEDAL .......ooovooeeeeeeeeeeeeeeeoeeeeeeeeee e 1 1
9 | 1016173 KIT, PARK BRAKE ROD AND PAWL (INCLUDES ITEMS 10 - 18) ...coocovvevene.. 1 1
10 | 1017029 PIN, COTTER, 7/84 X 1/2 <o..oooooeeeooeeeeeeeeeeeeeee e 1 1
11 | 1010877 NUT, PUSH, 5/16 ..oeeoeoeeeeeeeeeeeeeoe oo 1 1
12 | 1010805 SLEEVE, PARK BRAKE ROD .......ooovmoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
13 | 1010932 JOINT, BALL, /4 = 28 ..o 1 1
14 | 1011403 KIT, BRAKE CABLE, REAR (INCLUDES ITEMS 15 - 17) ...ooovveveeveeceevecea 2 2
15 | 1011779 CLIP, “E”, /2 oo 2 2
16 | 0001035 PIN, COTTER, B/82 X 1 ooocooeveeecee oo 2 2
17 | 1010829 PIN, CLEVIS, 5/16 w..eocvoeeeeoeeeeeeeeeeeeeeee e 2 2
18 | 1017211 KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 19) ....coooevvireenene. 1 1
19 N/A PIN, EQUALIZER PIVOT ..o 1 1
20 | 1010933 SPRING, PARK BRAKE TORSION .......oooivmimimeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee. 1 1
21 | 1010927 SPACER, PARK BRAKE .......oomriireieeceeeeeeeoseeeeeeseeneee e 1 1
22 | 1010878 STOP, BRAKE ..., 1 1
23 | 1011402 PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) ..o 1 1
24 | 0008986 NUT, DIMPLED LOCK, 5/16 = 18 ....uveeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 5 5
25 | 0001241 WASHER, FLAT, 5/16 ...o.ovooeeoeeeeeeeeeeeeeeeeeeeeeoeeeeee e 4 4
26 | 1010808 ROD, EQUALIZER, REAR (CARRYALL 1) w....oooveeeceeeeeeeeeeeeeeeeeeee e 1 1
26 | 1013236 ROD, EQUALIZER, REAR (CARRYALL 1) ...ooovooeceeeeeeeeeeeeeeeeeee e 1 1
27 | 1013532 SPRING, BRAKE RETURN (GASOLINE CARRYALL | AND CARRYALL I) ....... 1
27 | 1013531 SPRING, BRAKE RETURN (ELECTRIC CARRYALL | ONLY) ....ooovvrverrenannn. 1
28 | 1010921 SCREW, HEX HEAD CAP, 5/16 = 18 X 2 1/2 <....oovooeoeeeeeeeeeeeeeeeeeeeeeee. 4 4
29 | 1018653-01 | SPACER, EQUALIZER .......coommiveeeeieeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 2 2
30 | 0001242 NUT, HEX, 5/16 = 18 ....eooeoeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
31 | 0001028 NUT, HEX, 1/4 = 20 ..o 1 1




3-8



BRAKE PEDAL AND CABLE ASSEMBLY
VEHICLES WITH 4-WHEEL BRAKING n

ITEM | PARTNO. | DESCRIPTION A
1 2 38 4
1 | 1011418 KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 2-5) ....ooovoeoieeeeeeeeeen 1 1
2 | 0001032 BUSHING, NYLON .....omiiiieiieeeeoeeoeeeeee oo 2 2
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 -16 X 1/2 «...oooovoevvrveeeeeeann.. 2 2
4 | 1013876 NUT, PUSH, B/8 ...ooeoeeeeeeeeeeeeeeeeeeeeee oo 1 1
5 | 1013870 PAD, PARK BRAKE .........ooovmeeeieeeeeeeeeeeeoeeeeeeeee e 1 1
6 | 1018782-01 | KIT, BRAKE PEDAL (INCLUDES ITEMS 7 AND 8) ......oovvoivoeeeeieeeeeeeeeeeen. 1 1
7 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ......ovvevveveeeeeene.. 4 4
8 | 1013869 PAD, BRAKE PEDAL .......ooovooeeeeeeeeeeeeeeeoeeeeeeeeee e 1 1
9 | 1016173 KIT, PARK BRAKE ROD AND PAWL (INCLUDES ITEMS 10 - 18) ...coocovvevene.. 1 1
10 | 1017029 PIN, COTTER, 7/84 X 1/2 <o..oooooeeeooeeeeeeeeeeeeeee e 1 1
11 | 1010877 NUT, PUSH, 5/16 ..oeeoeoeeeeeeeeeeeeeoe oo 1 1
12 | 1010805 SLEEVE, PARK BRAKE ROD .......ooovmoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1 1
13 | 1010932 JOINT, BALL, /4 = 28 ..o 1 1
14 | 1011403 KIT, BRAKE CABLE, REAR (INCLUDES ITEMS 16, 17 AND 18) ....co.covocvvnnee.. 2 2
15 | 1018746-01 | KIT, BRAKE CABLE, FRONT (INCLUDES ITEMS 16, 17 AND 18) .......cc..c........ 2 2
16 | 1011779 CLIP, E-50 ROTOR, 1/2 ooooooveeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
17 | 0001035 PIN, COTTER, 3/82 X 1 ooooooeeooeeeeeeeeoe e 2 2
18 | 1010829 PIN, CLEVIS, 5/16 .....ovoveeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
19 | 1017211 KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 20) ......c.ccooevverne. 2 2
20 N/A PIN, EQUALIZER PIVOT ..o 1 1
21 | 1010933 SPRING, PARK BRAKE TORSION .......ooovmriiieeeeceeeeeeee e, 1 1
22 | 1010927 SPACER, PARK BRAKE ........oimimeieeoeeeeeeoeeeeeeeoe oo 1 1
23 | 1010878 STOP, BRAKE ....coeooeoceeeeeee e 1 1
24 | 1011402 PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) ......vuveeieieeeeeeeeeeeees e 1 1
25 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ..o 6 6
26 | 0001241 WASHER, FLAT, 5/16 ....voveoceeeeeeeieeeeeeeeeeeeee e 4 4
27 | 1018687-01 | ROD, EQUALIZER, FRONT ......ooiimiiooeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
28 | 1013236 ROD, EQUALIZER, REAR (CARRYALL I AND CARRYALL Il PLUS) ................ 1
28 | 1016708-01 | ROD, EQUALIZER, REAR (CARRYALL VI) ...oooivuoimioeeeeeeeceeeeeeeeeeeeene. 1 1
29 | 1013532 SPRING, BRAKE RETURN .......oovimoioeeeieeeeeeeeeeeeeeeeeee e, 1 1
30 | 1010921 SCREW, HEX HEAD CAP, 5/16 - 18 X 2 1/2 c....ooooeeeeeeeeeeeeeeeeeeeeeeen. 4 4
31 | 1018653-01 | SPACER, EQUALIZER .......oooimiveooeeeeieeoeeeeeeeeeeeeeeeeeeeeeeee e, 4 4
32 | 0001242 NUT, HEX, 5/16 = 18 ...oeeceoeeceoceeeeeeeeeeeeeeee e 2 2
33 | 0001028 NUT, HEX, 1/4 = 20 ..o 1 1

3-9






FRONT BRAKE ASSEMBLY
VEHICLES WITH 4-WHEEL BRAKING n

ITEM | PARTNO. | DESCRIPTION A n
1016573 CLUSTER, RIGHT BRAKE, WITHOUT BRAKE DRUM
(INCLUDES ITEMS 1 = 14) oo 1 1
1016557 CLUSTER, LEFT BRAKE, WITHOUT BRAKE DRUM

(INCLUDES ITEMS 1 = 14) ..o, 1 1

1 | 1011154 PLATE, BACKING, RIGHT SIDE .......oovoveoeeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeene 1 1
1 | 1011494 PLATE, BACKING, LEFT SIDE ......ouovioeeeeeeeeeeeeee oo 1 1
2 | 1011465 KIT, BRAKE ACTUATOR ......oovovoeeieeeeeeeeeeeeeeeeeeeeeee e 1 1
3 | 1011467 KIT, ANCHOR BODY (INCLUDES ITEMS 4 = 9) .....ooooomivoeeeeeeeeeeeeeen. 1 1
4 | 1011114 NUT, MB X 1 oo 2 2
5 | 0000451 WASHER, LOCK, 1/4 ...ooioeceoeeeeeeeeeeeeeeeeeeee e 2 2
6 N/A PISTON, ANCHOR ......ocoovoeimeeeeeeeeeeeeeseeeee e 2 2
7 N/A BOLT, ADJUSTMENT ... 1 1
8 N/A BODY, ANCHOR .....oooomioieeeeeeeeeeeeeeoe oo 1 1
9 | 1011303 CAP, ADJUSTMENT BOLT ....oooveceieeeeeeeeeeeeeeee e 1 1
10 | 1011463 PACKAGE, BRAKE SHOE (FOUR PIECES) ......oovivoeeoeeeeeeeeeeeeeeeeeeenn 1 1
11 | 1011466 KIT, SHOE RETAINER (FOUR PIECE) .....o.vmoeieeoeeoeeeeeeeeeeeeeeeeeeeeen. 1 1
12 | 1011464 PACKAGE, BRAKE SPRING (FOUR PIECES) .......ovuivoveeeeeeeeeeeeeeeeeeeeeenn 1 1
13 N/A ARM, BRAKE LEVER ........oouivmeeeeeeeeeeeseeseee e eeeeesee e 1 1
14 | 1010850 COVER, DUST ..o 1 1
15 | 1010829 PIN, CLEVIS, 5/16 .....veeceoeeeeeeeeeeeoeeeeeeeeeee e 2 2
16 | 0001035 PIN, COTTER, B/82 X 1 ooooeeeeeeeeeeeeeee oo 2 2
17 | 1018727-01 | NUT, HEX, 5/16 = 24 ....ooooooocoeeeeeeeeeeee e 8 8
18 | 1017232 BOLT, HEX HEAD, 5/16 - 24 X 1 oo.ooooooeeeeeeoeeoeeeeeeeeeeeeeeeeeeeeeee e, 8 8
19 | 1011137 DRUM, BRAKE ......oooeieeeeeeeeeeeeee e 2 2
20 | 0007174 WASHER, LOCK, 5/16 X 24 ......ooeooeeeeeeeeoeeeeeeeeeeeee e 8 8
21 | 1018690-01 | WASHER, CONE ......ovmmveeeiceeeeceeseeeeeeeseeseesee e 8 8
22 | 1011779 CLIP, “E”, /2 oo 2 2




3-12



ACCELERATOR PEDAL ASSEMBLY
GASOLINE VEHICLE n

ITEM | PARTNO. | DESCRIPTION A
1 2 38 4
1 | 1017696 SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2 AND 3) ....... 1
2 | 1013871 PAD, PEDAL ....oovooeeeoeeoeeee oo 1
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ...oo.ovvoveeveeeee.. 4
4 | 0001218 SCREW, HEX CAP, 5/16 - 18 X1 1/4 ...ooooooooeoeeeeeeeeeeeeeeeeeeeeen. 1
5 | 0001241 WASHER, FLAT, 5/16 ....oeoveoceeeeeeeeeeeeeeeeeeeeeeeeeee e 3
6 | 1017325 ASSEMBLY, ACCELERATOR PIVOT ROD .....c..ooevireeeeeeeeeeeeeeeeeeeee e, 1
7 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ...ooooooveeeeeeeeeoeeeeeeeeeeeeeeeeeeee e 2
8 | 0000332 WASHER, FLAT, 1/4 .oooooooeoeoeeeeeeeeeeeeeeeeeee e 5
9 | 1017424 BEARING, PIVOT SUPPORT .....ooovmoeieeeeeeeeeeeeeeeeeeeeee e 1
10 | 0008717 NUT, NYLON LOCK, 1/4 = 28 .....oooiooeeceeeeeeeeeeeeeeeeeeeeee e 1
11 | 1018174-01 | RETAINER, SPRING .....o.ivmomieeoeeieeeeeeeeeeeeeee oo 1
12 | 1017962-01 | SPRING, RETURN .......cooiimieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
13 | 1017378 CUP, SPRING ....eoceoveeeeee e 1
14 | 1017380 BUMPER, RETURN SPRING .....c.ovuverieeeceeseeeesieseeeee e 1
15 | 1018260-01 | RING, CRESCENT RETAINING (FOR VEHICLES PRIOR TO SERIAL
NUMBER 9683-517788) ......vvoveeeeeeeeeoeeeeeeeeeeeeeeeeeee e 1
16 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....ooooveeeeeeeeeeeeeeeeeeeeeeeeee e 4
17 | 1018042-01 | WASHER, PLASTIC, 1/2 (FOR VEHICLES PRIOR TO SERIAL
NUMBER 9633-517788) .......ovoveiveeeeeeeeeeoeeeeeeeeeeeeeeeseee e 1
18 | 1018188-01 | STUD, BALL ..ooooeoeeeeeeeeeeeeeeeeeeeeee oo 1
19 | 1016168 ASSEMBLY, ACCELERATOR ROD (CARRYALL I)
(INCLUDES ITEMS 20 AND 21) ...ooooeocioeeceeeeeeeeeeeeeeeeeeeeee e 1
19 | 1013233 ASSEMBLY, ACCELERATOR ROD (CARRYALL I1)
(INCLUDES ITEMS 20 AND 21) ...ooooieoeeeeeeeeeeeeeeee e, 1
19 | 1018220-01 | ASSEMBLY, ACCELERATOR ROD (CARRYALL Il PLUS)
(INCLUDES ITEMS 20 AND 21) ...ooooeoceoeeceeeeeeeeeeeeeee e 1
19 | 1016747-02 | ASSEMBLY, ACCELERATOR ROD (CARRYALL VI)
(INCLUDES ITEMS 20 AND 21) ...ooooioeeeeeoeeeeeeeeeeeeeeeeeee e 1
20 | 1011084 NUT, UNF HEX JAM, 1/4 = 28 ...ooooooooiooeoeeeeeoeeeeeeeeeeeeeeeeeeeeeeee. 2
21 | 1011734 JOINT, SPRING-LOADED BALL .....ooovooeoieeeeceeeeeeeeeeeeeee e 2
22 | 1011700 SPACER  .oovoeeceoeeeeee e 1
23 | 1011694 SUPPORT, ACCELERATOR PIVOT ROD .....ovuoiiieeeeeeeeeeeeeeeeeeeeeeee e, 2
24 | 1018619-01 | SCREW, HEX CAP, 1/4 = 20 X 1 1/8 ...ovoovooeeeeeeeeeeeeeeeeeeee e 4
25 | 0008754 NUT, NYLON LOCK, 3/8 X 16 -....ceeveeeeceeeeeeeeseeeeeseeeeeeeee e 1
26 | 1017322 RATCHET, PARK BRAKE ........ooiiiveeeceeeeeeees e eeenee e 1




3-14



ACCELERATOR PEDAL ASSEMBLY
ELECTRIC VEHICLE n

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1017696 SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2 AND 3) ........ 1
2 | 1013871 PAD, PEDAL ...ooooovoeeeeoeee e 1
3 | 0007716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 ....vooovoeveeeeeeen. 4
4 | 0001218 SCREW, HEX CAP, 5/16 - 18 X 1 1/4 w.ooooooveevoeeeeeeeeeeeeeeeeeeeeee e 1
5 | 0001241 WASHER, FLAT, 5/16 .....oovvoveoeveoeeeseeoseeesseesssesseesess s 3
6 | 1017325 ASSEMBLY, ACCELERATOR PIVOT ROD ......ovvuveoierienionineieeississeseeneae 1
7 | 0007473 NUT, NYLON LOCK, 5/16 = 18 ....coovvoeeoeeeeeeeeseeseeseeeeeeeeeeeeeeeeeeee e 2
8 | 0000332 WASHER, FLAT, 1/4 ..o 6
9 | 1018620-01 | SCREW, HEX HEAD CAP, 1/4 - 20 X 1 3/8 ...oovvovvoeerereereseesreseessessesseeneen. 2
10 | 1017424 BEARING, PIVOT SUPPORT ... 1
11 | 0008233 NUT, NYLON LOCK, 1/4 = 20 .....ocvovooeeoeeeeeeeeeeseeeseeseeeeeeeeeeeee e 6
12 | 1018174-01 | RETAINER, SPRING ......ovvoveereereoseesesesseesseeseeesseese s 1
13 | 1017962-01 | SPRING, RETURN ......oooiimiieeieosieosesssssseesssesssessesse s 1
14 | 1017378 CUP, SPRING ...oooveoieaiecieci e 1
15 | 1017380 BUMPER, RETURN SPRING ........vvurioeereeeeeeeseeseeeseeseeseeseese e 1
16 | 1018260-01 | RING, CRESCENT RETAINING ......oovoiveoiveoreereecseeneeenseseeses s 1
17 | 1017400 LEVER, ACTUATOR .....oouoiiomiiiiiosio e 1
18 | 1018042-01 | WASHER, PLASTIC, 1/2 w.ooovooveeeeeeeeeeeeeeeeeeeeeeeeeee e 1
19 | 1017743 COVER, ACCELERATOR .....ooovoeeeeeeeeeeeeeeeseeseeeee s 1
20 | 1018043-01 | SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 w...oovvoveeeeeeeeeeeeeeeeeeeee e 2
21 | 1011694 SUPPORT, ACCELERATOR PIVOT ROD ..o 1
22 | 1018619-01 | SCREW, HEX CAP, 1/4 - 20 X 1 1/8 w...voovooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen 4
23 | 1017322 RATCHET, PARK BRAKE ........ooovuoivereeceeeeeeeeeeeeeeee e 1
24 | 0008754 NUT, NYLON LOCK, 3/8 X 16 ....cvoovveeeecerereereseeseeesseesseseessess s 1







STEERING AND SUSPENSION



4-2



STEERING COLUMN n

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4

1 | 1013861 JOINT, COMPOUND STEERING (INCLUDES ITEMS 2 AND 3) ......cooovvveennn. 1 1

2 | 1017226 SCREW, HEX HEAD CAP, M8 X 1.25 X 30MM .........ooovvooveresrerreeeeeeeneene. 3 3

3 | 0007174 WASHER, LOCK, 5/16 .....ooveoveorieariesieesssessssssessessssss s 3 3

4 | 1016185 MOUNT, STEERING COLUMN, LEFT HAND ........cooorvmrvemeeeereeneeneeeeneenenes 1 1

5 | 1016184 MOUNT, STEERING COLUMN, RIGHT HAND ........oovmrirrirrinienineeeieeies 1 1

6 | 1016269 SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X2 ......ccooooc.an.. 2 2

7 | 0000334 WASHER, FLAT, B/8 ....vooceoeeeeeoeeeeeeeeeeee oo 4 4

8 | 1016183 SCREW, HEX HEAD CAP, 3/8 - 16 X 6 3/4 ......oovoorveriereeoeeeeeeeeeeeeseneennes 2 2

9 | 0008754 NUT, NYLON LOCK, 3/8 - 16 ......cvoveeeeeeeeeeeeeseeeseeseeseeeeeeeeea e 2 2
10 | 1014288 SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 3/4 ................. 1 1
11 | 1011697 WASHER, FLAT, 5/16 ....ooveoveoeeeoeeeseoeseeeeeeeseeseessene s 1 1
12 | 1012499 BOOT, STEERING COLUMN ..o 1 1
13 | 1016181 ASSEMBLY, STEERING COLUMN (INCLUDES ITEMS 14 - 23) .....coccoverrrennn. 1 1
14 | 1012605 RING, RETAINING «....voorveoceeeeoeeeeeeeeeeeeeeeeeeee e 1 1
15 | 1012604 WASHER, STEEL, 5/8 .....cvvoveoveoreeesesseesseesssssessssssses s 1 1
16 | 1014217 SPRING, COMPRESSION ........ovovviiieeeeeeseeeseeseeseeee e 1 1
17 | 1014125 WEDGE .....oocvooceoeeoceo e 2 2
18 | 1014213 ASSEMBLY, BEARING ......cvvoveoeeeeeeseesseeeeeeeeeseeeesseseees s 2 2
19 | 1014126 SEAT, BEARING: ....oovooieoiecieeieeieeie s 2 2
20 | 1015545 SHAFT, STEERING COLUMN ......ooomoioiiireoeeeseeesseseesee e 1 1
21 | 1016622 COLUMN, ALUMINUM STEERING ......ooouiemrieeeieieneioneiesissiseis s 1 1
22 | 1014214 RING, RETAINING .....oooveoeeeoceoceeceee oo 1 1
23 | 1014211 SEAL, BEARING .....oooooveceeceeeeeeeeeeeeee e 1 1
24 | 1016263 COVER, STEERING COLUMN ......oovvirioiiaieseesseseesseseesse s 1 1
25 | 1016156 WHEEL, STEERING ..o 1 1
26 | 1012604 WASHER, STEEL, 5/8 ......covovvoieoeesieesssesisesssessessssss s 1 1
27 | 1017273 NUT, NYLON LOCK, 5/8 - 18 ......oorvereereoeresreseeeseeseeesseseessese e 1 1
28 | 1016219 ASSEMBLY, SCORECARD PLATE (INCLUDES ITEMS 29 - 32) ......cccovvvnreenns 1 1
29 | 1012565 SCREW, ROUND HEAD, #12 - 14 X 1 wo.vooveeveeeeeeeeeeeeeeeeee e 2 2
30 | 1012566 SPRING, TAPERED COMPRESSION .......c..ovvoverreeieeeeeenseneeeses s 2 2
31 | 1016214 GRIP, PENCIL oo 2 2
32 | 1016154 CLIP, SCORE CARD .......ovmooeoeeeeeeeeseeeeeeeeeeeeeee e 1 1
33 | 1010715 SCREW, PHILLIPS, #10 - 14 X 3/8 w.....oooeeoeveeveeeeeeeeeeeeeeeeeeseeseeeeee s 2 2

4-3






STEERING GEAR ASSEMBLY n

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4
FOR CARRYALL | VEHICLES AND CARRYALL Il VEHICLES WITH 2-WHEEL
BRAKING, PRIOR TO SERIAL NUMBER 9640-533437.
FOR CARRYALL Il VEHICLES WITH 4-WHEEL BRAKING, CARRYALL Il PLUS
AND CARRYALL VI VEHICLES PRIOR TO SERIAL NUMBER 9633-517735.
1012452 ASSEMBLY, STEERING GEAR BOX (INCLUDES ITEMS 1-22) w...coccvvrrrnnnn. 1 1
1 | 1018309-01 KIT, STOPPER BOLT (INCLUDES ITEMS 2 AND 3) .....covoocvoceecieeeeeean, 1 1
2 N/A RING, SNAP ..ot 1 1
3 N/A WASHER, END ..o 1 1
4 | 1013040 WASHER, LOCK, TIE ROD .......oovioiieieiesieeeioeeieeississss s 2 2
5 | 1013039 WASHER, TIE ROD STOPPER ........oouiveieeeeeeeeeeeeeeeeeeseeseeeeeee e 2 2
6 | 0008990 TIE WRAP ..o 2 2
7 | 1013035 SEAL, DUST oot 2 2
8 | 1013036 BUSHING, RACK ..o 1 1
9 | 1013087 RING, SNAP ...t 1 1
10 N/A RACK, STEERING .....vvorveoeeeoceeceeceee s 1 1
11 | 1013041 RACK, END ..o 1 1
12 N/A SCREW, RACK GUIDE .......oiiiiiiiaeiieeeee s 1 1
13 | 1013044 NUT, LOCK, RACK SCREW .........ovuoieeeeeeseeeeeeseeseeseesseneeee e 1 1
14 | 1013045 SPRING, RACK GUIDE PRESSURE ........ooooverveereeeeeeeessesseesess s 1 1
15 | 1013046 GUIDE, STEERING RACK ......oovvoiiiiiriesiossessesi e 1 1
16 N/A BOX, STEERING GEAR .......ovureieeeeeeeeeeeeeeeeeseeseeseeee s 1 1
17 N/A BEARING, LOWER PINION .......c.ovvivieeeieeseeseeeseeseeseesseneeees s 1 1
18 N/A PINION, STEERING ....coovvoeveoreoeeeceeeseesieseessees s 1 1
19 | 1012884 BEARING, UPPER PINION ......oooiiiiiiiiiiesienieessesiessse e 1 1
20 | 1013051 RING, SNAP ..o 1 1
21 | 1013052 SEAL, DUST, STEERING PINION .......ovooiveirenrenreesseeseeesseneeeees e 1 1
22 | 1013031 RING, EXTERNAL RETAINING ......ovooiviiiiieoieeieseeessessessessesses s 1 1
23 | 1013042 NUT, HEX, M12 X 1.75 ..o 1 1
24 | 0007540 BALL JOINT, LEFT HAND THREAD (INCLUDES ITEMS 25, 26 AND 27) ............. 1 1
25 | 1015597 FITTING, THREAD FORM GREASE, 1/4 - 28 ......ooovooevereeeeeeeeeeeeeeeeee, 1 1
26 | 0007602 NUT, HEX SLOTTED, 3/8 - 24 .....ooouoioieeeesiesseeseeseeseessesse s 1 1
27 | 1011930 BOOT, DUST ..o 1 1
28 | 0001035 PIN, COTTER, B/82 X 1 oo 1 1
29 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 - 20 w.....oovorveriereoeneeseeeeesseeoesseenes 1 1
30 | 1012467 LINK, RACK AND PINION DRAG .....ccooorvoieaieaiesiesisessseneessessssss e 1 1
31 | 0001624 BOLT, HEX HEAD, 3/8 - 16 X 1 1/2 o...ooooeoeeeoeeeeeeeeeeeeeeeeee e 3 3
32 | 0000334 WASHER, FLAT, 3/8 ....vvoeeoeeoeeeeeeseeseeseeeeeeeees e 3 3
33 | 1010138 NUT, DIMPLED LOCK, 3/8 = 16 +.....cvuveoreeveereseeseeeseeesseseessess s 3 3

4-5






STEERING GEAR ASSEMBLY n

ITEM | PARTNO. | DESCRIPTION | See
1 2 3 4
FOR CARRYALL | VEHICLES AND CARRYALL Il VEHICLES WITH 2-WHEEL
BRAKING, SERIAL NUMBER 9640-533437 AND LATER.
FOR CARRYALL Il VEHICLES WITH 4-WHEEL BRAKING, CARRYALL Il PLUS
AND CARRYALL VI VEHICLES, SERIAL NUMBER 9633-517735 AND LATER.
1018783-02 | ASSEMBLY, STEERING GEAR BOX (INCLUDES ITEMS 1 -22) .....cooovvvnnenn. 1 1
1 | 1013035 SEAL, DUST, RIGHT .....ooceoceeceeeceeeeeeee e 1 1
2 | 0008990 WRAP, TIE oooooceieeoeeoeeee e 2 2
3 | 1018802-01 ASSEMBLY, INNER BALL JOINT ......oovooiierieceeceeeeeeeeese s 1 1
4 | 1018803-01 WASHER, TAB .....oooiioieiiieieiee s 2 2
5 | 1013036 BUSHING, RACK .....oeoveeeeceeeeee oo 1 1
6 N/A BOX, STEERING GEAR .......ovurvereeeeeeeeeeeseeeseeeseesseese s 1 1
7 N/A BEARING, LOWER PINION .......oovvuiiaiiirieosieseeessessesesessessesss s 1 1
8 N/A PINION, STEERING .....covooiioeiaeiociosie e 1 1
9 | 1018794-01 BEARING, UPPER PINION ......ooooiooieeeieeseeoeeeseeseeeeeeseeeeee e 1 1
10 | 1018799-01 RING, C-TYPE STOP ....ooooooeeeeceeceeeseeeieeeeoesees e 1 1
11 | 1013051 RING, SNAP ..ot 1 1
12 | 1013052 SEAL, DUST, STEERING PINION .......ooouimriiiirninieeiesieeeeeie s 1 1
13 | 1018797-01 GUIDE, STEERING RACK ......oovvoveoeveeeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
14 | 1018798-01 SPRING, YOKE ...ocoooveoveeeecseeseeeee s 1 1
15 | 1013044 NUT, LOCK, RACK SCREW ........ovvuiieiiiieasieessessesisesssessessessses oo 1 1
16 N/A SCREW, RACK GUIDE .......ooovocioeeeeoeeeeeees oo 1 1
17 N/A RACK, STEERING .....ooorveoreeceeceeceeeseeseeeseeesees s 1 1
18 | 1018795-01 WASHER, STOP ......ooooiiieiieeeeseeessesse e 2 2
19 | 1018796-01 RING, C-TYPE STOP .....ooiiiiiiiieiieesieeieseesee s 1 1
20 | 1018800-01 SEAL, DUST, LEFT ..o 1 1
21 | 1018801-01 O-RING, DUST SEAL RETAINING ....oovvoiveoreeeeeceeceeseesseseess s 1 1
22 | 1019260-01 CAP, RACK END DUST .oooooiiiieoieeiiseeesee e 1 1
23 | 0001035 PIN, COTTER, B/82 X 1 w.ooooieiieeeiecieeieesiseeiessess e 1 1
24 | 0007540 SOCKET, VERTICAL LEFT HAND THREAD (INCLUDES ITEMS 25, 26 AND 27).. 1 1
25 | 1015597 FITTING, THREAD FORMING GREASE, 1/4 =28 .....co.ovvoeveeeeeeeeeseeeee, 1 1
26 | 0007602 NUT, HEX SLOTTED, 3/8 - 24 .....ovooveeriereeseeseeseeneessessese s 1 1
27 | 1011930 BOOT, DUST ..o 1 1
28 | 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 - 20 .....o.oovooveeeeeeeeeeeeeeeeeeeeeeenes 1 1
29 | 1012467 LINK, RACK AND PINION DRAG ........oorvoreeeearresresseesssensessesssss s 1 1
30 | 1013042 NUT, HEX, MA2 X 1.75 .o 1 1
31 | 0001624 BOLT, HEX HEAD, 3/8 - 16 X 1 1/2 ....ooooeeeeeeeeeeeeeeeeeeeeeeeeee e 3 3
32 | 0000334 WASHER, FLAT, 3/8 ....veoveoeeeoeeeeeeseeeeeeeeee e 3 3
33 | 1010138 NUT, DIMPLED LOCK, 3/8 = 16 ......coouvveeeeceeeeeesessesseeseseseesee s 3 3

4-7



4-8



FRONT SUSPENSION, UPPER
VEHICLES WITH 2-WHEEL BRAKING n

ITEM PART NO. DESCRIPTION 8% EQL-II-EYC E

FOR CARRYALL | VEHICLES.

FOR CARRYALL Il VEHICLES WITH 2-WHEEL BRAKING.

1 1016353 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3AND 4) .....ccccccviviinennne 2 2
2 1016346 BUSHING, URETHANE ... 6 6
3 1016350 SLEEVE, DELTA OUTER ... 1 1
4 1016349 SLEEVE, DELTA INNER ... 2 2
5 0008754 NUT, NYLON LOCK, 3/8 = 16 ..ot 8 8
6 0007539 17 N [ 1 TN 1 1
7 0001308 NUT, HEX, 1/2 =20 ..o 1 1
8 0001624 BOLT, HEX HEAD, 3/8 - 16 X 1 1/2 ...ooiiiiiieiiie 2 2
9 1010138 NUT, DIMPLED LOCK, 3/8 = 16 .....etiiiiiiiiiiiiiiiiie e 4 4
10 0002402 SCREW, HEX CAP, 3/8 - 16 X 2 1/4 ...ooviiiiiiiiiiiiii, 4 4
11 1010219 ROD, TIE e e 1 1
12 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 - 20 ..cooiiiiiiiiiiiiii, 1 1
13 0007540 BALL JOINT, LEFT HAND THREAD .....cooiiiiiiiiiiiiiiiiiii, 1 1
14 1017266 STRAP, A-PLATE ..o 2 2
15 1014235 SHOCK ABSORBER, FRONT ... 2 2
16 1010124 PLATE, SPRING MOUNTING .....ocooiiiiiiii e 1 1
17 1010200 BOLT, HEX HEAD, 3/8 - 16 X 4 1/4 ..ooooiiiiii, 4 4
18 1016385 ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT ......ccoovviiiiiiiiii, 1 1
19 1011930 SEAL, DUST ettt oo e e e e e e e e e e e e e e 3 3
20 0007602 NUT, SLOTTED HEX, 3/8 - 24 ....ooeeeieeeeeeee e 3 3
21 0001035 PIN, COTTER, 3/32 X 1 oo 1 1







FRONT SUSPENSION, LOWER
VEHICLES WITH 2-WHEEL BRAKING n

ITEM | PARTNO. | DESCRIPTION | See E
1 2 3 4
FOR CARRYALL | VEHICLES. E
FOR CARRYALL Il VEHICLES WITH 2-WHEEL BRAKING.
1 | 1010348 ASSEMBLY, LEFT SPINDLE (INCLUDES ITEMS 3,4 AND 5) .......cooovverrrennn. 1 1
2 | 1010347 ASSEMBLY, RIGHT SPINDLE (INCLUDES ITEMS 3,4 AND 5) .....cc.ccoovvennn. 1 1
3 | 0008067 BUSHING, BRONZE SPINDLE ........oouiiiieiiesieniesisesesesesesiesisees oo 1 1
4 | 0007048 BUSHING, BRONZE ........ovoocieceoeeeeeieeeeeee e 1 1
5 | 1015597 FITTING, GREASE, 1/4 = 28 ......ovooooveeeceeeeeee e 1 1
6 | 1012030 SPRING, TAPERED LEAF ........ooiiiiiiiiieieeiesies s 1 1
7 | 0008745 ASSEMBLY, ECCENTRIC w....oooveoveeeeeeeeeeeeeseeeeeeee e 1 1
8 | 0000706 NUT, HEX, B/8 = 16 .ooveoceeoceeceeeceee s 1 1
9 | 1011892 ASSEMBLY, HUB (INCLUDES ITEMS 10 - 13) ...oovvoeverieeeecieeeee s 2 2
10 | 1011393 PACKAGE, HUB BEARING: .......cooooiveiiaiiaeeeiesiesesesssessess s 2 2
11 | 1011304 STUD, LUG, 1/2 = 20 ..o 4 4
12 | 1013135 SEAL, DOUBLE LIP ....oovooeeoeeeeeeeeeeeeee e 1 1
13 | 1011887 COVER, DUST ..o 1 1
14 | 0008754 NUT, NYLON LOCK, 3/8 = 16 ....c.ovoorveneieieieieanieeiesiesiseseeseesiesi e 4 4
15 | 1016387 SCREW, HEX HEAD CAP, 3/8 - 16 X2 3/4 .....ooovoeoeeeeeeeeeeeeeeeeeeeeeeeenes 2 2
16 | 1016384 CLEVIS, UPPER DELTA ..coooveoceeeieeeeeees e 2 2
17 | 0001308 NUT, HEX, 1/2 = 20 ooooooociecioceeeee e 2 2
18 | 0000209 WASHER, SPLIT LOCK, 1/2 ...ooivoeieeieeieeieeeeeieeies e 2 2
19 | 1010150 BEARING, THRUST ...oooovoiieeceicee oo 2 2
20 | 1016389 WASHER, KINGPIN WAVE .......ooovimveieereeseoeeseesesee s 2 2
21 | 1010984 NUT, LUG oottt 8 8
22 | 1010005 WASHER, FLAT, 3/4 ....cooceooeeoeeeeeoeeeeeeeee oo 2 2
23 | 0007840 NUT, HEX SLOTTED, 3/4 - 16 ...coovveeeoeeeeeereeeeseeseesseeeeseese e 2 2
24 | 0007910 PIN, COTTER, 5/32 X 1 w..oooveoeeoreeseeseeeeeseneeeeeeee s 2 2
25 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X3 3/8 ....oouvvoieeriereeseesiesisnseeeniennnes 2 2
26 | 1016386 KINGPIN ..o 2 2
27 | 1015583 BUSHING, URETHANE ......coovvimiieieeceoeseeeee e 4 4
28 | 1012303 BUSHING, STEEL ...vvoveoieocieceicso s 2 2
29 | 1014276 PLATE, FRONT SPRING RETAINER .....coviiiiiiiiiiaieseesiesiesies e 1 1
30 | 0001624 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/2 ...vooiveeeeeeeeeeeeeeeeeeeeee e 4 4
31 | 0000357 WASHER, LOCK, /8 .....oooovoveoreeeeeeseeeeeeessoeeeees e 4 4
32 | 0000706 NUT, HEX, B/8 = 16 ..o.veoeeeeeeceieiee s 4 4




4-12



FRONT SUSPENSION, UPPER
VEHICLES WITH 4-WHEEL BRAKING n

ITEM PART NO. DESCRIPTION 8% EQL-II-EYC E

12 3 4
FOR CARRYALL Il VEHICLES WITH 4-WHEEL BRAKING. E
FOR CARRYALL Il PLUS AND CARRYALL VI VEHICLES.

1 1016353 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3AND 4) .....ccccccviviinennne 2 2
2 1016346 BUSHING, URETHANE ... 6 6
3 1016350 SLEEVE, DELTA OUTER ... 1 1
4 1016349 SLEEVE, DELTA INNER ... 2 2
5 0008754 NUT, NYLON LOCK, 3/8 = 16 ..ot 10 10
6 0007539 17 N [ 1 TN 1 1
7 0001308 NUT, HEX, 1/2 =20 ..o 1 1
8 0000334 WASHER, FLAT, B/8 i e e e e e e e e e e aeeaas 2 2
9 1010138 NUT, DIMPLED LOCK, 3/8 = 16 .....etiiiiiiiiiiiiiiiiie e 2 2
10 0002402 BOLT, HEXHEAD, 3/8 - 16 X 2 1/4 ..oooiiiiiiiiiiiiiiiii, 6 6
11 1010219 ROD, TIE e e 1 1
12 0007555 NUT, HEX, LEFT HAND THREAD, 1/2 - 20 ..cooiiiiiiiiiiiiii, 1 1
13 0007540 BALL JOINT, LEFT HAND THREAD .....cooiiiiiiiiiiiiiiiiiii, 1 1
14 1017266 STRAP, A-PLATE ..o 2 2
15 1018706-01 | SHOCK ABSORBER, FRONT ... 2 2
16 1010124 PLATE, SPRING MOUNTING .....ocooiiiiiiii e 3 3
17 1018705-01 | BOLT, HEX HEAD, 3/8 - 16 X 4 3/4 ... 4 4
18 1016385 ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT ......ccoovviiiiiiiiii, 1 1
19 1011930 SEAL, DUST ettt oo e e e e e e e e e e e e e e 3 3
20 0007602 NUT, SLOTTED HEX, 3/8 - 24 ....ooeeeieeeeeeee e 3 3
21 0001035 PIN, COTTER, 3/32 X 1 oo 1 1
22 0000706 NUT, HEX, B/8 = 16 ..o 2 2
23 N/A CLAMP, BRAKE CABLE (PART OF BRAKE CABLE ASSEMBLY) .......ccccceeeeen. 2 2

4-13






FRONT SUSPENSION, LOWER
VEHICLES WITH 4-WHEEL BRAKING n

ITEM | PARTNO. | DESCRIPTION | See E
FOR CARRYALL Il VEHICLES WITH 4-WHEEL BRAKING.
FOR CARRYALL Il PLUS AND CARRYALL VI VEHICLES.
1 | 1018769-01 | ASSEMBLY, LEFT SPINDLE (INCLUDES ITEMS 3,4 AND 5) .....c...covooverrennn. 1 1
2 | 1018770-01 | ASSEMBLY, RIGHT SPINDLE (INCLUDES ITEMS 3, 4 AND 5) ........cco.ovvenvn.. 1 1
3 | 0008067 BUSHING, BRONZE SPINDLE .......vvuiiiieaiieiesiesisesssessensesssses oo 1 1
4 | 0007048 BUSHING, BRONZE ........oovoiieceeeeoeeieeeeeeee oo 1 1
5 | 1015597 FITTING, GREASE, 1/4 = 28 ......ovoeooeeeeeeeeeeeee oo 1 1
6 | 1012030 SPRING, TAPERED LEAF ........oooovoiioeeoeeeeseeeeoseees s 1 1
7 | 0008745 ASSEMBLY, ECCENTRIC .....oooieoieeeiie oo 1 1
8 | 0000706 NUT, HEX, B/8 = 16 .oocveoeeeeceeceeeeeeee e 1 1
9 | 1011892 ASSEMBLY, HUB (INCLUDES ITEMS 10 = 13) wo.oovvocvecieeeeeeeeee e 2 2
10 | 1011393 PACKAGE, HUB BEARING: .......ooooivoiiiiioeseesesiessessessessessessesssss s 2 2
11 | 1011304 STUD, LUG, 1/2 =20 oo 4 4
12 | 1013135 SEAL, DOUBLE LIP ..o 1 1
13 | 1011887 COVER, DUST ..o 1 1
14 | 0008754 NUT, NYLON LOCK, 3/8 - 16 .....cvoovvoeieieoeeeosiesiesieseeesseseessess s 4 4
15 | 1016387 SCREW, HEX HEAD CAP, 3/8 - 16 X2 3/4 ....oooovoeeeeeeeeeeeeeeeeeeeeeeeeeenes 2 2
16 | 1016384 CLEVIS, UPPER DELTA ...oooiveoceeeeeeeeeeee e 2 2
17 | 0001308 NUT, HEX, 1/2 = 20 oooocvoceeceoeeeecee s 2 2
18 | 0000209 WASHER, SPLIT LOCK, 1/2 ... 2 2
19 | 1010150 BEARING, THRUST ..oooioeoieoeeiceeeee e 2 2
20 | 1016389 WASHER, KINGPIN WAVE ........oovorveeeoeeeeeeeseeeeeeeeseese e 2 2
21 | 1010984 NUT, LUG <ot 8 8
22 | 1010005 WASHER, FLAT, B/4 ..o 2 2
23 | 0007840 NUT, HEX SLOTTED, 3/4 - 16 ...coovvoeeoeeeeeeeeeeeeeseee e 2 2
24 | 0007910 PIN, COTTER, 5/82 X 1 w..oooveeveoeeesseeceeeseeeseeseeeee s 2 2
25 | 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X3 3/8 ....ooovvoveriereeneeseesieeseesenienines 2 2
26 | 1016386 KINGPIN ..o 2 2
27 | 1015583 BUSHING, URETHANE ......o.ooviiieieeceoeceeeeeees s seeeeese e 4 4
28 | 1012303 BUSHING, STEEL ©..vvoveoveoceeceeceee s 2 2
29 | 1014276 PLATE, FRONT SPRING RETAINER .....cooriuiiiiiiiiieieseseseossesiessessenieeenes 1 1
30 | 1010177 SCREW, HEX HEAD CAP, 3/8 - 16 X 2 ...oovooveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenes 4 4
31 | 0000357 WASHER, LOCK, 3/8 .....oooeoveoeeeeeeeeeeeeeeeeeeeeeeeseee e 4 4
32 | 0000706 NUT, HEX, B/8 = 16 ..o.veocveoceeceoceee s 4 4







ELECTRICAL SYSTEM
GASOLINE VEHICLE




5-2



FORWARD AND REVERSE SHIFTER ASSEMBLY
GASOLINE VEHICLE B

ITEM PART NO. DESCRIPTION QTY
12 3 4

1016947 ASSEMBLY, F & R SHIFTER (INCLUDES ITEMS 1 -17) ..o, 1

1 1012594 SCREW, MACHINE, #4 - 40 X 1 1/2 ..oooii e, 2
2 1016342 BASE, F & R SHIFTER ...oiiiiiiiiiiiiiiiiiii 1
3 0008057 NUT, HEX HEAD, #4 - 40 oo 4
4 1012431 WASHER, FLAT, #4 e e e e e e e e e e e e e e e e e e e e e 2
5 1014808 SWITCH, LIMIT oo 1
6 1014727 WASHER, NYLON FLAT, #4 . 2
7 1014807 SWITCH, LIMIT oot 1
8 0008058 WASHER, LOCK, #4 e e e e e e e e e e 2
9 1014145 BUSHING, BRONZE ...ttt 2
10 1014089 KIT, NEUTRAL LOCK-OUT CAM (INCLUDES ITEM 11) ..o 1
11 1014065 WASHER, FLAT .o 1
12 1013590 SPRING, F & R CAM ..., 1
13 1013589 RING, RETAINING ......oooiiiiii e 1
14 1013587 WELDMENT, F & RBELL CRANK ... 1
15 1013591 PIN, ROLL, 1/8 ..o 1
16 0008717 NUT, NYLON LOCK, 1/4 =28 ....oooeiiiiiiiiieiieeeeee e, 2
17 1010954 STUD, BALL, 1/4 =28 X 1/4 ..oviiiiiiiiiiiiiiiiiii 2
18 1013085 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) (CARRYALL | ONLY) ............. 1
18 1015409 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) (CARRYALL Il AND Il PLUS) ... 1
18 1016727-01 | CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) (CARRYALL VI ONLY) .......... 1
19 0007893 NUT, HEX, #10 - 32 oo 2
20 1012333 JOINT, BALL e e e e e e e e e aeaeeas 2
21 1013198 SCREW, PHILLIPS OVAL COUNTERSUNK MACHINE, #8 - 32 X 5/8 ......cccccvvviiiiienennnes 1
22 1012987 HANDLE, F & R SWITCH ... 1
23 0008248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 3/4 ...ooriiiiiiie e 4
24 0008233 NUT, NYLON LOCK, 1/4 - 20 ..o e e e e e e e e e e 4
25 1014065 WASHER, FLAT Lot e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1

5-3



5-4

WHITE
BLUE
RED/WHITE

WHI

N\

FORWARD / REVERSE
ASSEMBLY

LIMIT
SWITCHES

REVERSE @
BUZZER

ORANGE

L~

VOLTAGE
REGULATOR

)ﬂG\ENERATOR
é e
\\

STARTER/

—YELLOW

BATTERY




WIRING, GASOLINE VEHICLE - CARRYALL | B

ITEM PART NO. DESCRIPTION QTY E

12 3 4
1015735 WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1-10) ..ooooiiiiiiii, 1

1 1013723 WIRE ASSEMBLY, #18 RED/WHITE ... 1
2 1015781 WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK ..., 1
3 1013601 WIRE ASSEMBLY, #18 YELLOW, #16 BLUE .......cccooiiiiii e 1
4 1015769 WIRE ASSEMBLY, #6 WHITE ... .o 1
5 1015780 WIRE ASSEMBLY, #18 BLACK ... .. 1
6 1015779 WIRE ASSEMBLY, #18 GREEN ....cooiiiiiii e 1
7 1015738 WIRE ASSEMBLY, #168 YELLOW ... 1
8 1018282-01 WIRE ASSEMBLY, #16 RED, #16 ORANGE ..........ouiiiiiiiiiiiiii 1
9 1014119 WIRE ASSEMBLY, #6 RED ......cooiiiiiere e 1
10 1015740 WIRE ASSEMBLY, #18 YELLOW ...ooiiiiiiii e 1
11 1013469 WIRE ASSEMBLY, #18 BLACK ..ottt e e e e e e e e e 1
12 1012396 WIRE ASSEMBLY, #18 BLACK ..o 1
13 1016857 WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZERKIT) ..o, 1
14 1013463 WIRE ASSEMBLY, #18 BLUE ... 1
15 1016402 WIRE ASSEMBLY, #18 BLACK (PART OF ELECTRICAL COMPONENT BOX) .............. 1
16 1016401 WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) .......... 1
17 1015035 WIRE ASSEMBLY, #18 ORANGE ...ttt 1
18 1015921 WIRE ASSEMBLY, #18 BLACK .....oiiiiiiiiiiiiiiiiiitiee ettt e e e e e e 1
19 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND .......oouiiiiiiiiiiiiiiieiieeeeee e 1
20 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) ................. 1
21 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ......cooiiiiiiiiiiiiiiiiiiie e 1
22 1012384 WIRE ASSEMBLY, #6 BLACK ......oiiiiiiiiiiiiiiiiiii ettt e e e e e e e e e e e e e e 1
23 1012382 WIRE ASSEMBLY, #6 BLACK ..o 1

5-5



5-6

FORWARD / REVERSE
ASSEMBLY

LIMIT
SWITCHES

REVERSE é
BUZZER

GROUND
VOLTAGE
REGULATOR

STARTER /
)~—""GENERATOR
\

—VYELLOW

BATTERY ;



WIRING, GASOLINE VEHICLE - CARRYALL Il B

ITEM PART NO. DESCRIPTION QTY
12 3 4

1016299 WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1-11) ..., 1

1 1016404 WIRE ASSEMBLY, #16 RED/WHITE ... 1
2 1016292 WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK ..., 1
3 1016295 WIRE ASSEMBLY, #18 YELLOW, #16 BLUE .......cccooiiiiii e 1
4 1015769 WIRE ASSEMBLY, #6 WHITE ... .o 1
5 1016297 WIRE ASSEMBLY, #16 BLACK ... 1
6 1016298 WIRE ASSEMBLY, #16 GREEN .....ooiiiiiiiii e 1
7 1016380 WIRE ASSEMBLY, #6 BRAIDED GROUND ........cuutiiiiiiiiiiiiiiiiie e 1
8 1015738 WIRE ASSEMBLY, #1686 YELLOW ... 1
9 1018282-02 WIRE ASSEMBLY, #16 RED, #16 ORANGE ........cccccviiiiiiiiiiiiiii, 1
10 1014119 WIRE ASSEMBLY, #6 RED ... 1
11 1016294 WIRE ASSEMBLY, #1686 YELLOW ... 1
12 1013469 WIRE ASSEMBLY, #18 BLACK ..o 1
13 1012396 WIRE ASSEMBLY, #18 BLACK ......oiiiiiiiiiiiiiiiiiiiiiiiiiiieie e 1
14 1016857 WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZERKIT) .....coovvviiiiiiiiis 1
15 1013463 WIRE ASSEMBLY, #18 BLUE ......oiiiiiiiiiiiiiiiiiiiie e a e e e e e e e e e e 1
16 1016402 WIRE ASSEMBLY, #18 BLACK (PART OF ELECTRICAL COMPONENT BOX) .............. 1
17 1016401 WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) .......... 1
18 1015035 WIRE ASSEMBLY, #18 ORANGE ...ttt 1
19 1015921 WIRE ASSEMBLY, #18 BLACK ... a e e e 1
20 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) ................. 1
21 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ......cooiiiiiiiiiiiiiiiiiiie e 1
22 1012384 WIRE ASSEMBLY, #6 BLACK ......oiiiiiiiiiiiiiiiiiii ettt e e e e e e e e e e e e e e 1
23 1012382 WIRE ASSEMBLY, #6 BLACK ..o 1

5-7



®
% 7 \ wm N _\\‘
@K/\@ K/@ M@@%M@y
& NI/ N
% @@@ / N% ®

5-8



ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE
CARRYALL | AND CARRYALL I B

ITEM PART NO. DESCRIPTION QTY
12 3 4
1018276-01 | BOX, ELECTRICAL COMPONENT, COMPLETE
(INCLUDES ITEMS 1 - 30 AND 1015735 - SEE PAGE 5-5) (CARRYALL I ONLY) ........... 1
1018276-02 | BOX, ELECTRICAL COMPONENT, COMPLETE

(INCLUDES ITEMS 1 - 30 AND 1016299 - SEE PAGE 5-7) (CARRYALL Il ONLY).......... 1
1 1015372 COVER, ELECTRICAL COMPONENT BOX ....iiiiiiiiiiiiiiiiiieeieeee e 1
2 1015752 SCREW, HILO, #12 = 168 X 5/8 ..., 5
3 0001242 NUT, HEX, 5/16 = 18 ..oiiiiiiiiiiiiiiiiieie e 2
4 0007893 NUT, HEX, #10 - 32 . 2
5 1013609 SOLENOID, 12 VOLT ..ttt 1
6 1015371 BOX, ELECTRICAL COMPONENT ..o, 1
7 1012295 FUSE, TOAMP .o 1
8 1015737 WIRE ASSEMBLY, #10 RED ... 1
9 1015741 BLOGCK, FUSE ...t 1
10 1013589 RING, RETAINING ... e 1
11 1015373 CAM, ELECTRICAL BOX ....iiiiiiiiiiiiiiiiiii et 1
12 1014145 BUSHING, BRONZE ... e 2
13 1014065 WA SHER, FLAT oo e e e e e e e e e e e e e e e e e e aaaaaaeaas 1
14 1010954 STUD, BALL, 1/4 = 28 ...iiiiiiiiiiiiieeeeeeeeee e 1
15 0008717 NUT, NYLON LOCK , 1/4 = 28 ... 1
16 1018213-01 ASSEMBLY, BELL CRANK SHAFT (CARRYALL I ONLY) ..ooiiiiiiiiiiiiiiiiiiee, 1
16 1015345 ASSEMBLY, BELL CRANK SHAFT (CARRYALL I ONLY) ..oooiiiiiiiii, 1
17 1013509 SCREW, HEX HEAD CAP, 1/4-20 X1 3/4 ..., 1
18 1015405 BOLT, CARRIAGE, 5/16 - 18 X 2 ..ot 1
19 1015343 STRAP, GROUND ...ttt 1
20 1015777 ASSEMBLY, VOLTAGE REGULATOR .....oiiiiiiiiiiiiiiiiiiieeeeieeeee e 1
21 1015919 NUT, HEX JAM, 1/4 = 20 ..oiiiiiiiiiiiiiiiiiiiiccieeee s 1
22 0008233 NUT, NYLON LOCK, 1/4 = 20 ...ueiiiiiiiieee e 1
23 1015878 SCREW, HEX HEAD MACHINE, #4 - 40 X 1 5/8 . ..cooiiiii i, 2
24 1016402 WIRE ASSEMBLY, #1686 BLACK ... 1
25 1012431 WASHER, FLAT, #4 .. e 2
26 0008057 NUT, HEX, #4 - 40 ..o e 4
27 1014808 SWITCH, LIMIT e 1
28 1014807 SWITCH, LIMIT oo 1
29 1016401 WIRE ASSEMBLY, #16 ORANGE ... 1
30 0008058 WASHER, LOCK, #4 . e e e e e e e e e e e e e e e e e e 2

5-9



G
w@@@;

500




ELECTRICAL COMPONENTS
GASOLINE VEHICLE - CARRYALL |, Il AND Il PLUS B

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2, 3 AND 4) .....cooviieeieeeeeeeeeeeeeeeen 1
2 | 1016851 BUZZER, REVERSE .....cvveieieieeeeeeeeeeeeeeee e, 1
3 | 1016849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 ....coovovoveeeeeeeeeeeeeeeeeeeeeeeee e, 2
4 | 1016857 WIRE ASSEMBLY, #18 BLACK ......veiveeeeeeeeeeeeeeeeeeeeee e 1
5 | 1018263-01 | SWITCH, KEY (CARRYALL I AND 1) oovooioieoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
5 | 1018264-01 | SWITCH, KEY (CARRYALL Il PLUS ONLY) ©..oviiiiiieieeeeeeeeeeeeeeeeeeeee e 1
6 | 1018306-01 | ASSEMBLY, SCREW AND WASHER (QUANTITY OF 5 FOR CARRYALL Il PLUS) ....... 4
7 | 101851101 | WASHER ..ottt ettt e e 1
8 | 1018307-01 | NUT, KEY SWITCH ..ovoieieeeeeeoeee oot 1
9 | 1018345-02 | CAP, KEY SWITCH ..oviieieeeeeeoeeeeeeeeeeee et 1
10 | 1012505 KEY (PAIR) ettt ettt 1
11 | 1016630 LIGHT, OIL WARNING (WITH INTERNAL RESISTOR) ....vouivevieeeeeeeeeeeesee oo 1
12 | 1015103 GAUGE, FUEL (INCLUDES ITEMS 13 AND 14) ..o 1
13 N/A NUT, BRASS ..ot eeeeeeee e ee e 6
14 N/A WASHER, EXTERNAL TOOTH LOCK ...t 3
15 | 1015104 BRACKET, FUEL GAUGE ... 1
16 | 1011610 WASHER, LOCK, #8 ....voeeeoeeeeeeeeeee oo eeeeeeeeeeee e se e ee e ee e 2
17 | 1011571 NUT, HEX, #8 = B2 ...ooooooeeoeeeeeeeeeeee oo ee e s eee s es s en e ees e sens e 2




§\

ORANGE / WHITE

WHITE /BLACK
WHITE / BLACK

N
AN

RED/WHITE

ORANGE

N

FRAME
GROUND

VOLTAGE
REGULATOR

FORWARD / REVERSE
ASSEMBLY

LIMIT
SWITCHES

&
W\ % @
BTN "
SO Aee,
A umir Oy I
SWITCH N\
W >

FUEL TANK

FRAME
GROUND

A

STARTER/
GENERATOR




WIRING, GASOLINE VEHICLE
CARRYALL Il PLUS B

ITEM PART NO. DESCRIPTION QTY
12 3 4

1016895 WIRE HARNESS ASSEMBLY, CARRYALL Il PLUS (INCLUDES ITEMS 1 -12) ............. 1

1 1016404 WIRE ASSEMBLY, #16 RED/WHITE ... 1
2 1017309 WIRE ASSEMBLY, #18 ORANGE/WHITE .......ccccoiiiiiiiiiiiiiiiiiiicie, 1
3 1017007 WIRE ASSEMBLY, #18 YELLOW/#18 GREEN ........ouiiiiiiiiiiiiiiiiiiiieeee, 1
4 1017009 WIRE ASSEMBLY, #18 RED ... 1
5 1017008 WIRE ASSEMBLY, #18 BROWN .......ccciiiiiiiiiiiiiiiieieeeeeeee e 1
6 1015769 WIRE ASSEMBLY, #6 WHITE ....cooiiiiii e 1
7 1017011 WIRE ASSEMBLY, #18 WHITE/BLACK ......oiiiiiiiiiiiiiiiieeiieeeee e 1
8 1016380 WIRE ASSEMBLY, #6 BLACK ... ..o 1
9 1016294 WIRE ASSEMBLY, #16 YELLOW ..o 1
10 1015738 WIRE ASSEMBLY, #16 YELLOW ...oooiiiiiii e 1
11 1014119 WIRE ASSEMBLY, #6 RED ... 1
12 1018282-02 WIRE ASSEMBLY, #16 RED/ORANGE ... 1
13 1013469 WIRE ASSEMBLY, #18 BLACK ......oiiiiiiiiiiiiiiiiiiiiiiiiiiieie e 1
14 1012396 WIRE ASSEMBLY, #18 BLACK ... 1
15 1016857 WIRE ASSEMBLY, #18 BLACK ..ot a e e e e e e e e e e 1
16 1013463 WIRE ASSEMBLY, #18 BLUE .......oiiiiiiiiiiiiiiiiiiiie et 1
17 1017006 WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) .......... 1
18 1015035 WIRE ASSEMBLY, #18 ORANGE ...ttt 1
19 1015921 WIRE ASSEMBLY, #18 BLACK ... a e e e 1
20 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND .......ccuiiiiiiiiiiiiiiiiiiiiiiiiceiecceeeeeeee 1
21 1012384 WIRE ASSEMBLY, #6 BLACK ... 1
22 1012382 WIRE ASSEMBLY, #6 BLACK ......oiiiiiiiiiiiiiiiiiii ettt e e e e e e e e e e e e e e 1
23 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .................. 1
24 1017010 WIRE ASSEMBLY, #18 WHITE (PART OF ELECTRICAL COMPONENT BOX) .............. 1
25 1017005 WIRE ASSEMBLY, #18 BLACK (PART OF ELECTRICAL COMPONENT BOX) .............. 1




3LlHWA3d

N33H9

aNNOHO Horg —

MOTI3A

é&r\:

MOTIIA——

[HOLYHINTO
/9314v1S

§
dOolvINO3y

o
_
= >

HOLIMS

ity
//

Ny

MNVL 13Nd

S3IHOLIMS
Lwn

H3AIT
3SH3A3H / AHVMHOS

%0079
AVNING3L
aNnodn

JONVHO

HOLIMS
1HOM

HILINIT IDOVLII0A

Ad3LIYVE
@ HOLIMS /
e a3d
Biveg
a3y
ENTIEREE e HOLIMS
— 3uHm 1IN
T MOTHEA ldvd
3LHWNIZHD
ﬁ|_ ane . oo
P— ovia n
_ _ NMOHE 7
|
' [ 1 WDA_MNI /
' |
ﬁ _" - MOTIEA
— AWy
—— Sovig/ALHM — - A _ MOVIE/ALIHM

3LHWA3Y

LHOIMAvaH
1HOIH

anla

JONVHO

5y
=
vc%z

HOLIMS
HIWWIA

A

3LHM

NHOH

5-14



WIRING, GASOLINE VEHICLE
CARRYALL VI B

ITEM PART NO. DESCRIPTION QTY E
12 3 4

1017669 HARNESS, WIRE (INCLUDES ITEMS 1 - 29) ....oiiiiiiiiiiiiiiiiieeeee e 1

1 1016323 WIRE ASSEMBLY, #168 WHITE ... 1
2 1017679 WIRE ASSEMBLY, #18 BLUE ... 1
3 1016763 WIRE ASSEMBLY, #18 YELLOW ....oee e 1
4 1017052 WIRE ASSEMBLY, #18 BLUE ... 1
5 1016326 WIRE ASSEMBLY, #16 BLACK ... 1
6 1016308 WIRE ASSEMBLY, #16 BLACK ... 1
7 1016776 WIRE ASSEMBLY, #14, #18 BLACK ..o 1
8 1017681 WIRE ASSEMBLY, #18 RED ... 1
9 1017677 WIRE ASSEMBLY, #18 BROWN .......ccciiiiiiiiiiiiiiiiiieeeeeereee e 1
10 1016770 WIRE ASSEMBLY, #14 YELLOW ...ooiiiiiiii e 1
11 1016775 WIRE ASSEMBLY, #18 BROWN ... 1
12 1017676 WIRE ASSEMBLY, #18 GREEN AND YELLOW ... 1
13 1018282-03 WIRE ASSEMBLY, #16 RED AND ORANGE ..........coviiiiiiiiiiiiiiiiiiii, 1
14 1016765 WIRE ASSEMBLY, #18 RED/WHITE ... 1
15 1016778 WIRE ASSEMBLY, #18 ORANGE ... 1
16 1015738 WIRE ASSEMBLY, #16 YELLOW ... 1
17 1014119 WIRE ASSEMBLY, #6 RED ......ccoiiiiiiiiiieer e 1
18 1016380 WIRE ASSEMBLY, # 8 BLACK ... 1
19 1015769 WIRE ASSEMBLY, # 8 WHITE ... 1
20 1017678 WIRE ASSEMBLY, #18 WHITE/BLACK ........oiiiiiiiiiiiiiiiiiiiiiiiiiiciceeceeeeee e 1
21 1016771 WIRE ASSEMBLY, #18 GREEN/WHITE AND BLUE .......cooiiiiiiiiiii e 1
22 1016774 WIRE ASSEMBLY, #18 YELLOW ..o 1
23 1016773 WIRE ASSEMBLY, #18 WHITE ... 1
24 1016309 WIRE ASSEMBLY, #16 ORANGE/WHITE .......ccccoiiiiiiiiiiiiiiiiiiiiieee 1
25 1016314 WIRE ASSEMBLY, #16 BROWN ..ot 1
26 1016409 WIRE ASSEMBLY, #18 RED ... 1
27 1016772 WIRE ASSEMBLY, #16 RED/WHITE ... 1
28 1016307 WIRE ASSEMBLY, #16 ORANGE ........cccciiiiiiiiiiieiir e, 1
29 1016315 WIRE ASSEMBLY, #16 ORANGE/WHITE ..o 1
30 1013469 WIRE ASSEMBLY, #18 BLACK ..o e e e e e 1
31 1012396 WIRE ASSEMBLY, #18 BLACK .....oiiiiiiiiiiiiiiii e 1
32 1016857 WIRE ASSEMBLY, #18 BLACK ......iiiiiiiiiiiiiiiiiiiiiiiiiieiieee e 2
33 1013463 WIRE ASSEMBLY, #18 BLUE ......oiiiiiiiiiiiiiiiiiiiiii ettt a e e e 1
34 1017005 WIRE ASSEMBLY, #18 BLACK (PART OF ELECTRICAL COMPONENT BOX) .............. 1
35 1017006 WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) .......... 1
36 1017010 WIRE ASSEMBLY, #18 WHITE (PART OF ELECTRICAL COMPONENT BOX) .............. 1
37 1015921 WIRE ASSEMBLY, #18 BLACK ..ottt a e e e e e e e e e e 1
38 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND WIRE .......coooiiiiiiiiiii 1
39 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) ................. 1
40 1012384 WIRE ASSEMBLY, #6 BLACK ... 1
41 1012382 WIRE ASSEMBLY, #6 BLACK ..o e e e 1




2

N @@W%@\N\ Q@ -
o] @@WW@@ @&@ / ,v%

5-16



ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE
CARRYALL Il PLUS AND VI B

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1018277-01 | BOX, ELECTRICAL COMPONENT, COMPLETE
(INCLUDES ITEMS 1 - 37 AND WIRE HARNESS 1016895 - SEE PAGE 5-13)
(FOR CARRYALL 1l PLUS ONLY) ..o 1
1018277-02 | BOX, ELECTRICAL COMPONENT, COMPLETE
(INCLUDES ITEMS 1 - 37 AND WIRE HARNESS 1017669 - SEE PAGE 5-15)
(FOR CARRYALL VI ONLY) ..oooeoceoeeeeeeeeeeeseeeeee oo 1
1 | 1017239 RELAY oo 1
2 | 0008450 SCREW, HEX HEAD MACHINE, #10 - 24 X 1/2 ...ooovvorierieieseesiesiesieeeeeeeone 1
3 | 0000183 WASHER, FLAT, #10 ....oooveoeeeceeeeeeeeeeeeeeeeee e 1
4 | 1017243 BRACKET, RELAY MOUNTING ......ooovomcveceeceeceeses s 1
5 | 0001016 WASHER, LOCK, #10 1...oovvooieceoieoesseses s 1
6 | 0001017 NUT, HEX, #10 = 24 .oooooioioeieeieeeeeee e 1
7 | 1015372 COVER, ELECTRICAL COMPONENT BOX .....cooveoveoreeeeseeeseeeeeeeeeee e 1
8 | 1015752 SCREW, HILO, #12 = 16 X 5/8 w..vvoveoceeceeceeeeeeeeesees s 5
9 | 0001242 NUT, HEX, 5/16 = 18 .ooovooieoieeieeseeeieciseeeesse s 2
10 | 0007893 NUT, HEX, #10 = B2 1.oooooeeeeoeeeeeee e 2
11 | 1017006 WIRE ASSEMBLY, #18 ORANGE .......o.uvveeeeceeeeeeeseeseeseeeseeesees e 1
12 | 1014948 ASSEMBLY,, DIODE ..o 1
13 | 1013609 SOLENOID ... 1
14 | 1017010 WIRE ASSEMBLY, #18 WHITE ......ovoveeeeoeeeceeeeeeeseeeeeeeeeeeeeeee e 1
15 | 1013589 RING, RETAINING ......oooveoiveoceeeeeceeeeeeeeeeseee e 1
16 | 1015373 CAM, ELECTRICAL BOX ....oovooveoieoceieeoeeieeiesis s 1
17 | 1014145 BUSHING, BRONZE ......coieoieaieeiecioecioeeie e 2
18 | 1014065 WASHER, FLAT ..o 1
19 | 1015345 ASSEMBLY, BELL CRANK SHAFT ... 1
20 | 1010954 STUD, BALL, 1/4 = 28 ... 1
21 | 0008717 NUT, NYLON LOCK , 1/4 = 28 ..o 1
22 | 1016997 BOX, ELECTRICAL COMPONENT ........cooovirioeeeeeeeesees e 1
23 | 1012295 FUSE, 10 AMP ... 1
24 | 1015737 WIRE ASSEMBLY, #10 RED ......ooovoviiieiieoiesiessesee s 1
25 | 1015741 BLOCK, FUSE ..o 1
26 | 1013509 SCREW, HEX HEAD CAP, 1/4 - 20 X 1 3/4 ...oooovoooveeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
27 | 1015405 BOLT, CARRIAGE, 5/16 - 18 X2 w.oooovoocveceeceoeeeesesees s 1
28 | 1015343 STRAP, GROUND ..ot 1
29 | 1017238 REGULATOR, VOLTAGE ......voovooceeceeeeeeeeeeeeeeee e 1
30 | 1015919 NUT, HEX JAM, 1/4 = 20 ..ooooovooceoeeeceeceeeee s 1
31 | 0008233 NUT, NYLON LOCK, 1/4 = 20 ...oooeveciocioceoeeiesiesis s 1
32 | 1016896 SCREW, HEX HEAD MACHINE, #4 - 40 X 1 1/8 ....oovvorieeieeieeeeesiesiesieeeeeeeons 2
33 | 1012431 WASHER, FLAT, #4 .o...ooooooeeoeeeeeeeeeeeeee oo 2
34 | 0008057 NUT, HEX, #4 = 40 ..oooooveceeeeeeeeeee e 4
35 | 1014807 SWITCH, LIMIT oot 1
36 | 0008058 WASHER, LOCK, #4 _...o..ooooeooeeeeeeeoeeeeeeeeeeeeee e 2
37 | 1017005 WIRE ASSEMBLY, #18 BLACK .......vvoveooeoeeeeeeoseeesee oo 1
38 | 1016423 FUSE, 20 AMP (CARRYALL VI ONLY) ...ooovvoiveoieceoceeeeceseeeieeee s 3







ELECTRICAL COMPONENTS, FRONT BODY
GASOLINE VEHICLE - CARRYALL VI B

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 0008639 WRAP, TIE e 4

2 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 3, 4 AND 5) .....cuiiiiiiiiiiiiiiiiiiiiiiiiecceeeeee 1

3 1016851 BUZZER, REVERSE ......oiiiiiiiiiiiiiiiiiiiicncn 1

4 1016849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 ..ccoviiiiiiiiiiiieee e 2

5 1016857 WIRE ASSEMBLY, #18 BLACK ... 1

6 1017721 LIMITER, VOLTAGE ...cooiiiiiiii e 1

7 1010909 SCREW, MACHINE, #10 - 32 X 1 1/4 .o i 1

8 0000183 WASHER, FLAT, #10 ittt e et e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaans 4

9 0001016 WASHER, LOCK, #10 ..o e e e e e e e e e e e e e e e e e e aa e e 1
10 0007893 NUT, HEX, #10 - 32 ..o e 1
11 1016356 BLOCK, TERMINAL ... 1
12 1013357 RIVET, ALUMINUM POP, B/32 ...t a e e e 2
13 0004029 ASSEMBLY, HORN (INCLUDES ITEMS 14, 15 AND 16) ....cooooiiiiiiiiiiiiiiiiiiiii, 1
14 0007820 WASHER, INTERNAL TOOTH, 5/16 ...ttt 1
15 1012528 NUT, MB X 1.25 e 1
16 1011825 BRACKET, HORN ...t 1
17 0000304 BOLT, HEX HEAD, 1/4 - 20 X 1 . oo e 2
18 0000332 WASHER, FLAT, 1/4 .. 2
19 0008233 NUT, NYLON LOCK, 1/4 - 20 ..o 2
20 1016897-01 | ASSEMBLY, HEADLIGHT, LEFT HAND (INCLUDES ITEMS 22 - 31) .....ccccoiiiiiiiies 1
21 1016897-02 | ASSEMBLY, HEADLIGHT, RIGHT HAND (INCLUDES ITEMS 22 - 30 AND 32) ............. 1
22 1017066 HARNESS, HEADLIGHT WIRE ..o 1
23 1017059 LOCK, BULB COLLAR ..ottt 1
24 1017060 BULB, HALOGEN ...ttt 1
25 1017061 LENS, HEADLIGHT ..ottt 1
26 1017064 BRACKET, MOUNTING ... 2
27 0007893 NUT, HEX, #10 - 32 . e 2
28 1013461 SCREW, HI-LO, #10 - 16 X 7/16 ..ooeeeiiiiiiiiiiiiiieceee 2
29 1017065 RETAINER, HEADLIGHT ..o 1
30 1017062 ASSEMBLY, TURN SIGNAL LENS ... 1
31 1016880 BEZEL, HEADLIGHT, LEFT HAND ..o, 1
32 1016879 BEZEL, HEADLIGHT, RIGHT HAND ....oooiiiiii s 1
33 1015787 FLAP, SWITCH PROTECTOR ..ot 1
34 0001606 RIVET, POP, 3/16 ..ttt e e e e e e e e e e e e e e e eaas 3







CONTROLS AND GAUGES, GASOLINE VEHICLE
CARRYALL VI B

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016630 LIGHT, OIL WARNING (WITH INTERNAL RESISTOR) .....otiiiiiiiiiiiiiiiieieeeeeeeeeeeeee e 1
2 1015103 GAUGE, FUEL (INCLUDES ITEMS 3 AND 4) ....ooiiiiiiiiiiiieceee e 1
3 N/A NUT, BRASS .o 6
4 N/A WASHER, EXTERNAL TOOTH LOCK ... 3
5 1015104 BRACKET, FUEL GAUGE ... e e 1
6 1011571 NUT, HEX, #8 - 32 i 2
7 1011610 WASHER, LOCK; #8 ...t st 2
8 1018264-01 | SWITCH, KEY ..ottt e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
9 1018306-01 | ASSEMBLY, SCREW AND WASHER .....ooii 5
10 T018511-01 | WASHER .. 1
11 1018307-01 | NUT, KEY SWITCH ..ot e e 1
12 1018345-02 | CAP, KEY SWITCH ..ot e e e e e e 1
13 1012505 KEY (PAIR) o 1
14 0004034 SWITCH, LIGHT (INCLUDES ITEM 15) ... 1
15 1013857 KNOB, LIGHT SWITCH ..o 1
16 1011439 SWITCH, LIMIT e 2
17 1011557 SCREW, MACHINE, #6 - 32 X 1 ..o e 6
18 1011229 NUT, “K” LOCK, #6 - 82 ...ooiiiiiiiiiiiiiiii e 6
19 1011742 BRACKET, BRAKE LIGHT SWITCH ..o 1
20 1010889 SWITCH, DIMMER ... e 1
21 1018713-01 | STAND-OFF, DIMMER SWITCH .....iiiiiiiiiiiiiiiiiiiic s 2
22 1018712-01 | SCREW, MACHINE, #10 - 32 X T .ot 2
23 0008049 WASHER, INTERNAL TOOTH LOCK, #10 ..eiiiiiiiiiiiiiiiieiee s 2
24 0007893 NUT, HEX, #10 - 32 ..o 2
25 1013443 BUTTON, HORN ..o 1

5-21



5-22



ELECTRICAL COMPONENTS, REAR BODY
GASOLINE VEHICLE - CARRYALL VI B

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016717 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 2 - 6) ...eeeiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeee e 2
2 N/A HOUSING, TAILLIGHT ..o 1
3 1011582 BULB o 1
4 N/A G A S K E T e e eaaan 1
5 N/A LN S e 1
6 N/A SCREW, LENS ..o 2
7 1015752 SCREW, HEX WASHER HEAD, #12 - 168 X 1/2 ...cciiiiiiiii e 4
8 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 9 - 14) ... 1
9 1016851 BUZZER, REVERSE ... 1
10 0008056 SCREW, ROUND HEAD, #4 - 40 X 3/4 ...ooooiiiiiiiiii s 2
11 1012431 WASHER, FLAT, #4 e a e 2
12 0008058 WASHER, LOCK, #4 oo e e e e e e e e e e e e e e e e e 2
13 0008057 NUT, HEX, #4 - 40 ..o 2
14 1016857 WIRE ASSEMBLY, #18 BLACK ... 1
15 1015720 SCREW, HEX WASHER HEAD, #6 - 32 X 1/2 ....ciiiiiiiii e 1
16 0007591 WA SHER, FL AT oo e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
17 1011622 WASHER, LOCK, #6 ...t e e e e e e e e e e e e e e e e e e e 1
18 1011558 NUT, HEX, #6 - 32 ..ooiiiiiiiiiii s 1

5-23



n spLAcE
TYPICAL T
3 PLACES

®)

TYPICAL
2 PLACES

TYPICAL
2 PLACES
AT F1 AND

TYPICAL
2 PLACES

TYPICAL
3 PLACES

5-24



STARTER/GENERATOR ASSEMBLY B

ITEM | PARTNO. | DESCRIPTION QTy
1 2 3 4

FOR VEHICLES PRIOR TO SERIAL NUMBER 9625-505061.
1018294-01 | STARTER/GENERATOR (INCLUDES ITEMS 1 -30) ....covouiiuirmiesciineeseesseeseeeennn 1
1 | 1018752-01 HOUSING, FIELD COIL ..vvooeeoeeeieoeeeeceeee s 1
2 | 1018751-01 ASSEMBLY, ARMATURE .......coooiiiioiieieiseeeoeseee e 1
3 | 1013005 COMMUTATOR, BALL BEARING: ......oouiirmiiniirnieseesneessis e 1
4 | 1018750-01 RETAINER, BEARING .....o.oooveovieoieoceesisoeeee s 1
5 | 1013001 BALL BEARING, OUTPUT SHAFT ... 1
6 | 1018748-01 SPACER ... 1
7 | 1018790-01 BOLT, CLAMP, M6 X 1 X T80MM ....cooooiiomiieiinciseii e 2
8 | 1018765-01 KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 9 - 13) ...ooovvioviirieceeeran 1

9 N/A WASHER, FLAT, M8 (FOR VEHICLES PRIOR TO SERIAL
NUMBER 9625-505061) .........covvoeeeseesaeesseeseesseeessessessseessesssessssesses s 1
10 N/A WASHER, LOCK, MT4 ...t 1
11 N/A NUT, HEX, MT4 X 2 1oooooooiioeeeesa oo 1
12 N/A SCREW, CROSS - RECESSED, M5 X .8 X 18MM .......coooovoorieiierieneeesiceeeeens 3
13 | 1018965-01 SCREW, CROSS - RECESSED, M5 x .8 x 16MM (WITH LOCK WASHER) ............ 2
14 | 1018749-01 END BELL, OUTPUT SHAFT ..ot 1
15 | 1018753-01 SET, POLE (SET OF 4) w..ooooeeioieoeioseeeeeseesesese s 1
16 | 1018754-01 SCREW, POLE PIECE (SET OF 4) ....ocoiimiieieecieeece e 1
17 | 1018755-01 ASSEMBLY, FIELD COIL ..o 1
18 | 1018756-01 SET, FIMOLD ..ottt 2
19 | 1018776-01 PACKAGE, TERMINAL HARDWARE (F1 AND F2) ......ooovioeeiieoneneeeeeeeeseeeeeeon. 2
20 | 1018757-01 SET, DF MOLD ..ot 1
21 | 1018777-01 PACKAGE, TERMINAL HARDWARE (DF) ......ooouivimiiriieneesseineesee e 1
22 | 1013011 HOLDER, BRUSH (INCLUDES ITEMS 23, 24 AND 25) .........coooovvnreonenneenneneenn. 1
23 | 1018781-01 SPRING, BRUSH ....oooooieiieicoie e 4
24 | 1018693-01 PACKAGE, BRUSH (INCLUDES 4 BRUSHES, 4 SCREWS, 4 WASHERS) ............ 1
25 | 1018762-01 ASSEMBLY, BRUSH CONNECTOR ......cviumiirmiirrisneesneseeisseesseesseese s 2
26 | 1018758-01 A CONNECTOR (SET OF 2) ..ooooeoiieoicoeieseieseee s 1
27 | 1018760-01 PACKAGE, TERMINAL HARDWARE (A1 AND A2) ......oovvoieeiieeneeeseseeeseeeeeon. 2
28 | 1018763-01 COVER, BRUSH INSPECTION PORT (SET OF 4) (INCLUDES ITEM 29) .................. 1
29 | 1017653 COVER, BRUSH INSPECTION PORT, WITH DRAIN .....ccoooiiriiiiniinirceeens 1
30 | 1018764-01 END BELL, COMMUTATOR .....ccooomiomieinieieeeeecesessees s 1
31 | 1018747-01 | PULLEY (FOR VEHICLES PRIOR TO SERIAL NUMBER 9625-505061) ..........cc.cccc....... 1
32 | 1018751-02 | KIT, ARMATURE CONVERSION (INCLUDES ITEMS 33 - 37) ....covvomivoiircirniecinns 1
33 | 1018751-03 |  ARMATURE ....oooomiiimiiitiisiescesseess sttt 1
34 | 1013003 KEY, WOODRUFF ......oooioiiiieiceeis e 1
35 | 1014289 PULLEY .o 1
36 N/A WASHER, LOCK, MT4 ..o 1
37 N/A NUT, HEX, M4 X 2 oooooioieeeseecee s 1

5-25



TYPICAL
4 PLACES

TYPICAL
2 PLACES

TYPICAL

2 PLACES
AT F1 AND
F2 TERMINALS
>
A

TYPICAL
2 PLACES

~ TYPICAL
_ 3PLACES
N ~
'~ R \

5-26



STARTER/GENERATOR ASSEMBLY B

ITEM | PARTNO. | DESCRIPTION QTy
1 2 3 4
FOR VEHICLES SERIAL NUMBER 9625-505061 AND LATER.

1018294-01 | STARTER/GENERATOR (INCLUDES ITEMS 1= 31) coooivoiiiiiiiciisieeeeeseeeeeo 1
1 | 1018752-01 HOUSING, FIELD COIL ..vvooeeoeeeieoeeeeceeee s 1
2 | 1018751-08 |  ASSEMBLY, ARMATURE .....coooiiiiiiimiiieiieeeeoeeseeesesese s 1
3 | 1013005 COMMUTATOR, BALL BEARING: ......oouiirmiiniirnieseesneessis e 1
4 | 1018750-01 RETAINER, BEARING .....o.oooveovieoieoceesisoeeee s 1
5 | 1013001 BALL BEARING, OUTPUT SHAFT ... 1
6 | 1018748-01 SPACER ... 1
7 | 1013003 KEY, WOODRUFF ......ooiioiitiiiseioeesseeiseeis et 1
8 | 1018765-01 KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 9 - 13) ...ooovvioviirieceeeran 1

9 N/A WASHER, FLAT, M8 (FOR VEHICLES PRIOR TO SERIAL
NUMBER 9625-505061) .........covvoeeeseesaeesseeseesseeessessessseessesssessssesses s 1
10 N/A WASHER, LOCK, MT4 ...t 1
11 N/A NUT, HEX, MT4 X 2 1oooooooiioeeeesa oo 1
12 N/A SCREW, CROSS - RECESSED, M5 X .8 X 18MM .......coooovoorieiierieneeesiceeeeens 3
13 | 1018965-01 SCREW, CROSS - RECESSED, M5 x .8 x 16MM (WITH LOCK WASHER) ............ 2
14 | 1018749-01 END BELL, OUTPUT SHAFT ..ot 1
15 | 1018753-01 SET, POLE (SET OF 4) w..ooooeeioieoeioseeeeeseesesese s 1
16 | 1018754-01 SCREW, POLE PIECE (SET OF 4) ....ocoiimiieieecieeece e 1
17 | 1018755-01 ASSEMBLY, FIELD COIL ..o 1
18 | 1018756-01 SET, FIMOLD ..ottt 2
19 | 1018776-01 PACKAGE, TERMINAL HARDWARE (F1 AND F2) ......ooovioeeiieoneneeeeeeeeseeeeeeon. 2
20 | 1018757-01 SET, DF MOLD ..ot 1
21 | 1018777-01 PACKAGE, TERMINAL HARDWARE (DF) ......ooouivimiiriieneesseineesee e 1
22 | 1013011 HOLDER, BRUSH (INCLUDES ITEMS 23, 24 AND 25) .........coooovvnreonenneenneneenn. 1
23 | 1018781-01 SPRING, BRUSH ....oooooieiieicoie e 4
24 | 1018693-01 PACKAGE, BRUSH (INCLUDES 4 BRUSHES, 4 SCREWS, 4 WASHERS) ............ 1
25 | 1018762-01 ASSEMBLY, BRUSH CONNECTOR ......cviumiirmiirrisneesneseeisseesseesseese s 2
26 | 1018758-01 A CONNECTOR (SET OF 2) ..ooooeoiieoicoeieseieseee s 1
27 | 1018760-01 PACKAGE, TERMINAL HARDWARE (A1 AND A2) ......oovvoieeiieeneeeseseeeseeeeeon. 2
28 | 1018763-01 COVER, BRUSH INSPECTION PORT (SET OF 4) (INCLUDES ITEM 29) .................. 1
29 | 1017653 COVER, BRUSH INSPECTION PORT, WITH DRAIN .....ccoooiiriiiiniinirceeens 1
30 | 1018764-01 END BELL, COMMUTATOR .....ccooomiomieinieieeeeecesessees s 1
31 | 1018790-01 BOLT, CLAMP, M6 X 1 X T80MM ..o 2
32 | 1014289 PULLEY oottt 1

5-27



CARRYALL I,
CARRYALL Il PLUS,
CARRYALL VI

5-28



STARTER/GENERATOR MOUNTING B

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018294-01 | STARTER/GENERATOR (VEHICLES SERIAL NUMBER 9533-452031 AND LATER) .... 1
2 1015240-01 | BRACKET, MOUNTING, FE 290 (CARRYALL I AND I1) ..ooooiiiiiii, 1
2 1015240-02 | BRACKET, MOUNTING, FE 350 (CARRYALL I PLUS AND VI) ..., 1
3 1014290 B E L T e e e e a e 1
4 1016883 BRACKET, ADJUSTING ... 1
5 0000705 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 1/4 ..o, 2
6 0000357 WASHER, LOCK, 3/8 ...ttt e e eeeans 2
7 0000706 NUT, HEX, 3/8 = 16 .o 2
8 1019035-01 | SCREW, HEX HEAD CAP, M8 x 1.25 X 24MM ..., 2
9 0007174 WASHER, LOCK, 5/16 ... 3
10 1016074 SCREW, TORX HEAD, M8 x 1.25 X 18MM .....ciiiiiiiiiiii e 1
11 1015932 BOLT, CARRIAGE, 5/16 - 18 X 1 .. oo 1
12 0001242 NUT, HEX, 5/16 - 18 e 1
13 1012384 WIRE ASSEMBLY, #6 BLACK .......iiiiiiiiiiiiiiiiiiiiiiiiiiiiieie e 1
14 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND (CARRYALL I ONLY) ....cooiiiiiiiiiiiiieiiees 1
15 1016380 WIRE ASSEMBLY, #6 GROUND (CARRYALL II, I PLUS, AND VI) ..., 1
16 0007473 NUT, NYLON LOCK, 5/16 - 18 ..o 1
17 0001241 WASHER, FLAT, 5/16 ... 1
18 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ..o 1

5-29






BATTERY MOUNTING - GASOLINE VEHICLE B

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1012328 BATTERY, 12 VOLT e 1
2 1014375 SCREW, HEX HEAD CAP, STAINLESS STEEL, 3/8 - 16 X 1/2 .....cccccoiiiiiiiiiiiiiiiiieieies 2
3 1014374 SPACER, BATTERY TERMINAL BOLT ...t 2
4 1013882 HOLD-DOWN, BATTERY, STAINLESS STEEL ......coooiiiiiii e 1
5 1011964 WASHER, FLAT, STAINLESS STEEL, 1/4 ....ooeieeeeeeeeeeeeeee e 2
6 1015068 NUT, NYLON LOCK, STAINLESS STEEL, 1/4-20 ......ccocoiiiiiiiiieeeeeeeee e 2

5-31






ENGINE E
G



n FE 290 ENGINE

FOR VEHICLES
PRIOR TO SERIAL
NUMBER 9624-502638

6-2



FE 290 ENGINE - CARRYALL I AND I n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1015731 FE 290 OHV GASOLINE ENGINE, COMPLETE (DOES NOT INCLUDE ITEMS 15 - 18) . 1
1 1016507 BOLT, 2-ENDED, M6 X 1 X 29MM ......cooiiiiiiiiiiiiii i, 1
2 1016512 WASHER, FLAT, BMM ... 1
3 1016524 SHROUD, ENGINE, FE 290 ..o 1
4 1016456 BOLT, FLANGED, M6 X 1 X 12MM ..o, 17
5 1016547 NUT, MB X 1 e 3
6 1019097-01 BOLT, 2-ENDED, M6 x 1 x 27MM (FOR VEHICLES SERIAL NUMBER 9624-502638
AND LATER) e 2
7 1016526 SHROUD, ENGINE, FE 290 (LOWER) ...cooiiiiiii s 1
8 1017221 SCREW, 2-ENDED, M6 X 1 X 46MM .......ooooiiiiiiiiiii s 1
9 1016534 HOUSING, FAN . 1
10 1016525 SHROUD, ENGINE, FE 290 (UPPER) ...cooiiiiiiiiiiii s 1
11 1016443 BRACKET ...ttt oot oo oo oo e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
12 1016539 O-RING s 1
13 1016536 TUBE, OIL FILLER, FE 290 .....oiiiiiiii e 1
14 1016531 DIPSTICK . 1
15 1011114 NUT, MB X 1 e 3
16 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ........coitiiiiiiiiiiiiiiiiiiiiiicnicccccececeeeeeee, 1
17 1015969 SCREW, PAN HEAD, M6 X 1 X T4AMM ... 4
18 1015649 SHROUD, FAN . 1

6-3






FE 290 ENGINE - CARRYALL I AND I n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016495 FLYWHEEL, COMPLETE ... e 1
2 1016548 WASHER, FLAT, 18MM .. 1
3 1016505 NUT, HEX, MTB X 2 ..ottt 1
4 1016562 Y e e 1
5 1016455 BOLT, FLANGED, M5 X .8 X 25MM ......oooiiiiiiiiiiii e, 2
6 1019092-01 COIL, IGNITION (WITH INTERNAL IGNITER) (FOR VEHICLES SERIAL NUMBER
9624-502638 AND LATER) ....oiiiiiiiiiiiiiiiiiiiiiiiii i 1
7 1016578 GROMMET .ot e e e e e e e e eeans 1
8 1016588 TUBE, 7MM X 7OMM ..o 1
9 1016493 ASSEMBLY, PLUG CAP .. 1
10 1016111 SPARK PLUG ... 1
11 1016456 BOLT, FLANGED, MB X 1 X 12MM ....oooiiiiiiiiiiiiii e, 2
12 1012981 (O N | TR 1
13 1016579 BAND, RPM LIMITER MOUNTING .......coooiiiiiiiiiiii, 1
14 1016586 DAMPER, RPM LIMITER ... e 1
15 1019094 -01 LIMITER, RPM (FOR VEHICLES SERIAL NUMBER 9624-502638 AND LATER) ....... 1
16 1016445 BRACKET, RPM LIMITER ...coeiiieiieeee e, 1
17 1019095-01 CLAMP (FOR VEHICLES SERIAL NUMBER 9624-502638 AND LATER) .................. 1
18 1016497 SCREW, CROSS PAN HEAD, M5 X .8 X 8MM .......cooiiiiiiiiiiiiiiie e 1
19 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 x 12MM ..o, 1
20 1016561 (O | PP 1
21 1016587 LA PP s 1
22 1019093-01 WIRE, LEAD (FOR VEHICLES SERIAL NUMBER 9624-502638 AND LATER) ........... 1
23 1016503 WIRE, LEAD (FOR VEHICLES PRIOR TO SERIAL NUMBER 9624-502638) ............. 1
24 1016491 IGNITER (FOR VEHICLES PRIOR TO SERIAL NUMBER 9624-502638) ................... 1
25 1016492 COIL, IGNITION (FOR VEHICLES PRIOR TO SERIAL NUMBER 9624-502638) ........ 1
26 1016511 LIMITER, RPM (FOR VEHICLES PRIOR TO SERIAL NUMBER 9624-502638) .......... 1

6-5



n FE 290 ENGINE




FE 290 ENGINE - CARRYALL I AND I n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016467 ASSEMBLY, OIL FILTER, OHV ... 1
2 1016502 BRACKET, OIL FILTER ...iiiiiiiiiiiiieeee e, 1
3 1016457 BOLT, FLANGED HEX HEAD, M6 x 1 X 40MM ..., 2
4 1016570 O-RING, OIL FILTER MOUNT ... 1
5 1016576 PLUG, DRAIN, FE 290 ... e 2
6 1016432 GASKET, DRAIN PLUG ... 2
7 1016498 SCREW, CROSS PAN HEAD, M6 X 1 X 12MM ......coiiiiiiiiiiiiiiiiic e 6
8 1016484 COVER, PUMP ..ttt ettt e e e e e e e e e e e e e e e e e e e e e e aaaaa e 1
9 1016435 GASKET, OIL PUMP ...t e e e e e e e e e e e e e e e e e e 1
10 1016473 PLATE, OIL PUMP .o 1
11 1016482-03 PUMP, OIL, AND ROTOR ...t 1
12 1016429 SEAT, VALVE .o 1
13 1016537 BALL, STEEL, PRESSURE RELIEF ..., 1
14 1016581 SPRING . 1

6-7



n FE 290 ENGINE

6-8



FE 290 ENGINE - CARRYALL I AND I n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016442 CASE, ROCKER ... e e e e e e e e e e e e e e e e e e e aaaaaaaaaaaans 1
2 1016436 GASKET, ROCKER CASE ...ttt 1
3 1016583 BOLT, FLANGED, M6 X 1 X 35MM ......ccooiiiiiiiiiiii, 2
4 1016569 O-RING e e 2
5 1016545 NUT, HEX, M5 X .8 ..o 2
6 1016542 SCREW, STUD, M5 X .8 ...ttt a e e e e e e e e 2
7 1016451 ARM, ROCKER ... it aeeaaans 2
8 1016450 (O] I LT T T TP 2
9 1016449 RETAINER, VALVE SPRING ... 2
10 1016523 SPRING, ENGINE VALVE .....ooiiiiiiiiiiiiiiii, 2
11 1016431 ASSEMBLY, CYLINDER HEAD, OHV (INCLUDES ITEMS 12 AND 13) ....cccoeeiiiiiinnns 1
12 1016560 RING, SNAP e 2
13 1016519 GUIDE, VALVE ..ot a e e e e e e e e e e e e 2
14 1016479 SEAT, SPRING ....oiiiiiiiiiiiiiiiiiii e 2
15 1016566 SEAL, VALVE .o 2
16 1016448 VALVE, EXHAUST ..ot e e e e e e e e e e e e e e e e e e aaaaaaaaens 1
17 1016447 VALVE, INTAKE .. 1
18 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 x 12MM ...........cccoiiiiiiiinns 1
19 1016474 P L AT E e 1
20 1016483 VALV E s 1
21 1016563 PIN 2
22 1016489 BOLT, STUD, M8 X 1.25 X 29MM .....ccoiiiiiiiiiiii e 2
23 1016452 SHAFT, ROCKER ...ttt 1
24 1016471 ROD, PUSH ... 2
25 1016549 WASHER, FLAT, M12 e 1
26 1016517 CIRCLIP, TYPE-E .. e 1
27 1016458 BOLT, FLANGED, M8 x 1.25 X 45MM ..o, 6
28 1016430 GASKET, HEAD ..o e e e e e e e e e e e e e e e e e e e e e e e e e 1

6-9



n FE 290 ENGINE




FE 290 ENGINE - CARRYALL I AND I n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016535 CONNECTOR, CORD ..o e e e e e e e e e e e e e e e e aaaaaaaaaaans 1
2 1016538 O RIN G e 1
3 1016506 LA PP 1
4 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 x 12MM ... 1
5 1016564 PN e 2
6 1016565 BEARING, BALL ...oiiiiiiiiiiiiiiiie e 1
7 1016567 SEAL, CRANKSHAFT e 1
8 1016584 BOLT, 2-ENDED, M8 X 1.25 X BIMM .....cooiiiiiiiiiiiiiiai e, 2
9 1016458 BOLT, FLANGED, M8 x 1.25 X 45MM ......oooiiiiiii i, 6
10 1016520 COVER, CRANKCASE ... e 1
11 1016446 GASKET, CRANKCASE COVER ....cooiiiiiiiie e 1
12 1016456 BOLT, FLANGED, M6 X 1 X 1T2MM ..o, 2
13 1016510 BRACKET, OIL LEVEL SWITCH ....ooiiii e, 1
14 1016494 SENSOR, OIL LEVEL ..iiiiiiiiiiiiiiiiiiiiiiciiee s 1
15 1016496 SCREW, CROSS PAN HEAD, M4 X .7 X 8MM ......coooiiiiiiiiiiiii e 3
16 1016454 BOLT, FLANGED, M5 X .8 X 8MM .....oooiiiiiiiiiiii e, 2
17 1016472 PLATE, OIL FILTER SCREEN ... 1
18 1016521 SCREEN, OIL FILTER ...ttt 1
19 1016528 CAMSHAFT, COMPLETE ... 1
20 1016453 AP P E T e 2




n FE 290 ENGINE




FE 290 ENGINE - CARRYALL 1 AND I n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016568 ] =N I O | TR 1
2 1016529 CRANKCASE, COMPLETE, OHV ....oiiiiiiiiiiiiiiiiiiee et 1
3 1016558 RING, SNAP .o 2
4 1016460 PIN, PISTON e 1
5 1016459-01 PISTON, STANDARD ... 1
5 1016459-02 PISTON, .25MM OVERSIZED ........ooooiiiiiii e 1
5 1016459-03 PISTON, .50MM OVERSIZED ......uuoiiiiiiiiiiiiie e 1
6 1016461-01 RING SET, PISTON, STANDARD ... 1
6 1016461-02 RING SET, PISTON, .25MM OVERSIZED ........ccooiiiii e 1
6 1016461-03 RING SET, PISTON, .50MM OVERSIZED .........ccooiiiiiiieeee e 1
7 1016475-01 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ..... 1
7 1016475-02 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED
(INCLUDES 2 EACH OF ITEM 8) ..o, 1
8 1016509 BOLT, HEX HEAD, M7 X 1 X 3BMM .......iiiiiiiiiiiiiiiiiiiiiiiiicceeeeene e 2
9 1016468 CRANKSHAFT, OHV (INCLUDES ITEMS 10, 11 AND 12) ..ooiiiiiiiiiiiiiciriiie e 1
10 1016533 GEAR, HELICAL ... e e e e e e e e e eeee s 1
11 1016532 GEAR, SPUR .. 1
12 1016516 ASSEMBLY, CONNECTING ROD (INCLUDES ITEM 13) ....ccvvviiiiiiiiiiiiiiiiiieieeeee, 2
13 1016580 BEARING, PLAIN ... 2
14 1016562 KB Y e 1
15 1016550-01 SHIM, CRANKSHAFT, 1.13MM THICK .....coooiiiiiiiiii, A/R
15 1016550-02 SHIM, CRANKSHAFT, 1.18MM THICK .......ccooiiiiiiiiii, A/R
15 1016550-03 SHIM, CRANKSHAFT, 1.23MM THICK ... A/R
15 1016550-04 SHIM, CRANKSHAFT, 1.28MM THICK ..o, A/R
15 1016550-05 SHIM, CRANKSHAFT, 1.33MM THICK ......oooiiiiiiiiii A/R
15 1016550-06 SHIM, CRANKSHAFT, 1.38MM THICK ......coiiiiiiiiiii e A/R
15 1016550-07 SHIM, CRANKSHAFT, 1.43MM THICK .....coiiiiiiiiiiii e, A/R
15 1016550-08 SHIM, CRANKSHAFT, 1.48MM THICK ......oooiiiiiii, A/R
15 1016550-09 SHIM, CRANKSHAFT, 1.53MM THICK ......cooiiiiiiiiiii, A/R
16 1016559 SP A CER . e 1
17 1016541 BOLT, STUD, MB X 1 X 22MM  .....eiiiiiiiiiiiiieeee e 4
18 1016547 NUT, FLANGED, MB X 1 ..o 4
19 1016470 SHAFT, GUIDE COUNTERBALANCE .......coooiiiiiiiiiii, 1
20 1016571 O-RING e 1
21 1016469 WEIGHT, COUNTERBALANGCE ... 1




n FE 350 ENGINE




FE 350 ENGINE
CARRYALL Il PLUS AND VI n

ITEM PART NO. DESCRIPTION QTY
12 3 4

1016809-01 | FE 350 OHV GASOLINE ENGINE, COMPLETE (DOES NOT INCLUDE ITEMS 14 - 17) . 1

1 1016507 SCREW, 2-ENDED, M6 X 1 X 29MM ... ..oiiiiiiiiiiiiiiiiiiiiiieeie e 3
2 1016512 WASHER, FLAT, 8 MM ... 3
3 1017474 SHROUD, CYLINDER HEAD ..o 1
4 1016456 BOLT, FLANGED, M6 X 1 X 12MM ..o, 14
5 1017485 HOUSING, FAN ..o 1
6 1017476 SHROUD, LOWER CYLINDER ... 1
7 1017221 BOLT, 2-ENDED HEX, M6 X 1 X 46MM .....ccooiiiiiiiiiiiiii e, 1
8 1016547 NUT, MB X 1 e 3
9 1017500 SPACER . 2
10 1017475 SHROUD, UPPER CYLINDER ... 1
11 1016539 O RIN G oo e e 1
12 1017486 TUBE, OIL FILLER ... e e e e e e e e e e e 1
13 1016531 DIPSTICK .ttt 1
14 1011114 NUT, MB X 1 e et e e e e 3
15 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND .......oiiiiiiiiiiiiiiieiici e 1
16 1015649 SHROUD, FAN ..o 1
17 1015969 SCREW, PAN HEAD, M6 x 1 X 14 MM ... 4







FE 350 ENGINE
CARRYALL Il PLUS AND VI n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1017464 FLYWHEEL .o 1
2 1017482 FAN, FLYWHEEL ....oviiiii e 1
3 1017448 SCREW, FLANGED HEX HEAD, M6 x 1 x TOMM ............cccs 3
4 1017467 NUT, HEX, 18MM FINE ... e 1
5 1017490 WASHER, FLAT, 18MM ..o e e e e e e e e e e e e e 1
6 1017455 PLATE, FLYWHEEL FAN ..o 1
7 1016562 L= PSP PUPTPTRTPTRPPPIN 1
8 1016455 SCREW, HEX HEAD FLANGED, M5 x 0.8 X 25MM ...t 2
9 1019092-01 COIL, IGNITION (WITH INTERNAL IGNITER) (FOR VEHICLES SERIAL NUMBER
9622-501653 AND LATER) ...ouiiiiiiiiiiiiiiiiie e 1
10 1016578 GROMMET ettt e e e e et e e e e e aaees 1
11 1016588 TUBE, 7MM [.D. X 1T0MM O.D. X 70MM LG. ....ouiiiiiiiiiiiiiiiiiieieiiee e 1
12 1017463 ASSEMBLY, PLUG CAP ..o a e e 1
13 1018811-01 PLUG, SPARK ..o 1
14 1016445 BRACKET, RPM LIMITER ..o 1
15 1019094 -01 LIMITER, RPM (FOR VEHICLES SERIAL NUMBER 9622-501653 AND LATER) ....... 1
16 1016579 BAND, RPM LIMITER MOUNT ..., 1
17 1012981 (O I T 1
18 1016456 SCREW, FLANGED HEX HEAD, M6 x 1 X 12MM .......ccoiiiiiiiiiii e 2
19 1016586 DAMPER .o 1
20 1019095-01 CLAMP (FOR VEHICLES SERIAL NUMBER 9622-501653 AND LATER) .................. 1
21 1016497 SCREW, CROSS PAN HEAD, M5 x .08 X 8MM ..., 1
22 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x 12MM ......ccccooiiiiiiiiii 1
23 1016561 (O | PR T U 1
24 1016587 (O 0 TP 1
25 1019092-01 WIRE, LEAD (FOR VEHICLES SERIAL NUMBER 9622-501653 AND LATER) ........... 1
26 1016503 WIRE, LEAD (FOR VEHICLES PRIOR TO SERIAL NUMBER 9622-501653) ............. 1
27 1016491 IGNITER (FOR VEHICLES PRIOR TO SERIAL NUMBER 9622-501653) ................... 1
28 1016492 COIL, IGNITION (FOR VEHICLES PRIOR TO SERIAL NUMBER 9622-501653) ........ 1
29 1016511 LIMITER, RPM (FOR VEHICLES PRIOR TO SERIAL NUMBER 9622-501653) .......... 1




n FE 350 ENGINE




FE 350 ENGINE
CARRYALL Il PLUS AND VI n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016467 (O o | I TR T 1
2 1016502 BRACKET, OIL FILTER ...iiiiiiiiiiiiiie e, 1
3 1016457 BOLT, FLANGED HEX HEAD, M6 x 1 X 40MM ..., 2
4 1017507 P LU G e 2
5 1016570 O RIN G e 1
6 1016432 GASKET, DRAIN PLUG ... 2
7 1016576 PLUG, DRAIN L.t e e e e e e e 2
8 1017456 SCREW, FLANGED HEX HEAD, M6 x 1 x 12MM ... 6
9 1017460 COVER, PUMP ..o e e e e e e e e e e e e e e e e e e e e e e e e 1
10 1016435 GASKET, OIL PUMP ... 1
11 1016473 PLATE, OIL PUMP ..o 1
12 1016482-03 PUMP, OIL, AND ROTOR ... e 1
13 1017458 FILTER o e 1
14 1016429 SEAT, VALVE ..o 1
15 1016537 BALL, STEEL, PRESSURE RELIEF ... 1
16 1016581 SPRING ..o e e 1




n FE 350 ENGINE

6-20



FE 350 ENGINE
CARRYALL Il PLUS AND VI n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016442 CASE, ROCKER ... e e e e e e e e e e e e e e e e e e e aaaaaaaaaaaans 1
2 1016436 GASKET, ROCKER CASE ...ttt 1
3 1016583 BOLT, FLANGED, M6 X 1 X 35MM ......ccooiiiiiiiiiiii, 2
4 1016569 O-RING e e 2
5 1017446 ARM, ROCKER ... oo e e e e e e e e e e e e e e e e 2
6 1016450 L0 I I TR 4
7 1016449 RETAINER, VALVE SPRING ..ot 2
8 1017473 SPRING, ENGINE VALVE ....oooiiiiee e, 2
9 1017435 ASSEMBLY, CYLINDER HEAD, FE 350 (INCLUDES ITEMS 10 AND 11) .................. 1
10 1016560 RING, SNAP e 2
11 1016519 GUIDE, VALVE . e 2
12 1016479 SEAT, SPRING ...t e e e e e e e e e e e e e e e e e 2
13 1016566 SEAL, VALVE .o 2
14 1017445 VALVE, EXHAUST ... 1
15 1017444 VALVE, INTAKE e e 1
16 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 x 12MM ..o, 1
17 1016474 P L AT E 1
18 1016483 VALVE L 1
19 1016563 PN e 2
20 1016489 BOLT, STUD, M8 X 1.25 X 29MM ......ooiiiiiiiiiiiiii e, 2
21 1016452 SHAFT, ROCKER ....oiiiiiiiiiiiiiii e 1
22 1017454 ROD, PUSH e 2
23 1016549 WASHER, FLAT, M1 e e e e e e e e e e e e e e e e e e e e 1
24 1016517 CIRCLIP, TYPE-E ..o e e e e e e 1
25 1016458 BOLT, FLANGED, M8 x 1.25 X 45MM ......ccoooiiiiiiiiii, 6
26 1017434 GASKET, HEAD ... e e 1

6-21






FE 350 ENGINE
CARRYALL Il PLUS AND VI n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016538 O RIN G oo 1
2 1017508 PLUG s 1
3 1016535 CONNECTOR, OIL SENDING UNIT ....oiiiiiiiiiiiiiiiiiiiiiiiiiiiii i 1
4 1016538 O-RING e 1
5 1016506 (O N | TR 1
6 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5x .8 x 12MM ...............ooeeiinn. 1
7 1016564 PN e 2
8 1017487 BEARING, CRANKSHAFT ..o, 1
9 1017504 SEAL, CRANKSHAFT ..o 1
10 1016584 SCREW, 2-ENDED FLANGED, M8 x 1.25 x 69MM ..., 2
11 1017514 BOLT, FLANGED, M8 X 1.25 X 45MM ......ouiiiiiiiiiiiiie e 6
12 1017472 COVER, CRANKCASE ...t e e e e e e e e e e e e e e e e 1
13 1017443 GASKET, CRANKCASE COVER .....oiiiiiiiiiiiiiiiieieee e 1
14 1017513 BOLT, FLANGED, M6 X 1 X 12MM .....cccoiiiiiiiiiiiiis 2
15 1016510 BRACKET, OIL LEVEL SWITCH ... 1
16 1016494 SENSOR, OIL LEVEL ..., 1
17 1016496 SCREW, CROSS PAN HEAD, M4 x .7 X 8BMM ..., 3
18 1016454 BOLT, FLANGED, M5 X .8 X 8MM ......ccooiiiiiiiiiiiii, 2
19 1016472 PLATE, OIL FILTER SCREEN ... e 1
20 1016521 SCREEN, OIL FILTER ..., 1
21 1017518-01 SHIM, 0.3MM THICK .....iiiiiiiiiiiiiiiiiii i A/R
21 1017518-02 SHIM, 0.4MM THICK ... e A/R
21 1017518-03 SHIM, 0.5MM THICK ...ttt A/R
22 1017478 CAMSHAFT, FE 350 (INCLUDES ITEM 23) ....ouiiiiiiiiiiiiiiiiieieeeeeeeee e 1
23 1017511 SPRING L. 1
24 1017447 LIFTER, HYDRAULIC ... 2

6-23



n FE 350 ENGINE




FE 350 ENGINE
CARRYALL Il PLUS AND VI n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1017503 ] =N I O | TR 1
2 1017479 CRANKCASE, COMPLETE, FE 350 .....outiiiiiiiiiiiiiiiiiiieieie e 1
3 1017502 RING, SNAP .o 2
4 1017450 PIN, PISTON e 1
5 1017449-01 PISTON, STANDARD ... 1
5 1017449-02 PISTON, .50MM OVERSIZED .......cooooiiiiiiii e 1
6 1017451-01 RING SET, PISTON, STANDARD ...ttt 1
6 1017451-02 RING SET, PISTON, .50MM OVERSIZED ........cooiiiiii e 1
7 1017457-01 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ..... 1
7 1017457-02 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED)
(INCLUDES 2 EACH OF ITEM 8) ...ttt 1
8 1017512 BOLT, HEX HEAD, M7 X 1 X 3BMM  ......uiiiiiiiiiiiiieieiiieee e 2
9 1017452 CRANKSHAFT, COMPLETE, FE 350 (INCLUDES ITEMS 10-13) ..., 1
10 1016562 KB Y 1
11 1016533 GEAR, HELICAL .. 1
12 1016532 GEAR, SPUR .. 1
13 1017457 RO D oo e e e e e e e e e e e e e e e e e e e e e e e 2
14 1017733-01 SHIM, CRANKSHAFT, 1.18MM THICK ......cooooiiiiiiiiii, A/R
14 1017733-02 SHIM, CRANKSHAFT, 1.25MM THICK ......coiiiiii e A/R
14 1017733-03 SHIM, CRANKSHAFT, 1.32MM THICK ..o, A/R
14 1017733-04 SHIM, CRANKSHAFT, 1.39MM THICK .....coooiiiiiiiiii A/R
14 1017733-05 SHIM, CRANKSHAFT, 1.46MM THICK .......ccooiiiiiiiiiiii, A/R
14 1017733-06 SHIM, CRANKSHAFT, 1.53MM THICK ... A/R
14 1017733-07 SHIM, CRANKSHAFT, 1.60MM THICK .......oooiiiiii A/R
14 1017733-08 SHIM, CRANKSHAFT, 1.67MM THICK .......oooiiiiiii, A/R
14 1017733-09 SHIM, CRANKSHAFT, 1.74MM THICK ..ot A/R
14 1017733-10 SHIM, CRANKSHAFT, 1.11MM THICK .....ooiiiiiiiiii e, A/R
14 1017733-11 SHIM, CRANKSHAFT, 1.81MM THICK ..., A/R
15 1017502 SPACER . 1
16 1016541 BOLT, STUD, M6 X 1 X 22MM ... .o 4
17 1016547 NUT, FLANGED, MB X 1 ..o 4
18 1016470 SHAFT, GUIDE COUNTERBALANCE ......oooiiiiiiiiiii, 1
19 1016571 O-RING e 1
20 1017453 WEIGHT, COUNTERBALANCE (INCLUDES ITEM 21) ...ooiiiiiiiieicei e 1
21 1017510 BEARING ... e e e e e e e e e e e 1

6-25






FUEL, INTAKE,
AND GOVERNOR SYSTEMS






FUEL SYSTEM

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016004 KIT, FUEL TANK, WITH SENDING UNIT (INCLUDES ITEMS 2-9) .....coooiiiiiiiiiiiii. 1
2 1015188 CAP, FUEL TANK, NONVENTED (INCLUDES GASKET) ....cccooeeiiiiiiiiii, 1
3 1014535 GASKET, FUEL CAP ... 1
4 1015143 ASSEMBLY, FUEL TANK VENT ..o 1
5 1015139 GROMMET, INSULATION ... e e e e e e e e e e e e e e e e e e e e e e e 1
6 1015137 LINE, BULK (FUEL TANK VENT) ..ooiiiiiiiiiiiiiiis A/R
7 1016059 CLIP, STUD e e e e et e e e e e e e e e ea e e e e aaes 1
8 1018244-01 BARB, VENT e 1
9 1012619 TUBE, FUEL PICK-UP oo e e e 1
10 1014928 ASSEMBLY, REAR FUEL STRAP ...ooiiiiiiiii s 1
11 1014927 ASSEMBLY, FRONT FUEL STRAP ..ot 1
12 1014523 PUMP, FUEL IMPULSE, SQUARE BODY ....oiiiiiiiiiiiiieieeee e 1
13 1014524 PUMP, FUEL IMPULSE, SQUARE BODY REBUILD KIT ... 1
14 0007847 SCREW, HEX HEAD CAP, 1/4 -20 X 3/4 ....ccooiiiiiiiiiiiiiee e 3
15 0000451 WASHER, LOCK, 1/4 e 2
16 0001028 NUT, HEX, 1/4 = 20 oo 2
17 1013134-01 | CLAMP, HOSE (BLACK) ....oiiiiiiiiiiiiie e 2
18 1013684 FILTER , PRIMARY FUEL (WHITE) ..o 1
19 1012293 LINE, BULK FUEL (YELLOW) ..o A/R
20 1013692 LINE, BULK FUEL (BLACK) ... A/R
21 1012649 CLAMP, HOSE (RED) ...itiiiiiiiiiiiiiiiiiiii s 3
22 1014522 FILTER, SECONDARY FUEL (BLUE) ....ccoiiiiiiiee e 1
23 1013687 CLAMP, HOSE, 3/8 ...ttt ettt et e e e e e e e e e e e e e e 1
24 1014116 NUT, U-TYPE SPEED, 1/4 - 20 ..o e 2
25 1013176 SCREW, PHILLIPS TRUSS HEAD, 1/4 -20 X 2 1/2 ....ccciiiiiiieeeeeeee 1
26 0000332 WASHER, FLAT, 1/4 e 1
27 0008233 NUT, NYLON LOCK, 1/4 - 20 ... 1
28 1011988 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2 .....cooiiiiieee e 1
29 1016666 CLIP, BLACK FUEL (QUANTITY OF 4 FOR CARRYALL Il AND Il PLUS VEHICLES) ..... 2
30 1013134-02 | CLAMP, HOSE (GREEN) ... e 4
31 1015921 WIRE ASSEMBLY, #16 BLACK ..o e e e e e e e 1
1015014 KIT, FUEL TANK SERVICE
(INCLUDES ITEMS 10, 11, 14, 15, 16, 19, 20, 24, 26, 27 AND 28) ......ccvvvviiviiiiiiiiiinenen,

7-3



7-4



CARBURETOR ASSEMBLY, FE 290
CARRYALL I AND Il

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016478 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ..o, 1
2 1016501 ASSEMBLY, IDLE SCREW ... 1
3 1016500 ASSEMBLY, PILOT AIR SCREW .......iiiiiiiiiiiiiiiiiiiiiiiiciieene e, 1
4 1016574 JET, PILOT, #45 e aaens 1
5 1016486 ASSEMBLY, FLO AT oo e e e e e e e e e e e e e e e e e e e e e e e e 1
6 1016530 NOZZLE, MAIN ..ottt 1
STANDARD JETTING:
7 1016425-80 JET, MAIN, 0 - 3,000 FEET ... A/R
7 1016425-78 JET, MAIN, 3,000 - 5,000 FEET ....ootmiiiiiiiiiiii e A/R
7 1016425-75 JET, MAIN, 5,000 - 8,000 FEET ......cocoiiiiiiiiiiiiiiiii e A/R
7 1016425-72 JET, MAIN, 8,000 - 10,000 FEET ...oiuiiiiiiiiiiiiii e A/R
7 1016425-70 JET, MAIN, 10,000 FEET AND ABOVE .......oiiiiiiiiiiiiieiie e A/R
BEST COLD STARTING:
7 1016425-82 JET, MAIN, 0 - 3,000 FEET ..o A/R
7 1016425-80 JET, MAIN, 3,000 - 5,000 FEET ....ootiiiiiiiiiiiiii e A/R
7 1016425-78 JET, MAIN, 5,000 - 8,000 FEET .....ouuiiiiiiiie e A/R
7 1016425-75 JET, MAIN, 8,000 - 10,000 FEET .....ccooiiiiiiiiiiiii s A/R
7 1016425-72 JET, MAIN, 10,000 FEET AND ABOVE ...ttt A/R
8 1016437 GASKET, FLOAT CHAMBER .....oeiiiiiiiiiii ettt 1
9 1016487 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) .....ouiiiiiiiiiiiiiiiieieeeeeeeeeeeeeeeee 1
10 1016499 ASSEMBLY, SCREW ... 1
11 1016585 ASSEMBLY, BOLT ..ttt e e e e e e e aees 1

7-5

G



7-6



CARBURETOR ASSEMBLY, FE 350
CARRYALL Il PLUS AND VI

ITEM PART NO. DESCRIPTION QTY E
12 3 4
1 1017459 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ..o, 1
2 1017465 ASSEMBLY, IDLE SCREW ... 1
3 1016500 ASSEMBLY, PILOT AIR SCREW .......iiiiiiiiiiiiiiiiiiiiiiiiciieene e, 1
4 1017506 JET, PILOT, #48 e aeeeaees 1
5 1016486 ASSEMBLY, FLO AT oo e e e e e e e e e e e e e e e e e e e e e e e e 1
6 1017480 NOZZLE, MAIN ..ottt 1
7 1016425-92 JET, MAIN, 0 - 3000 FEET ....oiiiiiiiiiiiie et e A/R
7 1016425-90 JET, MAIN, 3000 - 5000 FEET ....cooiiiiiiii e A/R
7 1016425-88 JET, MAIN, 5000 - 8000 FEET .....ooviiiiiiiiiii e A/R
7 1016425-85 JET, MAIN, 8000 - 10,000 FEET .....ocoiiiiiiiiiii s A/R
7 1016425-82 JET, MAIN, 10,000 FEET AND HIGHER ......coomiiiiii e A/R
8 1016437 GASKET, FLOAT CHAMBER ... 1
9 1017461 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) .....ouiiiiiiiiiiiiiiiiiiieieeieeeeeeeeee 1
10 1016499 ASSEMBLY, SCREW ... 1
11 1016585 ASSEMBLY, BOLT ..t 1

7-7






CARBURETOR INSTALLATION

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016440 GASKET, INSULATOR ...t 1
2 1016481 INSULATOR, CARBURETOR ... 1
3 1016439 GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET ........coooeeiiiiiiiinn, 1
4 1016444 BRACKET, THROTTLE ... e 1
5 1018202-01 | GUARD, GOVERNOR (CARRYALL I AND HI) oo 1
6 1016103 SCREW, PAN/TORX HEAD SELF-TAPPING, #6 - 32 x 1/4 (CARRYALL I AND Il) ......... 2
7 0000332 WASHER, FLAT, 1/4 (CARRYALL T AND 1) .o oo 1
8 0000334 WASHER, FLAT, 3/8 (CARRYALL I AND 1) ..eeiiiiiiiiiieeeeeeeeeeeeeeeeeee e 1
9 0000451 WASHER, LOCK, 1/4 (CARRYALL [ AND ) ..eueiiiiiiiieeieeeee e 1
10 1018876-01 | NUT, NYLON LOCK, M6 x 1 (CARRYALL I AND 1) ..coooiiiiii e 1
11 1016441 GASKET, THROTTLE BRACKET TO CARBURETOR ......ccoiiiiiiii e 1
12 1016582 SPRING, THROTTLE RETURN ... e 1
13 1016478 ASSEMBLY, CARBURETOR (FOR CARRYALL I AND ) ..oooiiiiiiiiiiiiiii 1
13 1017459 ASSEMBLY, CARBURETOR (FOR CARRYALL I PLUS AND VI) ...oooiiiiiiiiiiiiiins 1
14 1017466 CLAMP, HOSE ..o 2
15 1015877-01 | TUBE, AIR VENT Lo 1
16 1016572 TUBE, CRANKCASE VENT ..ot a e e 1
17 1016438 GASKET, CARBURETOR TO INTAKE MANIFOLD ..., 1
18 1016480 PIPE, INTAKE . e 1
19 1016490 SCREW, 2-ENDED STUD, M8 x 1 X 92MM ... ..o 2
20 1016547 NUT, FLANGED, MB X 1 ..o 2
21 1016059 CLIP, STUD et e e e e e et e e e e e e e e e e aa e e e e eees 1
22 1013746 CLAMP, HOSE ...ttt e et e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1

7-9






GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1015225 CABLE, ACCELERATOR ...t 1
2 1015226-01 | CABLE, GOVERNOR (CARRYALL I AND ) oooiiiiiiii s 1
2 1015226-02 | CABLE, GOVERNOR (CARRYALL I PLUS AND VI) ..o 1
3 1013700 CLAMP, CABLE RETAINING ... e 2
4 1016546 NUT, FLANGED HEX, M8 X 1.25 ... oo 2
5 1015410 BRACKET, ACCELERATOR SUPPORT .....cooiiiiiiiiie e 1
6 1012285 SCREW, THREAD ROLLING;, 1/4 =20 X 5/8 ....iiiiieeiieece e 4
7 1016202 “E” RING ettt e et e et et e e et e e e e e e e e e e e e e e e e e e e e e e e e e e e 3
8 1015408 PIN, GOVERNOR CABLE CLEVIS .. ... 2
9 1014413 PIN, HAIR SPRING COTTER, 1/8 L.D. X 5/8 .......utiiiiiiiiiiiiiiiiiiiiiiiiieinineeeee e 2
10 1015411 BRACKET, SUPPORT ...t e e 1
11 1016456 BOLT, FLANGED, M6 x 1 X 12MM ... oo e 1
12 1016057 CLAMP, THROTTLE CABLE .....ooeiieeeeeee e, 1
13 1015845 BRACKET, GOVERNOR CABLE ENGINE ..........coooiiiiiieee e 1







EXPANSION CHAMBER, CHOKE, AND FILTER
CARRYALL |, Il AND Il PLUS

ITEM PART NO. DESCRIPTION QTY
12 3 4

1015431 ASSEMBLY, INTAKE EXPANSION CHAMBER (INCLUDES ITEMS 1 -12) .................... 1

1 1015291 RETAINER, STUD, #6 ...oooiiiiiiiiiiii e 2
2 1015290 STUD, WING HEAD, #6 ......cocuiiiiiiiiiiiiiiiiiiiiiiiccciccceee s 2
3 1015292 SPRING, RECEPTACLE, #6 ...oeiiiiiie e 2
4 1015727 RIVET, POP, 1/8 e 4
5 1015293 COVER, EXPANSION CHAMBER .......citiiiiiiiiiiiiiiiiiiiii e 1
6 1015426 ELEMENT, AIR FILTER ..o 1
7 1015542 BAFFLE, SECONDARY AIR BOX ...ttt 1
8 1015541 BAFFLE, PRIMARY AIR BOX ..., 1
9 1016062 DECAL, SERVICE ...oooiiiiiiii 1
10 1015425 O-RING e e 1
11 1015540 CHAMBER, EXPANSION ... e e e e e e e e e e e e e e e e e e e e e e e 1
12 1015289 SCREW, HI-LO HEX, #10 - 16 X 5/8 ...ooiiiiiiiiiiii e, 9
13 1015745 ASSEMBLY, CHOKE (INCLUDES ITEMS 14 - 17) ..., 1
14 1012629 COVER, CHOKE ... .. eeeenens 1
15 1012633 SPRING, CHOKE ...t 1
16 1015485 BASE, CHOKE .....oiiiiiiiiitiie e 1
17 1012634 SCREW, HEX SOCKET HEAD SHOULDER, 1/4-20 X2 .........ccccoooiiiiiii, 1
18 1015430 CLAMP, HOSE (AIR INTAKE) ..o 2
19 1016228 HOSE, INTAKE (CARRYALL I ONLY) ..o 1
19 1016300 HOSE, INTAKE (CARRYALL I AND Il PLUS) ....cuiiiiiiiiiiiiiiiiiiiiiiiieeiieeeeieeeeeeeeee e 1
20 1015577 STRAP, EXPANSION CHAMBER RETENSION ......coiiiiiiiiiiiiiiiii e 1

7-13






EXPANSION CHAMBER, CHOKE, AND FILTER
CARRYALL Vi

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1015430 CLAMP, HOSE (AIR INTAKE) ... 2
2 1016228 HOSE, INTAKE ... e ea e e e e e e e 1
1016787 ASSEMBLY, INTAKE EXPANSION CHAMBER (INCLUDES ITEMS 3 - 13) ....cccccciinnnnns 1

3 1015291 RETAINER, STUD, #6 ..o e 2
4 1015290 STUD, WING HEAD, #6 ......eeeieeiiieieeeeeeeee e 2
5 1015292 SPRING, RECEPTACLE, #6 .....ccoiiiiiiiiiiiiiiiiiiiiii s 2
6 1015727 RIVET, POP, 1/8 ..ot 4
7 1015293 COVER, EXPANSION CHAMBER ......ouiiiiiiiiiiiiiieieee ettt 1
8 1015426 ELEMENT, AIR FILTER ..o 1
9 1015542 BAFFLE, SECONDARY AIR BOX ...oooiiiiiiiiiiiiiiii, 1
10 1015541 BAFFLE, PRIMARY AIR BOX ... 1
11 1016062 DECAL, SERVICE ... e 1
12 1016788 CHAMBER, EXPANSION ... e e e e e e e e e e e e e e e 1
13 1015289 SCREW, HI-LO HEX HEAD, #10 - 16 X 5/8 .....coooooiiiis 9
14 1015577 STRAP, EXPANSION CHAMBER RETENSION ... 1
15 1015716 CLAMP, HOSE (AIR INTAKE) ...t 1
16 1016786 PLENUM, AIR INTAKE ..o 1
17 1012349 CLAMP, HOSE ..o 1
18 1016804 GROMMET, FLEXIBLE ......oiiiiiiiiiieeeee ettt A/R
19 1015745 ASSEMBLY, CHOKE (INCLUDES ITEMS 20 - 23) ....coiiiiiiiiiiiieieeieei e 1
20 1012629 COVER, CHOKE ... e e e e e 1
21 1012633 SPRING, CHOKE ... e e e 1
22 1015485 BASE, CHOKE ...ttt 1
23 1012634 SCREW, HEX SOCKET HEAD SHOULDER, 1/4-20 X2 ..., 1







EXHAUST SYSTEMS u
G






EXHAUST SYSTEM, FE 290
CARRYALL | AND Il iR

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018593-01 | SYSTEM, EXHAUST ..o e e e e e e e e e e 1
2 1015814 BRACKET, MUFFLER MOUNTING ... 1
3 0000332 WASHER, FLAT, 1/4 e 2
4 0000451 WASHER, LOCK, 1/4 .ttt ettt et e e e e e e e e e e e e e e e e e e aaeaaaens 2
5 0007847 SCREW, HEX HEAD, 1/4 - 20 X 3/4 . oo 2
6 1017689 CLAMP, MUFFLER ..ottt 1
7 1019035-01 | SCREW, HEX HEAD CAP, M8 X 1.25 X 24MM ......ccoiiiiiiiiiiii i 1
8 0007174 WASHER, LOCK, B/16 ...ttt e et e e e e e e e e e e e e e aaaaaaaaaaeens 1
9 1011697 WASHER, FLAT, 5/16 ...t e e e e e e e e e e e e e e e e e e e e aaaaaaaaeans 1
10 1012528 NUT, HEX, M8 X 1.25 ... 2
11 1013734 WASHER, LOCK, BMM ..ot e e e eeaens 2
12 1015330 GASKET, EXHAUST ...ttt 1

8-3






EXHAUST SYSTEM, FE 350
CARRYALL Il PLUS AND VI n

ITEM PART NO. DESCRIPTION QTY E
12 3 4
1 1018594-01 | SYSTEM, EXHAUST ... e e e e e e e e e 1
2 1015814 BRACKET, MUFFLER MOUNTING ... 1
3 0000332 WASHER, FLAT, 1/4 e 2
4 0000451 WASHER, LOCK, 1/4 .ttt ettt et e e e e e e e e e e e e e e e e e e aaeaaaens 2
5 0007847 SCREW, HEX HEAD, 1/4 - 20 X 3/4 . oo 2
6 1017689 CLAMP, MUFFLER ..ottt 1
7 1019035-01 | SCREW, HEX HEAD CAP, M8 X 1.25 X 24MM ......ccoiiiiiiiiiiii i 1
8 0007174 WASHER, LOCK, B/16 ...ttt e et e e e e e e e e e e e e e aaaaaaaaaaeens 1
9 1011697 WASHER, FLAT, 5/16 ...t e e e e e e e e e e e e e e e e e e e e aaaaaaaaeans 1
10 1012528 NUT, HEX, M8 X 1.25 ... 2
11 1013734 WASHER, LOCK, BMM ..ot e e e eeaens 2
12 1016904 GASKET, EXHAUST ...ttt 1

8-5






TORQUE CONVERTER n
_G



o

N
>

0Nz
=
S
DNETS q\.
)i

/ ‘.
g Q\

\/\ \x\ ({

X



DRIVE CLUTCH n

ITEM PART NO. DESCRIPTION QTY
12 3 4

1016378-02 | ASSEMBLY, DRIVE CLUTCH (CARRYALL | AND Il) (INCLUDES ITEMS 1 - 16) ........... 1
1016378-04 | ASSEMBLY, DRIVE CLUTCH (CARRYALL Il PLUS AND VI) (INCLUDES ITEMS 1 - 16) .. 1

1 1014059 ASSEMBLY, DRIVE HUB ...t 1
2 1016801 KIT, DRIVE CLUTCH WEIGHT ... 1
3 1014057 RING, RETAINING ... e 1
4 1014051 SPRING, DRIVE CLUTCH (CARRYALL T AND ) ..ooiiiiiiiiiiiiiiiiiii 1
4 1016901 SPRING, DRIVE CLUTCH (CARRYALL I PLUS AND VI) ...cooiiiiiiiiiieie e 1
5 1014050 SPRING, RETAINER ..ottt 1
6 1014049 BEARING, IDLER ..., 1
7 1017383-01 ASSEMBLY, FIXED FACE (INCLUDES ITEMS 8 AND 9) .......cccooeiiiiiiiiii, 1
8 N/A SCREW, WASHER HEAD HEX MACHINE ... 3
9 N/A PULLEY e 1
10 1014453 KIT, DRIVE CLUTCH BUTTON ..o, 1
11 1014058 WASHER, THRUST ... 1
12 1014056 RING, SPIRAL BACK-UP ... 2
13 1016289 SPACER, FIXED FACE SHAFT ..o, 1
14 1014052 ASSEMBLY, MOVABLE FACE (INCLUDES ITEMS 15 AND 16) ......cccooeviiiiiiniin. 1
15 N/A BUSHING L. 1
16 1014055 RETAINER e 1
17 1012441 SCREW, HEX HEAD CAP, 3/8-24 X5 1/2 ... o 1
18 0000357 WASHER, LOCK, 3/8 ... e a e 1
19 0000808 WASHER, FLAT, 3/8 .. it 1
20 1016203 BELT, DRIVE (CARRYALL 1) i 1
20 1017188 BELT, DRIVE (CARRYALL I, HPLUS AND VI) ..o 1
21 1014290 BELT, STARTER/GENERATOR ... 1

9-3






DRIVEN CLUTCH n

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016360-01 | ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2 - 9) (CARRYALL I, Il AND VI) ........ 1
1 1016360-03 | ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2 - 9) (CARRYALL Il PLUS ONLY) ... 1
2 1014080 RING, RETAINING ......ooooiiiii e 1
3 1017755 KIT, CAM (INCLUDES ITEMS 4, 5 AND 6) (CARRYALL I, AND VI) ..o 1
3 1018564 -01 KIT, CAM (INCLUDES ITEMS 4, 5 AND 6) (CARRYALL Il PLUS ONLY) .....cccccvvmnnnnes 1
4 1014078 K Y e 1
5 N/A A e e e 1
6 N/A SP RING .. et e e e e e e e e e e e e e e e e e e e e e e 1
7 1014454 KIT, BUTTON Lo e e 1
8 1014072 ASSEMBLY, MOVEABLE FACE, WITH BUSHING ........cccooooiiiiiiiiii, 1
9 1014070 ASSEMBLY, FIXED FACE ... 1
10 1012455 KEY, SQUARE TRANSMISSION ... e 1
11 1016203 BELT, DRIVE (CARRYALL I ONLY) oo 1
11 1017188 BELT, DRIVE (CARRYALL I, TPLUS AND VI) ..oooiiiiiiiiieee e 1
12 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ..oeeeiii i 1
13 1017327 WASHER, MOUNTING ... e e e e e e e e e e e e e e e aaaaaaaaaaaans 1
14 0007174 WASHER, LOCK, B5/16 ...t a e e e e e 1

9-5






TRANSMISSION m
G



10-2



TRANSMISSION m

ITEM PART NO. DESCRIPTION QTY
12 3 4

1015747 TRANSMISSION ..o e e oo oo e oo e e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaans 1

1 1012783 SHIM, 0.2MM ..o A/R
1 1012784 SHIM, 0. TMM Lo A/R
2 0007336 BEARING, BALL ..o e 3
3 1016338 WASHER, SPRING ... e e e e e e e e e e e e e e 2
4 1016337 WASHER, THRUST ... 2
5 1012737 ASSEMBLY, GEAR, 34 TOOTH ..oiiiiiiiiii et 1
6 1012742 RING, SYNCHRONIZER ... 2
7 1012743 WASHER, THRUST e e e e e e e e 2
8 1012741 SPRING, SYNCHRONIZER ......cooiiiiiiiiiiiiiiii s 2
9 1012739 SLEEVE, CLUTCH .o e e 1
10 1012740 INSERT, SYNCHRONIZER ... e 3
11 1012738 HUB, CLUTCH ... e 1
12 1012734 ] Nl O T I o U 1
13 1012746 ARM, SLEEVE SHIFT ..o 1
14 1012748 SPRING, SHIFTER ..., 1
15 1012747 BALL, SHIFTER ...ttt 1
16 1012752 PIN, ROLL oot 1
17 1012750 LEVER, SHIFTER ARM, INSIDE ... 1
18 1012749 PIN, ROLL e 1
19 1012745 ROD, SHIFT oo 1
20 1016591 ASSEMBLY, GEAR, 28 TOOTH ..ottt 1
21 1012735 PLUG e 2
22 1012710 PIN, DOWEL ... 2
23 1012719 SCREW, HEX HEAD CAP, M6 x 1 X T4MM ..., 1
24 1013759 PLUG, FILL, WITH GASKET ...t 1
25 1013960 CASE, GEAR, WITHOUT LOCKOUT OPENING .....oooiiiiiiiiiiiiiiiiiiiiiiieeeieeee 1
26 1012714 ] =Y IR O | T 2
27 1012717 GASKET, CASE ... e e e e e e e e e e e 1
28 1012767 SEAL, Ol e e 1
29 1012711 BREATHER ... e 1
30 1012754 O RIN G e 1
31 1012751 SHAFT, SHIFTER ...oiiiiiiiiiiiiiiiii s 1
32 1017231 KEY, WOODRUFF ...ttt 1
33 1016341 LEVER, TRANSMISSION SHIFTER ....cooiiiiiiiii e, 1
34 1010954 STUD, BALL, 1/4 =28 X 9/16 .....ouiiiiiiiiiiiiiiiiiiiiiiiieee e 1
35 0008717 NUT, NYLON LOCK, 1/4 = 28 ..o 1
36 1017082 SCREW, HEX WASHER HEAD, #10-32 X 3/4 ..o, 1
37 0000183 WASHER, FLAT, #10 . oo e e e e e e e e e e e e e e e e e e e 1
38 1013061 NUT, NYLON LOCK, #10 = 32 ....oiiiiiiiiiiiiiiiiiiiiieccce e 1
39 1015710 ARM, GOVERNOR LEVER ... e 1
40 1016686 BOLT, HEX, M6 X 1 X 28MM ......ooiiiiiiiiiee e, 1
41 1016513 WASHER, FLAT, MB ... e e e e e e 1
42 1012919 NUT, MB X 1 e 1
43 1012765 WASHER, FLAT, M8 .. e 1

10-3



10-4



TRANSMISSION m

ITEM PART NO. DESCRIPTION QTY
12 3 4
44 1012762 SHAFT, GOVERNOR ARM ..., 1
45 1012766 RING, SNAP .o 3
46 1012763 ARM, GOVERNOR, INTERNAL ......oiiiiiiiiiiiiiiiiiiiiiiiiiciciecceeeee e 1
47 1012764 SCREW, M4 X .7 X BMM ..ot 2
48 1012757 SLEEVE, GOVERNOR ..., 1
49 1012758 SPACER, THIN L. e e e e e e e e e e 1
50 1012761 BEARING, BALL ..o e 2
51 1016598 SHAFT, GOVERNOR ..ottt 1
52 1012760 KEY, GOVERNOR SHAFT ..o, 1
53 1012755 GEAR, GOVERNOR, 41 TOOTH .....iiiiiiiiiiiiiiiiiiiiiiieiiiece e 1
54 1012759 SPACER, THICK o e 1
55 1016592 OV ER . oo e e e e e e 1
56 1012718 SCREW, HEX HEAD CAP, M6 x 1 X 20MM ..., 4
57 1012733 NUT, FLANGE, M8 X 1.75 ..ottt 1
58 1012716 BEARING, NEEDLE ... 1
59 1012723 WASHER, THRUST, 3.0MM ... e e e e e e e A/R
59 1012724 WASHER, THRUST, 3.3MM (WHITE) ... A/R
59 1012725 WASHER, THRUST, 3.6MM (YELLOW) ...ttt A/R
60 1012722 GEAR, 25 TOOTH ..ottt ettt et e e e e e e e e e e e e e e e e e e e e aaaaaaaaans 1
61 1012727 RING, SNAP e 2
62 1016594 GEAR, 29 TOOTH . e e e e e e e e e e e e e e 1
63 1012720 SHAFRT, INPUT e 1
64 1012732 O RIN G e e e 1
65 1012730 WASHER, THRUST e a e e e e e e e 1
66 1012731 BEARING, NEEDLE .....ooiiiiiiiiiiiiiiiiiiiii s 1
67 1012729 GEAR, REVERSE IDLER ..o 1
68 1012728 SHAFT, IDLER ..ot 1

10-5






REAR SUSPENSION
GASOLINE VEHICLE




SIDE OF VEHICLE

TYPICAL EACH




REAR SUSPENSION - GASOLINE VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1012304 SHACKLE, REAR SPRING ... e 4
2 0008754 NUT, NYLON LOCK, 3/8 = 16 ..ccoiiiiieiiiieeiieee e 6
3 1012303 BUSHING, STEEL ...oooviiiiiiii e 4
4 1015583 BUSHING, URETHANE ... 12
5 1010145 NUT, UNF HEX, 3/8 - 24 . e 2
6 1012781 KIT, SHOCK ABSORBER (INCLUDES ITEMS 7 AND 8) ......cuvtiiiiiiiiiiiiiiiiiiiiiiceccceceeee 2
7 1011415 KIT, SHOCK ABSORBER CUSHION ....ooiiiiiiiiiiiiiiiii e 2
8 1014234 SHOCK ABSORBER, REAR ..., 2
9 1014902 B A =10 I T 2
10 1014675 SPRING, REAR LEAF ..o 2
11 1014557 WASHER, FLAT, 7/16 et a e 4
12 1014555 NUT, NYLON LOCK, 7/16 - 24 ... o e 4
13 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 3/8 ..o 6
14 1010188 NUT, DIMPLED LOCK, 5/8 - 11 ... 2
15 1010193 WASHER, FLAT, 5/8 .. e 2
16 1014573 RETAINER, LEAF SPRING ... .o a e e e e e e e e e 2
17 1017235 BUMPER, SUSPENSION OVERLOAD ..o 2
18 1014546-02 | MOUNT, SUSPENSION OVERLOAD BUMPER ..., 2
19 1014901 SPACER, SUSPENSION OVERLOAD BUMPER ..o 2
20 1013207 HANGER, BRAKE CABLE ... ..o 2







STABILIZER BAR
CARRYALL I, 1l PLUS, AND VI m

ITEM PART NO. DESCRIPTION QTY E
12 3 4
1 1015760 BAR, STABILIZER, 3/4 DIAMETER ... 1
2 1015457 SPACER .. 4
3 1015453 MOUNT, COMPRESSION .....cooiiiiii e 8
4 0000808 WASHER, FLAT, B/8 .ottt ettt ettt et et e e e e e e e e e e e e aaaaeaaaaaaaans 8
5 1016814 LINK, STABILIZER BAR ... e 2
6 0008861 SCREW, HEX HEAD CAP, 3/8 - 16 X 1 3/4 ... 4
7 0000357 WASHER, LOCK, 3/8 ...ttt a e e e 4
8 1016813 BRACKET, STABILIZER BAR MOUNTING .....ccooiiiiiiii e 2
9 0007173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ..o 8
10 0007174 WASHER, LOCK, 3/8 ... e 8
11 0001242 NUT, HEX, 5/16 = 18 ..o 8
12 1015614 SUPPORT, STABILIZER BAR BUSHING ... 2
13 1015613 BUSHING, STABILIZER BAR ... e 2
14 0000705 SCREW, HEX HEAD CAP, 3/8 - 16 X1 1/4 ... 4
15 0008754 NUT, NYLON LOCK, 3/8 = 16 ..eeieiiiiiieiiiiieee e 4
16 1017144 PLATE, TRUSS, RIGHT SIDE ... 1
17 1017143 PLATE, TRUSS, LEFT SIDE ...t 1
18 1017233 WASHER, HARDENED, 5/16 ......cuiiiiiiiiiiiiiiiiiiiiiiiiiiiiieeiee e 2
19 1017232 SCREW, HEX HEAD CAP, 5/16 - 24 X 1 .. oo 2
20 0007311 SCREW, HEX HEAD CAP, 1/4 - 20 X 2 ...oii i 8
21 0008233 NUT, NYLON LOCK, 1/4 =20 ..ccooiiiiiiii e 8
22 1017237 NUT, SERRATED FLANGE LOCK ... 2







INNER FRAME - GASOLINE VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016869 PLATE, INNER FRAME MOUNTING ... 1
2 1016206 PLATE, MUFFLER MOUNTING ... 1
3 1016196 PAN, BELLY e 1
4 1016197 INSULATION, BELLY PAN SOUND ... 1
5 1016870 ASSEMBLY, INNER FRAME WELD ......oiiiiiiiiiiiiiiieeeee e 1
6 0008754 NUT, NYLON LOCK, 3/8 = 16 ..ccoiiiiiiiiiiiiiei e 4
7 0000808 WASHER, FLAT, B/8 .. ittt aeeaeans 4
8 1017033 BUSHING, STEEL ..o 4
9 1016810 MOUNT, ENGINE ..o e 8
10 1012428 BOLT, CARRIAGE, 3/8 - 16 X2 1/4 ..o 4
11 1015932 BOLT, CARRIAGE, 5/16 - 18 X T ..ot 1
12 0001241 WASHER, FLAT, 5/16 ...t e e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaanns 6
13 0007473 NUT, NYLON LOCK, 5/16 - 18 ..o 6
14 1015709 SCREW, HEX HEAD CAP, M8 x 1.25 X B0MM .........coiiiiiiiiiieeeee e 2
15 0007174 WASHER, LOCK, 5/16 ...t 3
16 1012571 WASHER, HEAVY FLAT, 5/16 ...ttt a e e e e e e e e e e e e e e e e e 8
17 1010577 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 1/2 ..o, 1
18 1016200-02 | SUPPORT, TRANSMISSION STRAP ...ooiiiiiiiiiiiiiis 1
19 0008963 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 3/4 oo 2
20 0008916 SCREW, HEX HEAD CAP, 5/16 - 18 X 2 ...ooiiiiiiiiiiiii e 2
21 1012164 SNUBBER, INNER FRAME ... 1







ELECTRICAL SYSTEM
ELECTRIC VEHICLE




12-2

PLACES

TYPICAL 3 4@
PLACES A
\\

SEAT SUPPORT
FRONT PANEL

TYPICAL 4
PLACES

TYPICAL 2

TYPICAL 2
PLACES

TYPICAL 2
PLACES

TYPICAL 3
PLACES

TYPICAL 2

e
L




FORWARD AND REVERSE SWITCH
POWERDRIVE® VEHICLE m

ITEM PART NO. DESCRIPTION QTY E

12 3 4
1 1017530-05 | ASSEMBLY, FOWARD AND REVERSE SWITCH (INCLUDES ITEMS 2 - 6) .................. 1
2 1014807 SWITCH, LIMIT e e e e e e e e e e e e e e e e e e e e e e e e 1
3 1014808 SWITCH, LIMIT oo 2
4 0008057 NUT, HEX, #4 = 40 ..o e 2
5 0008058 WASHER, LOCK, #4 oo e e e e e e e e e e e e e e e 2
6 1014871 SCREW, HEX WASHER HEAD, #4 - 40 X 2 ....cocooiiiiiiiiis 2
7 1012987 HANDLE, FORWARD AND REVERSE SWITCH ....ccoiiiiiiii e 1
8 1013198 SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 ..o 1
9 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 -20 X 2 1/8 ..o 3
10 0008233 NUT, NYLON LOCK, 1/4 =20 ..ccooiiiiiiiii e 3
11 1017799 BAR, BUS S .o e 2
12 0000451 WASHER, LOCK, 1/4 ettt e e e e e e e e e e e e e e e e e e e e e e 4
13 0001028 NUT, HEX, 1/4 = 20 ..o 4

12-3



FOR VEHICLES §/\®
SERIAL NO. 9615-494279 \
AND LATER g

9615-494279

FOR VEHICLES g/
PRIOR TO SERIAL NO. ‘
<

12-4



ON-BOARD COMPUTER
CARRYALL | POWERDRIVE® VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1017203 BOLT, CARRIAGE, 1/4 - 20 X 1 oo e 2
2 1016631 NUT, PUSH, B/16 ..o 2
3 1018356-01 | NUT, HEX FLANGED LOCK, 1/4 = 20 ....cooiiiiiiiiiiiiiiiiiiiis 2
4 1018006-01 | COMPUTER, ON-BOARD (INCLUDES ITEMS 5 - 16) ...euuiiiiiiiiiiiiiiiiceeeee e 1
5 1018278-01 KIT, WIRE AND TERMINAL, #6 BLACK ..., 1
6 N/A WIRE ASSEMBLY, #18 BROWN .......ccciiiiiiiiiiiiiiieeeeeeeeee e 1
7 N/A WIRE ASSEMBLY, #18 GRAY . 1
8 N/A WIRE ASSEMBLY, #10 BLACK ....ooiiiiiiiiiiiiiiiiiie ettt 1
9 N/A WIRE ASSEMBLY, #10 BLACK ... 1
10 N/A WIRE ASSEMBLY, #18 RED .....ccoiiiee e 1
11 N/A WIRE ASSEMBLY, #18 YELLOW ...ooiiiiiiiii e 1
12 1018779-01 FUSE ASSEMBLY, YELLOW WIRE
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ...........ccooiiiiiiiiiines 1
13 1018778-01 FUSE ASSEMBLY, RED WIRE
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ...........cooooiiiiiiiiiinnns 1
14 1018633-01 FUSE ASSEMBLY, 1/4 AMP (AT GRAY WIRE)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) (INCLUDES ITEM 15) ...... 1
15 N/A LABEL, WARNING ....coiiiiiiiiiiiiiiei e, 1
16 1018949-01 FUSE ASSEMBLY, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) ...cccoooiiiiiiiiiiiiiieee, 2
17 1018843-01 | CONNECTOR, SILICON FILLED
(FOR IN-LINE FUSE REPLACEMENT) ..o A/R
18 1018633-02 | FUSE ASSEMBLY, 1/4 AMP (AT BROWN WIRE)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ..........ccvvviiiiiiiiiiiiiiiiieeen, 1
19 1018844-01 | LABEL, RED WARNING ... 2

12-5



FOR VEHICLES g/
SERIAL NO. 9615-494279 ‘
AND LATER g

FOR VEHICLES g/
PRIOR TO SERIAL NO. ‘

9615-494279 /

TYPICAL
2 PLACES

12-6



ON-BOARD COMPUTER
CARRYALL VI POWERDRIVE® VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018206-01 | BRACKET, COMPUTER MOUNTING ......ooiiiiiiiiiiiiiii i 1
2 1017203 BOLT, CARRIAGE, 1/4 - 20 X 1 oo 2
3 1016631 NUT, PUSH, 3/16 ..cooiiiiiiiiiiiicic e 2
4 1018356-01 | NUT, HEX FLANGED LOCK, 1/4 = 20 ...ooiiiiiiiiiiiiiiii ittt 2
5 1018006-02 | COMPUTER, ON-BOARD (INCLUDES ITEMS 6 - 17) ..o 1
6 N/A WIRE ASSEMBLY, #18 BROWN .......ccciiiiiiiiiiiiiiieeeeeeeeee e 1
7 N/A WIRE ASSEMBLY, #18 GRAY . 1
8 N/A WIRE ASSEMBLY, #10 BLACK ....ooiiiiiiiiiiiiiiiiiie ettt 1
9 N/A WIRE ASSEMBLY, #10 BLACK ... 1
10 N/A WIRE ASSEMBLY, #18 RED .....ccoiiiee e 1
11 N/A WIRE ASSEMBLY, #18 YELLOW ...ooiiiiiiiii e 1
12 1018779-01 FUSE ASSEMBLY, YELLOW WIRE
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ...........ccooiiiiiiiiiines 1
13 1018778-01 FUSE ASSEMBLY, RED WIRE
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ...........cooooiiiiiiiiiinnns 1
14 1018633-01 FUSE ASSEMBLY, 1/4 AMP (AT GRAY WIRE)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) (INCLUDES ITEM 15) ...... 1
15 N/A LABEL, WARNING ....coiiiiiiiiiiiiiiei e, 1
16 1018949-01 FUSE ASSEMBLY, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) ...cccoooiiiiiiiiiiiiiieee, 3
17 1018278-02 KIT, WIRE AND TERMINAL, #6 BLACK ..., 1
18 1018843-01 | CONNECTOR, SILICON FILLED
(FOR IN-LINE FUSE REPLACEMENT) ....oooiiiiiiiii e A/R
19 1018633-02 | FUSE ASSEMBLY, 1/4 AMP (AT BROWN WIRE)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ........ccccccuiiiiiiiiiiiiiieieieienees 1
20 1018844-01 | LABEL, RED WARNING .....oiiiiiiiiiiiiiiieeeeee e 2
21 1018968-01 | ASSEMBLY, 3-WAY PLUG
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) ......covvviiiiiiiiiiiiiiiieeeen, 1
22 1018085-01 | ADAPTER, RECEPTACLE AND TABS FASTON
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) .........ccuuiiiiiiiiiiiiiieeeeeeeen. 1

12-7






CONTINUOUSLY VARIABLE POTENTIOMETER
POWERDRIVE® VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1017392-02 | ASSEMBLY, POTENTIOMETER HOUSING WITH BLACK PLUG (INCLUDES ITEMS 1 - 13)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9628-508740) ........ccccccouimimiiiiiiiiieiennns 1
1017392-01 | ASSEMBLY, POTENTIOMETER HOUSING WITH GRAY PLUG
(INCLUDES ITEMS 1 - 12 AND 14)
(FOR VEHICLES SERIAL NUMBER 9628-508740 AND LATER) ....ccooiiiiiiiiiiiiiiiieees 1
1 N/A HOUSING, POTENTIOMETER ... e 1
2 1017830 SWITCH, LIMIT oo 1
3 1018226-01 SCREW, HEX HEAD, #4 - 24 ... e 2
4 1018090-01 LEVER, POTENTIOMETER ....ooiii e, 1
5 1017853 SCREW, HEX HEAD, #6 - 32 X 3/4 ...ooi e, 1
6 1011229 NUT, LOCK, “K”, #6 = 32 ..ot 1
7 1017393 WIRE ASSEMBLY, #18 BLUE ... 1
8 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE ... 1
9 N/A POTENTIOMETER ... e 1
10 0008168 WRAP, TIE o e 3
11 N/A CONDUIT, ELECTRICAL ...eui e 1
12 1017424 BEARING, PIVOT SUPPORT ..o, 1
13 1018573-01 HOUSING, FEMALE, 3-WIRE BLACK
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9628-508740) ............ccooooiiiiiiiiiiicie 1
14 1018951-01 HOUSING, FEMALE, 3-WIRE GRAY
(FOR VEHICLES SERIAL NUMBER 9628-508740 AND LATER) .......coooiiiiiiiiiiiiiiee 1
15 1018571-01 | HOUSING, MALE, 3-WIRE BLACK
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9628-508740) ...........cuuvuiiiiiiiiiiiiiieeeanen. 1
16 1019201-01 | HOUSING, MALE, 3-WIRE GRAY ..ottt 1
17 1018619-01 | SCREW, HEX HEAD CAP, 1/4 - 20 X 1 1/8 .ooiiiiiiiiiiiiiiie e, 4
18 0000332 WASHER, FLAT, 1/4 e 4
19 0008233 NUT, NYLON LOCK, 1/4 =20 ..cooiiiiiiiiii e 4
20 1017743 COVER, ACCELERATOR ..ot 1
21 1018043-01 | SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 ..oeiiiiiiiiiiiiii e, 2
22 1018945-01 | ASSEMBLIES, ADAPTER PLUG (2 PIECES)
(ADAPTS A POTENTIOMETER ASSEMBLY WITH A GRAY PLUG TO A WIRE HARNESS
WITH A BLACK PLUG, OR ADAPTS A POTENTIOMETER ASSEMBLY WITH A BLACK
PLUG TO A WIRE HARNESS WITH A GRAY PLUG) ....cooiiiiiiiiiieee e A/R

12-9



o
& /_\ KEY
F SWITCH
ol N
o
e»vxo“w\ S

(@ FRONT
REVERSE

WARNING  BUZZER

LIGHT

—

@ FORWARD /
REVERSE
SWITCH @
/\G(Us
0, N /
y: N

I
2w Z3
zZ 2 ~
o T
LIMIT
/S/\—\" CONTINUOUSLY \/ @QSWITCHES
VARIABLE Lo =y
POTENTIOMETER
P Y
N\ I3 D
S v /O/G

<
%/\g’w\ >Z_ THREE WIRE
28 \CONNECTOR

anid
JIONVHO
anid

FUSE AND
RECEPTACLE

.

R CONTROLLER

4

Movg

asy
MOTIFA

ON-BOARD
COMPUTER

12-10



WIRING - CARRYALL | POWERDRIVE® VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4

1017942-05 | WIRE HARNESS (INCLUDES ITEMS 1 - 15) ..o 1

1 1017956 WIRE ASSEMBLY, #18 BROWN ... .o 1
2 1016121 WIRE ASSEMBLY, #18 GREEN ........ccciiiiiic e 1
3 1016135 WIRE ASSEMBLY, #18 RED ..o 1
4 1016134 WIRE ASSEMBLY, #18 ORANGE ... 1
5 1018651-01 ASSEMBLY, 3-WIRE PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 6) .. 1
6 1018830-01 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) .. 1
7 1018403-01 WIRE ASSEMBLY, #18 GREEN ... .. 1
8 1016122 WIRE ASSEMBLY, #18 WHITE/BLACK .......oiiiiiiiiiieeeeeeee e 1
9 1018110 WIRE ASSEMBLY, #6 BLUE ..o 1
10 1015856 WIRE ASSEMBLY, #6 WHITE ..o 1
11 1014854 WIRE ASSEMBLY, #6 ORANGE ... 1
12 1017993 WIRE ASSEMBLY, #18 RED/WHITE ... 1
13 1015858 WIRE ASSEMBLY, #6 YELLOW ......ccoiiiiiiiiiiiiiieeeeer e 1
14 1018109 WIRE ASSEMBLY, #6 BLUE ... .o 1
15 1015860 WIRE ASSEMBLY, #6 GREEN ... ..o 1
16 1015861 WIRE ASSEMBLY, #6 WHITE ..o 1
17 1015865 WIRE ASSEMBLY, #18 RED ...ttt 1
18 1016133 WIRE ASSEMBLY, #18 BLUE ......oiiiiiiiiiiiiiiiiiiiieie et a e e 1
19 1017967-01 | WIRE ASSEMBLY, #18 ORANGE/WHITE ... 1
20 1017394 WIRE ASSEMBLY, #18 GREEN/WHITE .......oiiiiiiiiiiiiiiiiiiiiiiii, 1
21 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
22 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
23 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .......... 1
24 N/A WIRE ASSEMBLY, #18 YELLOW (PART OF ON-BOARD COMPUTER ASSEMBLY) ..... 1
25 N/A WIRE ASSEMBLY, #18 RED (PART OF ON-BOARD COMPUTER ASSEMBLY) ............ 1
26 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
27 1018278-01 | KIT, WIRE AND TERMINAL, #6 BLACK .....ooiiiiii 1
28 1018376-01 | WIRE ASSEMBLY, #6 RED ......cuuiiiiiiiiiiiiiiiiiiiiiiccic s 1
29 1017948 ASSEMBLY, DIODE ... 1
30 1017947 ASSEMBLY, RESISTOR ... e e e e e e e e e e e e e e e e e e aaaaaa e 1
31 1017957-01 | WIRE ASSEMBLY, #6 BLACK ......oiiiiiiiiiiiiiiiiiii i, 5

12-11



12-12



ELECTRICAL COMPONENTS, FRONT BODY
CARRYALL | POWERDRIVE® VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2 AND 3) ....ouiiiiiiiiiiiiiiieeeeeeeeeeeeeeee e 1
2 1016851 BUZZER, REVERSE .....ooiiiiiiiiieeee e 1
3 1016849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 ......cooooiiiiiiii, 2
4 1018306-01 | ASSEMBLY, SCREW AND WASHER ... 2
5 1018262-01 | SWITCH, KEY ..o e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
6 T018511-01 | WASHER .. 1
7 1018307-01 | NUT, KEY SWITCH ..o e e e 1
8 1018345-02 | CAP, KEY SWITCH ..ottt e e e e e e e e e e e e e e 1
9 1012505 KEY (PAIR) o 1
10 1018025-01 | LIGHT, BATTERY WARNING ......oiiiiiiiiiiiiiiiiiiiiii s 1

12-13



TYPICAL
3 PLACES

TYPICAL
4 PLACES

3 ‘/\
([ S——,
N pre I
‘(((f((\ <& W“““ =7
N

Y e
QeSS

TYPICAL
2 PLACES

()

S
&

TYPICAL
2 PLACES

TYPICAR
2 PLACES

TYPICAL

2 PLACES/@
S

)

TYPICAL
2 PLACES

(L

B
(5)
®)

TYPICAL
4 PLACES

TYPICAL
2 PLACES

\

SOLENOID MOUNTING

FOR VEHICLES @
SERIAL NO. 9608-488268 //
TYPICAL
AND Lb4 PLACES

TYPICAL /
L

2 PLACES

SOLENOID
MOUNTING
FOR VEHICLES
PRIOR TO

SERIAL NO. TYPIGAL
9608-488268  »pLacEs @
v

TYPICAL
2 PLACES

12-14



ELECTRICAL COMPONENTS, REAR BODY
CARRYALL | POWERDRIVE® VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018402-02 | CONTROLLER, 48 VOLT (235 AMP)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9608-488268) ............cccooooieiiiiiiiiiie e, 1
1 1018402-03 | CONTROLLER, 48 VOLT (300 AMP)
(FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) .......cccccociiiiiiiiiiiiiiiiieieiees 1
2 1016631 NUT, PUSH e 4
3 1017203 BOLT, CARRIAGE, 1/4 - 20 X 1 .o 4
4 1018356-01 | NUT, HEX FLANGED LOCK, 1/4 = 20 ...ooiiiiiiiiiieiiiie e 8
5 0007174 WASHER, LOCK, B5/16 ... 6
6 0001242 NUT, HEX, 5/16 - 18 oo 6
7 0001241 WASHER, FLAT, 5/16 ...t e e 8
8 0007173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 ..o 3
9 0001218 BOLT, HEXHEAD, 5/16 - 18 X 1 1/4 ... 1
10 1018836-01 | SOLENOID, 48 VOLT (FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) .. 1
11 1018837-01 | BRACKET, SOLENOID MOUNTING
(FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) .......cevtviiiiiiiiiiiiiiieeeeee. 1
12 1018070-01 | SOLENOID, 48 VOLT (FOR VEHICLES PRIOR TO SERIAL NUMBER 9608-488268) .... 1
13 0000304 BOLT, HEX HEAD, 1/4 - 20 X T oo 2
14 1015838 BRACKET, SOLENOID MOUNTING
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9608-488268) .........cccoeeeeeiiiiiiiiiiiaenen. 1
15 0007847 BOLT, HEX HEAD, 1/4 - 20 X 3/4 oo e 4
16 0000451 WASHER, LOCK, 1/4 e 4
17 0000332 WASHER, FLAT, 1/4 <o 4
18 0007893 NUT, HEX, #10 - 32 oot 2
19 1014947 ASSEMBLY, RESISTOR ... e e e e e e e e e e e e e e e e e e 1
20 1014948 ASSEMBLY, DIODE ... 1
21 0001028 NUT, HEX, 1/4 = 20 oo 4
22 1017237 NUT, FLANGED LOCK, 5/16 - 24 ..o 2
23 1019026-01 | BOOT, WIRE ... 1

12-15



FUSE FOR
VEHICLES SERIAL NO.
9615-494279 AND LATER

FUSE FOR VEHICLES
PRIOR TO SERIAL NO.
9615-494279

BATTERY
MOUNTING

TYPICAL
3 PLACES

zwQ=z 8%

w nZ Fa

nNn<<w>D

DL OO re

Lows ’ <
o

1B

TYPICAL
12 PLACES

TYPICAL
3 PLACES

TYPICAL
4 PLACES

12-16



ELECTRICAL COMPONENTS, REAR BODY
CARRYALL | POWERDRIVE® VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1018021-01 | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 11) ..., 1
2 1017965-01 BEZEL, RECEPTACLE ....ooiiiiiiiiieeeeeee e, 1
3 N/A WIRE ASSEMBLY, #10 RED ......ciiiiiiiiiiiiiiiiiiiiiiiiiiiiiececeeene e 1
4 N/A WIRE ASSEMBLY, SENSE LEAD, GREY ....ooiiiiii e 1
5 1017705 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB ..., 3
6 N/A WIRE ASSEMBLY, #10 BLACK ... .. 1
7 1017968-01 FUSE ASSEMBLY, 48 VOLT (INCLUDES ITEMS 8 AND 9) ....ccoiiiiiiiiiiiiiieiiiiiiiin 1
8 1018038 WASHER, NARROW TYPE 13, #10 ..o 2
9 1018028 NUT, SERRATED, #10 - 32 ... 2

10 1018633-01 FUSE ASSEMBLY, 1/4 AMP
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ......ccooooeiiiiiiiiiiiiaeeee. 1

11 1018949-01 FUSE ASSEMBLY, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) ......coooiiiiiiiiiiies 1
12 1018010-01 | PLATE, RECEPTACLE BACKING ......coiiiiiiiiiiiiiiiiiiiii e, 1
13 1018320-01 | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ..., 4
14 1017977-01 | BATTERY, 8 VOLT POWERDRIVE ... 6
14 1017977-02 | BATTERY, 8 VOLT POWERDRIVE, DRY ..o, 6
15 1017978-01 | CAP, BATTERY, 4 PORT GANG .....ootiiiiiiiiiiiiiiiiii i, 6
16 1017957-01 | WIRE ASSEMBLY, #6 BLACK .....ouiiiiiie e 5
17 1014304 NUT, STAINLESS STEEL HEX, 5/16 - 18 .. .coiiiiiiii e 18
18 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 .....uuiiiiiiiiiiiiiiiiieiiieee e 6
19 1018030-01 | HOLD-DOWN, BATTERY ...oiiiiiiiiiiiiiiiiiiiiiiie e 3
20 1013683 B O T, U7 e e 6

12-17



6.2¥6Y-G196
‘ON TVIH3S OL
HOldd S3TOIH3A HO4

<~
/..O.:gw

H31v1 ANY
6.2¥6Y-G196 )
ON VId3s

HOLIMS
3SH3AIY
/ QHYMHOL

d3zzng
ESCEVEL]

3ILHWA3Y
MOTI3A

3LHMWNI3HO [eEL]
HOLIMS o 2
LI 3
3iveg E
z
JLIHWIONVHO

HOLIMS

1IN

Sitivid

310vLd303d
ANV 3snd

NMmoHg
—

Movia

@ HOLO3INNOD
JHIM 33HHL
Sy,
N, %, Y3LIWOILNILOd
NN J18VIHVA
\) 1y, M AISNONNILNOD
N9 2%
o0 %
%

E ante
HWNED /.

!

A

d3zzng
3SH3A3Y
ANOYd

H3LIAM
3OVLIIOA

0078
VYNING3L
ANNOHD

HOLIMS
1HOI

-
%)&
HOLVOIONI
NGILIGNOO
AB3LLVE
1HOMN
ONINEVM

)

()
%
\

1HOIMAv3H
LHOIH

HO

ovia

anma

JONVHO

HOLIMS
H3Iwwia

ALHM

1HOINAv3IH
1431

12-18



WIRING - CARRYALL VI POWERDRIVE® VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4

1018195-01 | WIRE HARNESS (CONTAINS ITEMS 1 -28) ..oooiiiiiiiiiiiiiie e 1

1 1016687 WIRE ASSEMBLY, #18 GREEN .......oiiiiiiiiiiiii e 1
2 1016688 WIRE ASSEMBLY, #18 ORANGE ......oiiiiiiiiiiiiiiieie et 1
3 1018199-01 WIRE ASSEMBLY, #18 RED/WHITE ....ooiiiiiiiiiiiiiee e 1
4 1018211-02 WIRE ASSEMBLY, #18 BROWN ..ottt e e 1
5 1018403-02 WIRE ASSEMBLY, #18 GREEN ... 1
6 1018252-01 WIRE ASSEMBLY, #16 GREEN/WHITE ... 1
7 1018200-01 WIRE ASSEMBLY, #18 WHITE/BLACK ......oiiiiiiiieeeee e 1
8 1016699 WIRE ASSEMBLY, #18 BROWN ... a e e e e 1
9 1016774 WIRE ASSEMBLY, #18 YELLOW ... 1
10 1016695 WIRE ASSEMBLY, #18 WHITE ... 1
11 1016696 WIRE ASSEMBLY, #16 RED/WHITE .....ooiiiiiiiiie e 1
12 1016307 WIRE ASSEMBLY, #16 ORANGE ... 1
13 1016308 WIRE ASSEMBLY, #16 BLACK ..o 1
14 1016700 WIRE ASSEMBLY, #18 GREEN/WHITE ........ooiiiiiiiie 1
15 1016697 WIRE ASSEMBLY, #14 YELLOW ..ot 1
16 1016309 WIRE ASSEMBLY, #16 ORANGE/WHITE .......ooiiiiiiiiiiiiiiiieeeeeeeee 1
17 1016314 WIRE ASSEMBLY, #16 BROWN ... 1
18 1017052 WIRE ASSEMBLY, #18 BLUE ... 1
19 1016315 WIRE ASSEMBLY, #16 ORANGE/WHITE ........ooiiiiiiiiiiiiiiiee 1
20 1016323 WIRE ASSEMBLY, #1868 WHITE ... 1
21 1016326 WIRE ASSEMBLY, #16 BLACK ......oiiiiiiiiiiiiiiii e 1
22 1016409 WIRE ASSEMBLY, #18 RED .....uiiiiiiiiiiiiiiiiiiiiie et 1
23 1016698 WIRE ASSEMBLY, #10 RED ....ouiiiiiiiiiiiii e 1
24 1016748 WIRE ASSEMBLY, #18 RED .....uiiiiiiiiiiiiiiiiie e 1
25 1018182-01 WIRE ASSEMBLY, #18 BLACK ..ot 1
26 1018369-01 WIRE ASSEMBLY, #18 BLACK ..ot 1
27 1018651-02 ASSEMBLY, 3-WIRE PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 28) .... 1
28 1018830-01 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ..... 1
29 1016133 WIRE ASSEMBLY, #18 BLUE ........oiiiiiiiiiiiiiiiiiiiiiiiiieeee et 1
30 1016735 WIRE ASSEMBLY, #6 BLUE ... 1
31 1018278-02 | KIT, WIRE AND TERMINAL, #6 BLACK .....cooiiiiiii s 1
32 1016736 WIRE ASSEMBLY, #6 ORANGE ...ttt 1
33 1016734 WIRE ASSEMBLY, #6 RED .......ccciiiiiiiiiiiiiiiiie e 1
34 1016731 WIRE ASSEMBLY, #6 GREEN ........ccccciiiiiiiiiiiiiiiiiiiiiiicccicc e 1
35 1016730 WIRE ASSEMBLY, #6 WHITE ... 1
36 1016738 WIRE ASSEMBLY, #18 RED ...ttt 1
37 N/A WIRE ASSEMBLY, #18 YELLOW (PART OF ON-BOARD COMPUTER ASSEMBLY) ..... 1
38 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
39 N/A WIRE ASSEMBLY, #18 RED (PART OF ON-BOARD COMPUTER ASSEMBLY)............. 1
40 N/A WIRE ASSEMBLY, #18 GREY (PART OF ON-BOARD COMPUTER ASSEMBLY) ......... 1
41 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY)........... 1
42 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ........ 1
43 1016728 WIRE ASSEMBLY, #6 BLUE ... 1
44 1016729 WIRE ASSEMBLY, #6 WHITE ... 1
45 N/A WIRE ASSEMBLY, #10 BLUE, #10 RED, #10 BLACK (PART OF ON-BOARD CHARGER). 1
46 N/A WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) .....cccccuvvvenas 1
47 1017948 ASSEMBLY, DIODE ...t 1
48 1017947 ASSEMBLY, RESISTOR ... 1
49 1017957-01 | WIRE ASSEMBLY, #6 BLACK ... 5
50 1018968-01 | ASSEMBLY, 3-WAY PLUG (FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) 1
51 1018085-01 | ADAPTER, RECEPTACLE AND TABS FASTON ...coiiiiiiiiiii e 1

12-19



12-20



ELECTRICAL COMPONENTS, FRONT BODY
CARRYALL VI POWERDRIVE® VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 0008639 WRAP, TIE e 4
2 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 3 AND 4) ......otiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeee 1
3 1016851 BUZZER, REVERSE ......oiiiiiiiiiiiiiiiiiiiicncn 1
4 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 ..coooviiiiiiiiiiee e, 2
5 1016356 BLOCK, TERMINAL ... e 1
6 1013357 RIVET, ALUMINUM POP, 5/32 ...t 2
7 0004029 ASSEMBLY, HORN (INCLUDES ITEMS 8, 9 AND 10) ...ccoiiiiiiiiiiiiiiiiieeeeeeeeeiiie e 1
8 0007820 WASHER, INTERNAL TOOTH, 5/16 ....eiiiiiiiiiiiiiiiiiiiiieeeeeeee et 1
9 1012528 NUT, MB X 1 1/4 Lo 1
10 1011825 BRACKET, HORN ..ottt 1
11 0000304 BOLT, HEX HEAD, 1/4 - 20 X T 1oeiiiii e 2
12 0000332 WASHER, FLAT, 1/4 e 2
13 0008233 NUT, NYLON LOCK, 1/4 - 20 ..o 2
14 1016897-01 | ASSEMBLY, HEADLIGHT, LEFT HAND (INCLUDES ITEMS 16 - 25) .......cccciiiiiiiiiiinns 1
15 1016897-02 | ASSEMBLY, HEADLIGHT, RIGHT HAND (INCLUDES ITEMS 16 - 24 AND 26) ............. 1
16 1017066 HARNESS, HEADLIGHT WIRE ... e 1
17 1017059 LOCK, BULB COLLAR ...ttt 1
18 1017060 BULB, HALOGEN ..ottt 1
19 1017061 LENS, HEADLIGHT . e 1
20 1017064 BRACKET, MOUNTING ...t 2
21 0007893 NUT, HEX, #10 - 32 ..o 2
22 1013461 SCREW, HI-LO, #10 = 16 oot 2
23 1017065 RETAINER, HEADLIGHT ... 1
24 1017062 ASSEMBLY, TURN SIGNAL LENS ... 1
25 1016880 BEZEL, HEADLIGHT, LEFT HAND ...ooooiiii s 1
26 1016879 BEZEL, HEADLIGHT, RIGHT HAND ..o 1
27 1015787 FLAP, SWITCH PROTECTOR ... a e e e e e e e 1
28 0001606 RIVET, POP, 3/16 ... e e e e 3
29 0000183 WASHER, FLAT, #10 oo 3

12-21






CONTROLS AND GAUGES
CARRYALL VI POWERDRIVE® VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018025-01 | LIGHT, BATTERY WARNING .....ooiiiiiiiiiiii i 1
2 1018142-01 | INDICATOR, BATTERY ...oiiiiiiiiiiiiiiiie e 1
3 1018147-01 | RETAINER, PUSH ON ...ttt 2
4 1018306-01 | ASSEMBLY, SCREW AND WASHER ... 2
5 1018262-01 | SWITCH, KEY ..o e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
6 T018511-01 | WASHER .. 1
7 1018307-01 | NUT, KEY SWITCH ..o e 1
8 1018345-02 | CAP, KEY SWITCH ..ottt e e e e e e e e e e e e e 1
9 1012505 KEY (PAIR) oo 1
10 0004034 SWITCH, LIGHT (INCLUDES ITEM 11) ... 1
11 1013857 KNOB, LIGHT SWITCH ... 1
12 1011439 SWITCH, LIMIT o e 2
13 1011557 SCREW, MACHINE, #6 - 32 X 1 .. oo 6
14 1011229 NUT, “K” LOCK, #6 = 82 ...ooiiiiiiiiiiiiiiiie e 6
15 1011742 BRACKET, BRAKE LIGHT SWITCH ..o 1
16 1010889 SWITCH, DIMMER ... e 1
17 1018713-01 | STAND-OFF, DIMMER SWITCH ....oiiiiiiiiiiiiiiiiii e, 2
18 1018712-01 | SCREW, MACHINE, #10 - 32 X 1 ..iiiiiiiiiiiiiiiiiiiiiiiice s 2
19 0008049 WASHER, INTERNAL TOOTH LOCK, #10 .....uttiiiiiiiiiiiiiieiiieeie e 2
20 0007893 NUT, HEX, #10 - 32 ..o 2
21 1013443 BUTTON, HORN ..o 1

12-23



CONTROLLER
MOUNTING

|
TYPICAL & & ‘
3 PLACES ®/ %J) / % ‘

-
HARNESS MOUNTING
TYPICAL 3 PLACES

TYPICAL

@ ©
TYPICAL ‘
(&)

~

SOLENOID MOUNTING
FOR VEHICLES SERIAL NO.
9608-488268 AND LATER

TYPICAL D
2PLACES SOLENOID

3 PLACES 2 PUACES MOUNTING
P TYPICAL @\ FOR VEHICLES
\ S 2 PLACES PRIOR TO
Nz SERIAL NO.

9608-488268

TYPICAL
2 PLACES

12-24



ELECTRICAL COMPONENTS, CENTER BODY
CARRYALL VI POWERDRIVE® VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1018402-02 | CONTROLLER, 48 VOLT (235 AMP)
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9608-488268) ..........cccccooiiieiiiieireiee e 1
1 1018402-03 | CONTROLLER, 48 VOLT (300 AMP)
(FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) .....ccoooviiiiiiiiiiiiiiiineeeeees 1
2 1015066 SCREW, ROUND HEAD, 174 - 20 X 3/4 ..o 4
3 0000332 WASHER, FLAT, 1/4 et e e e e e e e e e e e e e e e e e e e e e e e 8
4 0000451 WASHER, LOCK, 1/4 .. 6
5 0001028 NUT, HEX, 174 = 20 oot 2
6 0007173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 ... i 3
7 0001241 WASHER, FLAT, 5/16 ...t e e e e e e e e e e e e e e e e e e aaaa s 8
8 0007174 WASHER, LOCK, 5/16 ...t 6
9 0001242 NUT, HEX, 5/16 = 18 ..o 6
10 0001218 BOLT, HEX HEAD, 5/16 - 18 X 1 1/4 L. e 1
11 1018024-01 | GROMMET, B/8 .....eiii e e e e e e e e e 1
12 1012022 CLAMP, CABLE ...t 3
13 0001606 RIVE T, POP e 3
14 1014947 ASSEMBLY, RESISTOR ...t e e e e e e e e e e e e e e e aaaaaaans 1
15 1014948 ASSEMBLY, DIODE ..ottt 1
16 0007893 NUT, HEX, #10 = 32 oot e e e e e 2
17 1018070-01 | SOLENOID, 48 VOLT (FOR VEHICLES PRIOR TO SERIAL NUMBER 9608-488268) .... 1
18 0007847 BOLT, HEX HEAD, 1/4 - 20 X 3/4 . o e 2
19 1018837-01 | BRACKET, SOLENOID MOUNTING
(FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) ......covviiiiiiiiiiiiiiiieeeee, 1
20 1018356-01 | NUT, HEX FLANGED LOCK, 1/4 = 20 ...coiiiiiiiiiiiiiiie e, 4
21 1018836-01 | SOLENOID, 48 VOLT (FOR VEHICLES SERIAL NUMBER 9608-488268 AND LATER) .. 1
22 1017237 NUT, FLANGED LOCK, 5/16 - 24 .....ccooiiiiiiiii e 2
23 1019026-01 | BOOT, WIRE ... e e e a e 1
24 1016706 GROMMET, 1 1/4 e 2

12-25



FUSE FOR FUSE FOR

VEHICLES PRIOR TO VEHICLES SERIAL NO.
/_\ SERIAL NO. 9615-494279  9615-494279 AND LATER
FUSE AND
N CHARGER
&, Ny RECEPTACLE P
@ ,, MOUNTING
’ ) A -
7 > TYPICAL
) 2 PLACES

TYPICAL
4 PLACES

TYPICAL
3 PLACES

)
@\\\
N
el
=i

@ VOLTAGE

@ LMITER
MOUNTING

12-26



ELECTRICAL COMPONENTS, CENTER BODY
CARRYALL VI POWERDRIVE® VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4

1 1018021-01 | KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 11) ..., 1
2 1017965-01 BEZEL, RECEPTACLE ....ooiiiiiiiiieeeeeee e, 1
3 N/A WIRE ASSEMBLY, #10 RED ......ciiiiiiiiiiiiiiiiiiiiiiiiiiiiiececeeene e 1
4 N/A WIRE ASSEMBLY, SENSE LEAD, GREY ....ooiiiiii e 1
5 1017705 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB ..., 3
6 N/A WIRE ASSEMBLY, #10 BLACK ... .. 1
7 1017968-01 FUSE ASSEMBLY, 48 VOLT (INCLUDES ITEMS 8 AND 9) ....ccoiiiiiiiiiiiiiieiiiiiiiin 1
8 1018038 WASHER, NARROW TYPE 13, #10 ..o 2
9 1018028 NUT, SERRATED, #10 - 32 ... 2

10 1018633-01 FUSE ASSEMBLY, 1/4 AMP
(FOR VEHICLES PRIOR TO SERIAL NUMBER 9615-494279) ......ccooooeiiiiiiiiiiiiaeeee. 1

11 1018949-01 FUSE ASSEMBLY, 3/8 AMP
(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) ......coooiiiiiiiiiiies 1

12 1018968-01 | ASSEMBLY, 3-WAY PLUG

(FOR VEHICLES SERIAL NUMBER 9615-494279 AND LATER) ......cvvviiiiiiiiiiiiiiiiieeeee, 1
13 1018010-01 | PLATE, RECEPTACLE BACKING ......cooiiiiiiiii e 1
14 1018320-01 | SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ..o, 4
15 0000332 WASHER, FLAT, 1/4 L. 2
16 1018108-01 | LIMITER, VOLTAGE (INCLUDES ITEM 17) .oooviiiiiiiiiiis 1
17 1018367-02 COMPOUND, HEAT SINK ... A/R
18 0008233 NUT, NYLON LOCK, 1/4 - 20 ..o 2
19 1015741 BLOCK, FUSE ..o 1
20 1016423 FUSE, 20 AMP <. 3
21 1010909 SCREW, ROUND HEAD, #10-32 X 1 1/4 .. i 2
22 0000183 WASHER, FLAT, #7110 et e oo e e e e e e e e e e e e e e e e e e e aaaaaaaans 2
23 1013061 NUT, NYLON LOCK, #10 - 32 ..o 2

12-27



L,
&y
@m@w4
@-

12 PLACES

®
TYPICAL <:::>\'< _—

2 PLACES

BATTERY
MOUNTING

REAR
REVERSE BUZZER
MOUNTING

BRAKE LIGHT
MOUNTING

12-28



ELECTRICAL COMPONENTS, REAR BODY
CARRYALL VI POWERDRIVE® VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1017977-01 | BATTERY, 8-VOLT POWERDRIVE .....ooeiee e, 6
1 1017977-02 | BATTERY, 8-VOLT POWERDRIVE, DRY ....ccoiiiiiiiiiiiis 6
2 1017957-01 | WIRE ASSEMBLY, #6 BLACK ..ot 5
3 1014304 NUT, HEX, STAINLESS STEEL, 5/16 -18 .......cccoiiiiiiiiiiiie e 20
4 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 .....uuiiiiiiiiiiiiiiiieeeieeee e 8
5 1018030-01 | HOLD-DOWN, BATTERY, SHORT ... 2
6 1018030-02 | HOLD-DOWN, BATTERY, LONG ....ooiiiiiiiiiieee e, 2
7 1016682-01 | ROD, BATTERY HOLD-DOWN ...t 8
8 1017978-01 | CAP, BATTERY, 4 PORT GANG ..ottt 6
9 1016717 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 10 - 14) ..o, 2
10 N/A HOUSING, TAILLIGHT oo 1
11 1011582 BULB e aaes 1
12 N/A G A S K E T oo oo oo e e e e e e e e e e e e e e e 1
13 N/A LEN S s 1
14 N/A SCREW, LENS ..o 2
15 1015752 SCREW, HI-LO, #12 - 168 X 5/8 ..eeeiiiiiiieee e 2
16 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 17 - 21) ..o 1
17 1016851 BUZZER, REVERSE ......oiiiiiiiiiiieee e 1
18 0008056 SCREW, ROUND HEAD, #4 - 40 X 3/4 ...ocooviiiiiiiiiiii, 2
19 1012431 WASHER, FLAT, #4 ettt e e e e e e e e e e e e e e e e e e e e 2
20 0008058 WASHER, LOCK, #4 oo e e e e e e e e e e e e e e e 2
21 0008057 NUT, HEX, #4 - 40 ..o 2

12-29






BATTERY CHARGERS m
_E



13-2



POWERDRIVE® CHARGER, DOMESTIC
CARRYALL | m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1018022-01 | CHARGER, BATTERY, POWERDRIVE, DOMESTIC 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-11) (INCLUDES ITEMS 1 - 13)
103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
74 IN. AC CORD WITH MALE GROUNDED PLUG .........cooooiiiiiii, 1
1018022-02 | CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-18) (INCLUDES ITEMS 1 - 13)
144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH MALE GROUNDED PLUG ........ooutiiiiiiiiiiiiiiiiiiiieieeeeeeeeeeeeeee 1
1018022-03 | CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-19) (INCLUDES ITEMS 1 - 13)
240 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH MALE GROUNDED PLUG .......cuuiiiiiiiiiiiiiiiiiieieeeeeeeeeeee e 1
1 1018283-01 ASSEMBLY, CASE (INCLUDES FASTENERS) .....ooviiiiiiiiiiiiiiiiiiiiiiii 1
2 1018197-01 ASSEMBLY, TRANSFORMER ...t 1
3 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
4 1018311-01 KIT, WIRE ASSEMBLY ..., 1
5 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR (FOR BATTERY CHARGERS SERIAL
NUMBER 42298 [ON CHARGER CASE] AND LATER) .....cccooiiiiiiiiiiiiieieiees 1
6 1018286-01 RELAY, POWER, 48 VDC ... 1
7 1015917 BUSHING, STRAIN RELIEF, AC CORD ....cooiiiiiiiiiiii e, 1
8 1018288-01 CORDSET, AC, 80 INCHES LONG ........outiiiiiiiiiiiiiiiiiiiiiiiieeeec e 1
8 1018288-02 CORDSET, AC, 116 INCHES LONG ..ottt 1
9 1018287-01 BREAKER, CIRCUIT, 15 AMP ....ooiiiiiiiieeee e, 1
10 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ..., 1
11 1018289-01 CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG .................. 1
11 1018289-02 CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
11 1018289-03 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
12 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) .....ccooooiiiiiiiii, 1
13 1018285-01 AMMETER (INCLUDES MOUNTING HARDWARE) .....ccovviiiiiiiiiiiiiiiii, 1

13-3



13-4




POWERDRIVE® CHARGER, EXPORT
CARRYALL | m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1018315-03 | CHARGER, BATTERY, POWERDRIVE, EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(MODEL NUMBER 18780-11) (INCLUDES ITEMS 1 - 14)
103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
74 IN. AC CORD WITH NO PLUG .....eooeeoeeeseeeeeeeeeeeeeeeeee e 1
1018315-04 | CHARGER, BATTERY, POWERDRIVE, EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(MODEL NUMBER 18780-18) (INCLUDES ITEMS 1 - 14)
144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG
108 IN. AC CORD WITH NO PLUG ... 1
1 | 1018381-01 ASSEMBLY, CASE (INCLUDES FASTENERS) .......ovorvieeeceeceeeeeeeieneeeeeeesneeeneon 1
2 | 1018382-01 ASSEMBLY, TRANSFORMER .......covuveiveoieseeosseeseeseeseesseessese e 1
3 | 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
4 | 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ..........ccooorvoerreeeeeeeeneans 1
5 | 1018285-01 AMMETER (INCLUDES MOUNTING HARDWARE) .........o..vveveeiereereereeneeresreenenn. 1
6 | 1018383-01 RELAY, POWER, 48 VDC (INCLUDES MOUNTING HARDWARE) .........cccoccvvourrenn.n. 1
7 | 1018384-01 BREAKER, CIRCUIT, 15 AMP ......oooiioiiiiieiiecieiee s 2
8 | 1018385-01 KIT, WIRE ASSEMBLY ..o 1
9 | 1015917 BUSHING, STRAIN RELIEF, AC CORD .......cooovvereeeeoseeeeessesseseese s 1
10 | 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG: ........ovvuveoiesiesieeeeeesseeseesesieneons 1
11 | 1018317-01 CORDSET, AC, 80 INCHES LONG, WITH LEADS (NO PLUG) ....c.ovvorieeieiieeaeens. 1
11 | 1018317-02 CORDSET, AC, 116 INCHES LONG, WITH LEADS (NO PLUG) .....vvoovveveeeeeen.. 1
12 | 1018289-01 CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
12 | 1018289-02 CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
12 | 1018289-03 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12 AWG ................... 1
13 | 1018386-01 SWITCH, 4-POSITION, SLIDE .....voooveceeceeceoeeeeseoseees s 1
14 | 1018387-01 BRACKET, POWER RELAY MOUNTING ......oooovvovieeeeieeseseeseesseeessees e 1

13-5



13-6



ON-BOARD POWERDRIVE® CHARGER, DOMESTIC

CARRYALL VI m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1018143-01 | ASSEMBLY, POWERDRIVE BATTERY CHARGER WITH REEL, ON-BOARD

120VAC 48VDC 60 HZ (INCLUDES ITEMS 1 - 19) ...ovooivoiioceeeeceeeeeeeee s 1
1 | 1018161-01 ASSEMBLY, CASE (INCLUDES FASTENERS) ......ovuuvirieirieriseeseniesienieeiesseneon 1
2 | 1017187 ASSEMBLY, RETRACTABLE CORD REEL ........ooveoiveocveceeeeeeeeeeeeeeeeee e 1
3 | 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
4 | 1018197-01 ASSEMBLY, TRANSFORMER .......coouviiiiniesiesseossessessesse e 1
5 | 1018417-01 KIT, WIRE ASSEMBLY ...ooooieiiiiicicioeee e 1
6 | 1018419-01 BOARD, CONTROL ..o 1
7 | 1018387-01 BRACKET, RELAY AND RESET BOARD MOUNTING ........oovvorverrereenseenseeeeeinenne 1
8 | 1011707 BRACKET, MOUNTING .....ooovvoeioeieceeciecee e 2
9 | 0008233 NUT, LOCK, 1/4 = 20 o.oooooeoeoeeeoeeeeeeeeeeeeeeee e 4
10 | 0007847 BOLT, HEX HEAD, 1/4 = 20 X 3/4 .......oooevoeeeeeeeoeeeoeees oo 4
11 | 1015917 BUSHING, STRAIN RELIEF, AC CORD .......oooovveveereoreseesseessesseseesseesee e 1
12 | 1018290-01 CORDSET, AC, 24 INCHES WITH GROUNDED PLUG .......o.orvvrreeiericinieneenenns. 1
13 | 1018287-01 BREAKER, CIRCUIT, 15 AMP .......oooiiiiioeoeceeeeeeeeeeeeee e 1
14 | 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ........veeveerrereeeseeeeeenseeeeeeeeeeeone 1
15 | 1018291-01 CORDSET, DC, 90 INCHES LONG WITH LEADS, 12 AWG ........ovvorverrereerrerreenenn.. 1
16 | 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ........co.covvovireerenirnnenns. 1
17 | 1018285-01 AMMETER (INCLUDES MOUNTING HARDWARE) ........cc.ovveeeerereereeeeeeesresresnnenn. 1
18 | 1018286-01 RELAY, POWER, 48 VDC ......oovomcvereeeeeeeseeseeeeeeseeeesesses s 1

19 | 1019144-01 ASSEMBLY, VOLTAGE SUPPRESSOR (FOR BATTERY CHARGERS SERIAL
NUMBER 42298 [ON CHARGER CASE] AND LATER) .........oooriirirrieninienieniennes 1
20 | 0007479 BOLT, HEX HEAD, 1/4 - 20 X 1 1/4 <o...coooooeeeeeeeeoeeeeeeeeeeeeeeeee e 4
21 | 1014306 WASHER, FLAT, 1/4 1....ooooooeeeeeeeoeeeeeeeeeeeee e 4
22 | 0000451 WASHER, LOCK, 1/4 .....oovoevoeioeeeeeeeee e 4
23 | 0001028 NUT, HEX, 1/4 = 20 1...ooooiioiiocieeeeceeeee e 4

13-7



13-8



ON-BOARD POWERDRIVE® CHARGER, EXPORT
CARRYALL VI m

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1018143-02 | ASSEMBLY, POWERDRIVE BATTERY CHARGER AND REEL, ON-BOARD WITH
4-POSITION SWITCH, 100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ
(INCLUDES ITEMS 1 = 19) ..o, 1
1 | 1018416-01 ASSEMBLY, CASE (INCLUDES FASTENERS) .......ovuveiveeeseeeeeeseeseeseeeeeseeeeeeneeeeee 1
2 | 1018382-01 ASSEMBLY, TRANSFORMER ...t eeeeeeeeseeeeeeeeeee e, 1
3 | 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ...... 1
4 | 1017187 ASSEMBLY, RETRACTABLE CORD REEL .......ooovivoieeieeeeeeeeeeeeeeeeeeeeeeeeneeone 1
5 | 1018383-01 RELAY, POWER (INCLUDES MOUNTING HARDWARE) .....c.evivieoieeeeeeeeeeeeeenen 1
6 | 1018419-01 BOARD, CONTROL ..ot 1
7 | 1018387-01 BRACKET, MOUNTING, RELAY AND RESET BOARD ........cvovooveovieeoeoeeeeeeeeeene 1
8 | 1018386-01 SWITCH, 4-POSITION, SLIDE ....oooviivoieoeeeeeeeeeeeeeese e 1
9 | 1011707 BRACKET, MOUNTING: ... 2
10 | 0008233 NUT, LOCK, 1/4 = 20 ..o 4
11 | 0007847 BOLT, HEX HEAD, 1/4 = 20 X 3/4 .....oo.ovooeoeeeeeeseeeeeeeeeeeeeeeeeee e 4
12 | 1015917 BUSHING, STRAIN RELIEF, AC CORD ......co.ovuiveveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeneeeene 1
13 | 1018290-01 CORDSET, AC, 3 x 1.5MM x 24 INCHES LONG, WITH GROUNDED PLUG ............. 1
14 | 1018384-01 BREAKER, CIRCUIT .....ooivoeoeoeoeeeeeoeeeeeeee e 2
15 | 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .......voveoveeeeeeeeeereeeeeeeeeeeeeeene 1
16 | 1018291-01 CORDSET, DC, 90.5 INCHES LONG WITH LEADS, 12 AWG ....c..cvoverveeeeeeeeerreen. 1
17 | 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ......c..ovoveiveiooeseeeerann. 1
18 | 1018285-01 AMMETER (INCLUDES MOUNTING HARDWARE) .........ovivoivieieoeoeeeeeeeeeeeee. 1
19 | 1018418-01 KIT, WIRE ASSEMBLY .....oovoivooeoeeee oo 1
20 | 0007479 BOLT, HEX HEAD, 1/4 = 20 X 1 1/4 1..oooooooeoeeeeeeeeeeeeeeeeeeee e 4
21 | 1014306 WASHER, FLAT, 1/4 oo 4
22 | 0000451 WASHER, LOCK, 1/4 ...oooooeooeoeoeoeeeeeeeoeoeoeoee e, 4
23 | 0001028 NUT, HEX, 1/4 = 20 oo 4

13-9






ELECTRIC MOTOR m
_E






MOTOR, POWERDRIVE® VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4

1018133-01 | ASSEMBLY, 48 VOLT MOTOR, 3.10 HP (INCLUDES ITEMS 1-20) ...........coeeeeiiiiinnn. 1

1 1017944 SHIELD, END ..o e e e e e e e e e e e e e e e e e e e e e e e e e e e 1
2 1017958 ASSEMBLY, STATOR SHELL AND WINDING .......cccovviiiiiiiiiiiiiiiiiiie, 1
3 1017947 PACKAGE, HARDWARE (INCLUDES ITEMS 4 - 7) oooiiiiiiiiee e 1
4 N/A BUSHING, INSULATOR ... e e e e e e e e e e e e e e e 2
5 N/A WASHER, FLAT, 5/16 ..o 4
6 N/A NUT, LOCK, 5/16 = 18 e 4
7 N/A BUSHING, INSULATOR ...ttt a e e e e e e e e e e e e e e e e e 2
8 1017961 SCREW, CLAMP ... 4
9 1017953 SCREW, BEARING RETAINER ......oooiiiii s 2
10 1017951 SHIELD, END .ot e e e 1
11 1017949 SCREW, BRUSH HOLDER .....ooiiiiiiiiiie e, 2
12 1017948 RIGGING, BRUSH ... e 1
13 1017946 PACKAGE, BRUSH (2 PIECES) ... 1
14 1011411 PACKAGE, BRUSH SPRING (4 PIECES) ....cuuuiiiiiiiiiii e 1
15 1011290 BEARING , BALL ..ot 1
16 1017950 RETAINER, BEARING ... 1
17 N/A ARMATURE L. e 1
18 1017891-01 RING, GUIDE ... e 1
19 1018132-02 ADHESIVE, GUIDE RING, 3 GRAM TUBE ........oiiiiiiiiiiiiiiiiiiieie e A/R
20 1018228-01 RING, INTERNAL RETAINING ... 1
21 1014201 BOLT, HEX HEAD, 1/4 - 20 X 2 1/4 oo 3
22 0000451 WASHER, LOCK, 1/4 . ettt e e e e e e e e e e e e e e e e e e e e e e e e e 3
23 1010934 BOLT, HEX HEAD, 5/16 - 18 X 1 ..o 1
24 0007174 WASHER, LOCK, 5/16 ... 1

14-3






REAR SUSPENSION
ELECTRIC VEHICLE



TYPICAL EACH SIDE OF VEHICLE

15-2



REAR SUSPENSION - ELECTRIC VEHICLE m

ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1013207 HANGER, BRAKE CABLE ... oo e e 2
2 0008755 SCREW, HEX HEAD CAP, 3/8 - 16 X 3 1/8 ..oooiiiiiiiii s 6
3 1010138 NUT, DIMPLED LOCK, 3/8 = 16 ....ccooiiiiiiiiiii e 6
4 1015583 BUSHING, URETHANE ... 12
5 1012303 BUSHING, STEEL ..o e 6
6 0007569 PLATE, SPRING SHACKLE ... 4
7 1013164 KIT, SHOCK ABSORBER (INCLUDES ITEMS 9, 10, AND 11) ...oooiiiiiiiiiiiieei 2
8 1011415 KIT, SHOCK ABSORBER CUSHION (INCLUDES 2 EACH OF ITEMS 10 AND 11) ......... 4
9 1014236 ABSORBER, SHOCK ... .o e e e e e e e e e e 2
10 N/A RETAINER, SHOCK ABSORBER CUSHION .........ccooiiiiiieeeeeeeee 8
11 N/A CUSHION, SHOCK ABSORBER ......ooiiiiiiiiiiiiiiii e 8
12 1010145 NUT, HEX HEAD, 3/8 - 24 . e 4
13 1014675 SPRING, REAR LEAF .. 2
14 1014902 BOLT, “U7 it 2
15 1014557 WASHER, FLAT, 7/16 e 4
16 1014555 NUT, NYLON LOCK, 7/16 - 14 . e 4
17 1012182 MOUNT, SHOCK, LEFT HAND ... 1
17 1012181 MOUNT, SHOCK, RIGHT HAND ... 1
18 1014573 RETAINER, LEAF SPRING ... 2
19 1017235 BUMPER, SUSPENSION OVERLOAD ... 2
20 1014549-02 | MOUNT, SUSPENSION OVERLOAD BUMPER ..., 2
21 1014901 SPACER, SUSPENSION OVERLOAD BUMPER ......cooiiiiiiiiiiiiiiiee e 2

15-3






SAFETY DECALS




VEHICLE LOADING OPERATING
DECAL INSTRUCTIONS
VEHICLE LOADING DECAL

« Vehicle rated capacity - 800 Ibs. on level surface only. S C
e KEY SWITCH
gross trailer weight. See Owner's Manual.

« Maximum cargo load - 300 Ibs. Weight to include D E CA L
cargo bed load and gross trailer weight.

* Maximum trailer hitch tongue weight - 150 Ibs.

OPERATING INSTRUCTIONS

« No more than two people in each passenger seat.

« Cargo should be evenly spread over the floor of cargo
bed as far forward as possible and secured.

« For vehicle stability, drive slowly and avoid stopping
or backing down steep hills when fully loaded.

« Avoid top heavy loads. See Owner's Manual.

« When driving on uneven terrain, reduce speed and load.

CARRYALL |

CARRYALL [ AND 1l

CARRYALL I AND 1l

VEHICLE LOADING

« Vehicle rated capacity - 1200 Ibs. on level surface only.
Welght o nclude passengers, cargo bed load, and CARRYALL Il PLUS
gross trailer weight. See Owner's Manual.

« Maximum cargo load - 800 Ibs. Weight to include
cargo bed load and gross trailer weight.

« Maximum trailer hitch tongue weight - 150 Ibs.

« No more than two people in each passenger seat.

« Cargo should be evenly spread over the floor of cargo
bed as far forward as possible and secured.

OPERATING INSTRUCTIONS

« For vehicle stability, drive slowly and avoid stopping
or backing down steep hills when fully loaded.
id top heavy loads. See Owner's Manual.
* When driving on uneven terrain, reduce speed and load.

CARRYALL Il AND Il PLUS

CARRYALL Il PLUS

/1\ WARNING

No persons in
cargo bed.

TILT BED WARNING
DECAL

/N\WARNING

0.
CARRYALL \ m

DECAL PINCH WARNING
DECAL

Keep hands, body and other
persons away when closing bed.

BED LATCH WARNING DECAL

using vehicle. *Only two persons per seat. * Keep arms, legs, feet and body inside vehicle. * Set park brake before leaving vehicle.

f WARNING « Read operating instructions before «Do not use on public roads. + Remain seated and hold on in moving vehicle. « Drive slowly straight up and down slopes.
* Never stand in front or behind vehicle. * Operate vehicle from driver’s side only. * Stop vehicle before changing direction. * Remove key when vehicle is not in use.

Failure to follow these « Vehicle should be driven only in specified « Do not start vehicle until all people Buzzer will sound in reverse. « Place shift lever in neutral when vehicle
instructions can cause

severe injury or death. areas by trained persons. are seated. * Drive slowly in turns. is not in use.

SAFETY WARNING DECAL

16-2



SAFETY DECALS
CARRYALL I, Il AND Il PLUS m

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4

1 | 1015884 | DECAL, VEHICLE LOADING (CARRYALL 1) ..ooooovrrirrossooooooooeeeeeeeesssssssoen 11
1 | 1015717 | DECAL, VEHICLE LOADING (CARRYALL Il AND Il PLUS) wrrooocccccoeorrrrre 1

2 | 1018251-01 | DECAL, KEY SWITCH (CARRYALL | AND 1) .....oooooooorooooeeceesssooeeeessne 11
2 | 1018251-02 | DECAL, KEY SWITCH (CARRYALL Il PLUS) w.....ooovovvvveeessesssssoovoseeerees e 1

3 | 1016216 | DECAL, OPERATING INSTRUCTIONS (CARRYALL | AND Il) ....oooooovvvvverere 11
3 | 1016932 | DECAL, OPERATING INSTRUCTIONS (CARRYALL Il PLUS) wooooocccccccvvorre.. 1

4 | 1015539 | DECAL, TILT BED WARNING .......ooooororossseeeceroooooooneeessessssssoooseneeees s 11
5 | 1016094 | DECAL, PINCH WARNING ........oovvvvrrrrssssssoooooooosneeeneesssssssssooosssneeeeesss 11
6 | 1015437 | DECAL, BED LATCH WARNING ....oorrrsoosooecccoooooeeeeneessssssssoonoeneeeeesss 11
7 | 1014883 | DECAL, SAFE OPERATION WARNING .ooooccccccooororseoooeeeess oo 11
8 | 1015397 | DECAL, CARRYALL | (LEFT SIDE) wooorooooooeccccccooovooeeeeessseseesoosenenenee s 11
8 | 1015396 | DECAL, CARRYALL I (RIGHT SIDE) crroooooieceiiiooooooeeereesssessssooononeneeeess 11
8 | 1015394 | DECAL, CARRYALL Il (LEFT SIDE) woooooooioooiioiooooeeeeeeeesssssssoooeeneeeeess 11
8 | 1015395 | DECAL, CARRYALL Il (RIGHT SIDE) ...ooooiiooiiioooeomosssooooeeeeesssooeeeessene 11
8 | 1016086 | DECAL, CARRYALL Il PLUS (LEFT SIDE) w.....ooooovvoveeeeessssssssooovonenneeesss 11
8 | 1016085 | DECAL, CARRYALL Il PLUS (RIGHT SIDE) ........ooooovooerrrsrsssssooooenenereesos 11

16-3



BATTERY DANGER DECAL

A\ DANGER / POISON
- H s

NO

ELECTRIC

VEHICLE POWERDRIVE

DECAL

INGERSOLL-RAND
DECAL

MOVING PARTS DECAL

GASOLINE DANGER DECAL
+ Gasoline - extremely flammable.
A *+ Keep heat, sparks and open flame away from fuel
tank and fuel lines. ) ‘
| th DANGER | 1281w e s |
(ON FRAME BESIDE FENDER)
TRAILER HITCH

HOT MANIFOLD AND e DECAL

MUFFLER DECAL
MAXIMUM TONGUE
WEIGHT - 150 LBS.
HOT manifold and muffler

T\ s -
(» =\
\_

- N
( — X

/ SERVICE SCHEDULE DECAL

( /@ seni \

Checking Engine Oil Level
1 Z

FRAME GROUND WARNING DECAL

/\ WARNING

GASOLINE

VEHICLE
PERIODIC

Regular Interval

BATTERY DANGER DECAL 2
/\ WARNING 7/
Negative frame ground. Do not contact positive (+) /\ DANGER / POISON Ay, ¢
battery post or cable to frame as this can cause = aurumc R i
battery explosion, electrical shocks, and burns. p SAE 80 above 32°F (0°0) or
SAI low 32°F (0°C)

%] ® =
cH OF

(ON FRAME)

(ON INTAKE BOX)

16-4



SAFETY DECALS
CARRYALL I, Il AND Il PLUS m

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1 | 1013677 | DECAL, BATTERY DANGER/POISON .........oovoroorrsssssssesooosoeeneeeessssssssooe 11
2 | 1019219-01 | DECAL, INGERSOLL-RAND ..ooosioiciiooooeerssooooeeeessssooseeees o 2| 2
3 | 1018304-02 | DECAL, BLACK POWERDRIVE ...........oooorioiecicoeeemmssssoooeennsssssooeeees e 2
4 | 1017257 | DECAL, HOT MANIFOLD AND MUFFLER WARNING ....oooosseosececccc oo 1
5 | 1015476 | DECAL, GASOLINE DANGER ....oooorrrrrrosoieoooooosneereeessssssssoooosnenenee s 1
6 | 1015475 | DECAL, MOVING PARTS WARNING ....oorrroiecicoeoemorsseooooeeenssssooeneessen 1
7 | 1011553 | DECAL, TRAILER HITCH (CARRYALL Il AND Il PLUS ONLY) ...............oovrrrrr 1
8 | 1016062 | DECAL, PERIODIC SERVICE SCHEDULE ...........oooooommrrsrsssssooooonnnereesss 1
9 | 1015474 | DECAL, FRAME GROUND WARNING ......oooooooooooovoeeereesssssssssoooeneeeeeesss 1

16-5



KEY SWITCH
DECAL

GASOLINE VEHICLE

VEHICLE LOADING
DECAL

VEHICLE LOADING

« Vehicle rated capacity - 1500 Ibs. on level surface only.
Weight to include passengers, cargo bed load, an
gross trailer weight. See Owner's Manual.

« Maximum cargo load - . Weight to include
cargo bed load and gross trailer wel

« Maximum trailer hitch tongue weight - 150 Ibs.

* No more than two people in each passenger seat.

ELECTRIC VEHICLE

« Cargo should be evenly spread over the floor of cargo
bed as far forward as possible and secured.

« For vehicle stability, drive slowly and avoid stopping
or backing down steep hills when fully loaded.

« Avoid top heavy loads. See Owner's Manual.

* When driving on uneven terrain, reduce speed and load.

>
S V‘\

|

= o
|

OPERATING
INSTRUCTIONS
DECAL

OPERATING INSTRUCTIONS

GASOLINE VEHICLE

OPERATING INSTRUCTIONS

ELECTRIC VEHICLE

/A\WARNING

L.

PINCH WARNING
DECAL

J= @

« Read operating instructions before
using vehicle.

« Never stand in front or behind vehicle.

« Vehicle should be driven only in specified
areas by trained persons.

* Do not use on public roads.
+ Only two persons per seat.
+ Operate vehicle from driver’s side only.
* Do not start vehicle until all people

are seated.

+Keep arms, legs, feet ai

Failure to follow these
instructions can cause
severe injury or death.

SAFETY WARNING
DECAL

Buzzer will sound in

« Drive slowly in turns.

16-6

* Remain seated and hold on in moving vehicle.

+ Stop vehicle before changing direction.

/

« Drive slowly straight up and down slopes.

« Set park brake before leaving vehicle.

« Remove key when vehicle is not in use.

« Place shift lever in neutral when vehicle
is not in use.

ind body inside vehicle.

reverse.




SAFETY DECALS
CARRYALL VI m

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4
1| 1016716 | DECAL, VEHICLE LOADING wooooosoooccccccoooooeeeeeeesssssessoooonsnseeeeess oo 11
2 | 1018251-02 | DECAL, KEY SWITCH (GASOLINE VEHICLE ONLY) w...oooooovooverrsoveeere 1
2 | 1018251-01 | DECAL, KEY SWITCH (ELECTRIC VEHICLE ONLY) oooocccccccooerrooceeeere 1
3 | 1016932 | DECAL, OPERATING INSTRUCTIONS (GASOLINE VEHICLE ONLY) ........... 1
3 | 1016216 | DECAL, OPERATING INSTRUCTIONS (ELECTRIC VEHICLE ONLY) .............. 1
4 | 1016094 | DECAL, PINCH WARNING .....oorrrosiiiioooomsrssssoooooenessssooseeess oo 11
5 | 1014883 | DECAL, SAFE OPERATION WARNING ............oovovvvorrersssssssssoooooreneneesso 11

16-7



: /1\' WARNING

M Bed hold down bolts must be
securely fastened before loading.

KEEP OUT OF THE REACH OF CHILREN - DO NOT TIP - KEEP VENT CAPS TIGHT AND LEVEL.

INGERSOLL-RAND BED BOLT
DECAL WARNING DECAL BATTERY DANGER DECAL
(ON FRAME)
BED LOAD
WARNING DECAL

/\\ WARNING

.E
No persons in
cargo bed.

ELECTRIC
VEHICLE

SIDE FRONT

DECAL e

POWERDRIVE
DECAL

CARRYALL VI

DECAL a

« Gasoine - extremely flammable.
+ Keep heat, sparks and open flame away from fuel
tank and fuel ines.
DANGER | ;20 ot aa el whie engie s ruing o ot
«Service by rained personnel

GASOLINE DANGER DECAL

(ON FRAME ADJACENT
TO FUEL TANK)

HOT manifold and muffler
can cause severe burns.
HOT MANIFOLD
@ AND
MUFFLER DECAL
\> (ON ENGINE)

A
7

GASOLINE
VEHICLE

ice Schedule

® Periodic Servi
ClubCa Ser Regular Interval
Creon

[’ 4 /\ WARNING

Z@) MOVING PARTS

MOVING PARTS
WARNING DECAL
(ON FRAME ADJACENT
TO DRIVE CLUTCH)

/N\ WARNING

PERIODIC SERVICE
SCHEDULE DECAL e

(ON INTAKE BOX)
/\ DANGER / POISON
$ /\ WARNING
s @ Yl y Negative frame ground. Do not contact positive (+)
e XL Rt battery post or cable to frame as this can cause
battery explosion, electrical shocks, and burns.

VT OF 7 AL ~DONOY TG VN G O D EE
FRAME GROUND

BATTERY DANGER
DECAL WARNING DECAL
(ON FRAME) (ON FRAME)

16-8



SAFETY DECALS
CARRYALL VI m

ITEM | PARTNO. | DESCRIPTION A
1 2 3 4

1| 101921901 | DECAL, INGERSOLL-RAND ....ooooocccccccioeoeeeeeeesssssessoooossneeeeeess s 2| 2
2 | 1017078 | DECAL, BED BOLT WARNING --rooccccccovoeersssoooeoeeess oo 11
3 | 1013677 | DECAL, BATTERY DANGER/POISON ...oooooiiiiioovomorsssoooeeeessssoseneesssnn 11
4 | 1015539 | DECAL, BED LOAD WARNING .....ooorrrroorseescooooooeeeeesssssssssooooseneeees s 11
5 | 1018304-02 | DECAL, BLACK POWERDRIVE ....ooorrrsosoooeccccoooooeeeeneessssssssooononneeeees 2
6 | 1016971-02 | DECAL, CARRYALL VI (LEFT SIDE) w...oovrrooieoooeverossssooooeeeessssooseneessene 11
7 | 1016726-01 | DECAL, CARRYALL VI (RIGHT SIDE) w.....cooooovoooovovooeeeeessseseeseovoseneeeess 11
8 | 1016757 | DECAL, SIDE FRONT ......oooooovvoovreeemesssssssssoooooosneseeeesssssssssooososeneeees o 4| 4
9 | 1015476 | DECAL, GASOLINE DANGER ....ooorrrrrrossoseooooooooseennneesssssssssooossseneeeesss 1

10 | 1017257 | DECAL, HOT MANIFOLD WARNING .........ooorrrrrseoooeeeesssssooseeeessssooneeees 1

11 | 1015475 | DECAL, MOVING PARTS WARNING .....ooorrrreoseeeecoooooeoeeeeessssessssooee 1

12 | 1015474 | DECAL, FRAME GROUND WARNING ...oorrrrososoeeeccoooooeeneeeees s 1

13 | 1016062 | DECAL, PERIODIC SERVICE SCHEDULE ooooooooococccooooeeeceeeesssee 1

16-9






MAINTENANCE AND SERVICE TOOLS

DESCRIPTION PART NUMBER E

ACCELERATOR PEDAL ADJUSTMENT TOOL ..cooiiiiiiiiieee e 1018710-01 E
ADAPTER PLUG ASSEMBLY ...t 1018945-01
ADHESION PROMOTER - ARMORFLEX ...ttt 1016985
ARMORFLEX REPAIR KIT .ottt 1017295
BATTERY DISCHARGE MACHINE, 36/48 VOLT ...t 1018319-01
BATTERY TERMINAL PROTECTOR SPRAY .. 1014305
BATTERY THERMOMETER ... . e e e e e e e e e e e e e e e e aaaaaaaaaaaanns 1011767
BEARING AND OIL SEAL REMOVER ASSEMBLY ... e e e e e e e e 1016417
BEARING DRIVER SET ... et e e e e e e e e e e e e e e e e e e 1016416
BEARING PULLER ..o 1012811
BEARING PULLER WEDGE ATTACHMENT ... 1012812
CALIBRATION TEST MODULE ..o e e e 1018871-01
CAM INSTALLATION TOOL .. e e e e e e 1018084-01
CLUTECH TOOL KIT ittt e oo oo oo oo oo oo oo oo oo e e e e e e e e e e e e e e ee e e e e e ee e e e e e e e 1014510
CLUTCH ALIGNMENT TOOL ...t e e e e e e e e e e e e e e e e e e e e e e e e aaaaaaaeaaeas 1014498
DRIVE CLUTCH PULLER ..o 1014496
CLUTCH DRIVE HUB PULLER ..ot e e e e eeeaeaenens 1014497
DRIVEN CLUTCH CAM PULLER ... e e 1014508
DRIVEN CLUTCH PULLER PLUG ... 1014507
DRIVE CLUTCH HOLDER TOOL ASSEMBLY ... e 1015524
PRESS WELDMENT . e e e e 1018091-01
COMMUNICATION DISPLAY MODULE ... 1018318-01
COMPRESSION GAUGE ..ot e e e et e e e e e e e e eaenaaeas 1016410-01
A D AP T E R e e e e e e e 1016410-02
CONTINUITY TESTER ...t 1011273
DRY MOLY LUBRIC AN T . ettt e e e e e e e e oo e e e e e e e e e e e e e e aaeaaaaaaaaaaans 1012151
FLY WHEEL PULLER KIT e e s 1016627
GEAR YOKE ..o 1016418
GUIDE RING ADHESIVE, 3 GRAM TUBE ..o 1018132-02
HYDROMETER ... et e oo e e e e e e e e e e e e e e e e st e e e e e e e enenaaaaass 1011478
INTERNAL RETAINING RING PLIERS ... e e e e e e e e e e e e e e e aaaaaaaaaaaaans 1013593
PIN EXTRACTOR TOOL (FOR BLACK 3-WIRE CONNECTOR) .....cooiiiiiiiii s 1018855-01
PISTON RING COMPRESSOR KIT . e e e e e e e e e e e e e e e e e e e e e e eaeaaaaans 1016414
PISTON RING PLIERS ... e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e 1016415
RETAINING RING PLIERS - 45° EXTERNAL ..o 1012549
RETAINING RING PLIERS - 90° INTERNAL ...ttt e e e e e e e e e e e e e e e aaaaaaaaaans 1012560
SAFETY FIRST CARD (50 PER PACK) ... e e e e e e e e e e e e e e e e e e e e e e e e 1018231-01
SEAL PULLER ..o e e e e e e e e e e e 1012809
STARTER/GENERATOR BELT TENSION TOOL ..ot a e 1016867
STEERING COLUMN BEARING PRESS TOOL ....ccoiiiiiiiiiiiii it 1014264
STEERING COLUMN RETAINING RING TOOL ..ottt 1014259
A CH OME T E R ettt e e oo oo oo oo oo oo oo oo oo oo e e oo e e e e e e e e e e e e e e e e e e e e e e 1016112
TOUCH-UP PAINT, LACQUER - GRAY ... e 1017097-04
TRANSMISSION TOOL KIT ..ttt oo e oo oo oo oo oo oo oo e e e e e e e e e e e e e e e e e e e e e e e e e e e s e e s nnnenees 1014115

TOOL LIST CONTINUED ON NEXT PAGE.

17-1



m MAINTENANCE AND SERVICE TOOLS

n DESCRIPTION PART NUMBER
E TRANSAXLE PINION SEAL TOOL oiuiiiiiiiiie ettt ettt e e et e e e e e et e e e e e et e e et e e e e eeanes 1014161

TRANSAXLE AXLE SEAL TOOL  ..oiiiiiiiiiiiiiiii ittt 1014162
TUNE-UP KIT (FE 290) ettt ittt et e e e e e e e e bbb e e e e e e e ne b 1016110-02
TUNE-UP KIT (FE B50) ettt ettt e e e e e e et e e e e e e e ne s 1016110-03
VALVE CLEARANCE ADJUSTER SCREW HOLDER ... 1016413
VALVE GUIDE REAMER ... e e e e e e e e e e e 1016412-01

AR B O R oo oo oo oo oo oo e e 1016412-02
VALVE SEAT CUTTER HOLDER BAR ..o 1016551
VALVE SEAT CUTTER HOLDER ... et e e e e 1016552
VALVE SEAT CUTTER 45° (32MM DIAMETER) ..ottt 1016553
VALVE SEAT CUTTER 45° (35MM DIAMETER) ..o 1016554

VALVE SEAT CUTTER 32° (35MM DIAMETER) ... 1016555
VALVE SPRING COMPRESSOR ... 1016411-01
VOLT OHM METER ..ottt e e aeeeeeaeeee s 1011480

PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL FOR PROPER TOOL APPLICATION.

17-2



(Gub Car

NOTES




(Gub Car

NOTES




(Gub Car

NOTES




(Gub Car

NOTES







CLUB CAR Transportation and Utility Vehicles

INGERSOLL-RAND PO, Box 204558

Augusta, GA 30917-4658




